Bay Area Compliance Labs Corp.

FCC PART 15, SUBPART E
ISEDC RSS-247, ISSUE 2, FEBRUARY 2017

TEST REPORT

For

Cisco Systems, Inc.

125 W Tasman Drive,
San Jose, CA 95134, USA

FCC ID: LDK948342197
IC: 2461N-948342197

Product Type:
Cisco Catalyst 9130AXE Series
Wi-Fi 6 Access Points

Report Type:
CIIPC Report

Alexandrae Duran
Prepared By: Test Technician

Report Number: R2104052-02

Report Date: 2021-11-04

Simon Ma
Reviewed By: RF Supervisor

Bay Area Compliance Laboratories Corp.
1274 Anvilwood Avenue,
Sunnyvale, CA 94089, USA
Tel: +1 (408) 732-9162, Fax: +1 (408) 732-9164

L0 L
\\\\ I /l/,

N NN/

(ACCREDITED)
Dol W CERTIFICATE #3297.02

Note: This test report was prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part without
prior written consent from Bay Area Compliance Laboratories Corp. This test report shall not be used by the customer to claim product certification,
approval, or endorsement by A2LA or any agency of the United States Government or any foreign government.

* This test report may contain data and test methods that are not covered by BACL’s scope of accreditation as of the test report date shown above. These

items are marked within the test report text with an asterisk “*”




TABLE OF CONTENTS

1  GENERAL DESCRIPTION

1.1 PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT)....ccciiiiiiiiiiiecieeciieeieete et sve e
1.2 MECHANICAL DESCRIPTION OF EUT ...coiiiiiiiiiiiii ettt ettt e e s et e e e e s e enaaaaseeeessennasaaeeas
1.3 (0] 23] 200 i 17/ SRS PRSPPI
1.4 RELATED SUBMITTAL(S)/GRANT(S) +.euvtetteteeteeetesteesteenseesesssesseesseesseaseanseassesssesssessesssesssesssesssesssesseensesnsesssessessanns
1.5 TEST IMETHODOLOGY ...uvvvviiieiiieiiiteeeeeeeeeeeitteeeeeeeeeeetssseeeseeeeestassssseeeeeasisrsseseseeeaatrsseaeseeeasissssaseeesesassseseseeeennissreses
1.6 MEASUREMENT UNCERTAINTY ...uuvttetieieiiiieiteeeeeeeeeeeueeeeeeessssssassteesessssssasssesessssssssssessesssssmsssssseessssmssseseesssssmsssesees
1.7 TEST FACILITY REGISTRATIONS ....uvviiiieuttieiitteeeeiteeeeeeeteeesesseeeseseseesasassessasseeesasseesensseessssesessssssessnsssessssseeessssseessnanes
1.8 TEST FACILITY ACCREDITATIONS . ....ceititiiittttteeeeeeiiiuaeeeeeeeeeesateeeteeseeasisresseesssesstssseeesessssssssseseesssmsssssesseesssmnssresees
2 EUT TEST CONFIGURATION
2.1 JUSTIFICATION ....uuvtieieeeeiitieeee e e eeeeetteeeeeeeeeeettaaeeeeeeeeeetaaaeeeeeeeeetasaeeeeeeeaaasasseaeeeeeeaasssssaeeeeeeeaasssaseeeeesassseseeeeeeennsrenens
2.2 EUT EXERCISE SOFTWARE .......cceititttttieeeeeeiitteeeeeeeeeeeiareeeeeeeeeitsseeeseeeeeetsreseseeeeesisssaeeeseeestssssseeseensisreseseeeeesssreeens
2.3 DUTY CYCLE CORRECTION FACTOR ......cciiiutiiiiiieee ettt e ettt e e e ettt e e e e s e eaaaeeeeeeseesaaaaeeseeesssnsnaseseeeeseennnssenees
2.4 EQUIPMENT MODIFICATIONS ....ciuttteeteeeeeeieitaeeeeeeeeeeaaeeeeeeeseesaseeeeseseeassaaseeseesseasasseseeesseasisssssseesseessasreseeesssensnsrnnees
2.5 LOCAL SUPPORT EQUIPMENT .....uutieiiiieiiiiitieeeeeeeeeeeteeeeeeeeeeeaaaeeeeeesesassaaeeeseesseesaaaaeeesesseesaaeseseesseenasreseeesssennreenees
2.6 REMOTE SUPPORT EQUIPMENT ......cuuuiiiiiiiiiiiiieeeeeeeeeeieeeeeeeeeeesaaseeeeeeeeestaareeeeeseeesaasseseeeeeeesassssseeseennasresesessennnsrenes
2.7 POWER SUPPLY/ADAPTER ......cutviieiitiieeeeeee e eeeeeeeeeeeeeeeeaeeseeeaeeeeeetaeeeeeaeeseesteseeessesseeseeeeesseesensseeseasseeesnsseesenrseeeenns
2.8 INTERFACE PORTS AND CABLING ....uvviiiiiiiieiiteieeeeeeeeittreeeeeeeeeiusseeeeeeeeeeasseseseeeeesssssseseeeeestassssseeseessissseseseeeennsnsreees
3 SUMMARY OF TEST RESULTS 10
4 FCC §15.203 & ISEDC RSS-GEN §6.8 - ANTENNA REQUIREMENTS 11
4.1 APPLICABLE STANDARDS ....coviiiiiiiiittetieeeeeeeitteeeeeeeeesissaaseeeseessasaaseeesesssasatsesseessessssssesesessssssssrsseeesessmmsrssseeeessssnnes 11
4.2 ANTENNA DESCRIPTION ....uvvviiiiiiiiiiuurereeeeeeeiiitteeeeeeeeeieitasseseeeeeesssssssesessensisssssseseessissresssessesmmssssssssesemmsisseessesssnnes 12
5 FCC §2.1091, §15.407(F) & ISEDC RSS-102 - RF EXPOSURE 13
5.1 APPLICABLE STANDARDS .....ooeiiiiiiiittteeteeeeeeiiittereeeeeeeteiiasseseeeeeeaitssssseseeeeasisssseseseessiisssseseseeeaasssssseeseeeessissseeeseesannes 13
52 Y 0 0 23 21 ) (4 N (0] RO SRRRRRRRR 14
5.3 MPE RESULTS FOR FCC....uuviiiiiiiiiiieeieee ettt e ettt e e ettt e e e s e eaataaa e e e e seeennaaaeeeeeesssnaaaseeeeeeennnaes 14
54 RF EXPOSURE EVALUATION EXEMPTION FOR LC ...ttt ettt e et e e e e e eennaes 16
6 FCC §407(A) & ISEDC RSS-247 §6.2 - OUTPUT POWER 17
6.1 APPLICABLE STANDARDS .....coeiiiiiiiitttteeeeeeeeiiitteeeeeeeeeteeasseseeeeeestissssseseeeaaaisssseseseessitsssseseseesaatssssseeseeeemarsnseeeseeeennies 17
6.2 MEASUREMENT PROCEDURE .......cccoiuttiiiieeieiiiitieeeeeeeeeeeittaeeeeeeeeeeitasseseseeeeesasssseseeeeesisssseseseeeaesssseseeeeeaanssseeeseeeannnes 19
6.3 TEST EQUIPMENT LIST AND DETAILS ....uuuviiiiiiiiiiiiiiieeieeeeeeeetee e e e e e eeeaaaaeeeeeeeesensaaseeesessenssassseeeessesnnsseeeeesssssnnneeeees 19
6.4 TEST ENVIRONMENTAL CONDITIONS......uuutitttieeiiiiitteeteeeeeeiiiuseeeeeeeeesatsssseessesssssssesssesssmssssessessssmmisssssssessemmssssssees 19
6.5 TEST RESULTS .eeeeeiieeeteeeeee ettt ettt e e et ettt e e e e e e et e e et e e e seeaaaaaeeeeeeeeensaaaeeeeessanssaaaeeeeesseenssaeeeeeseeennnseenes 19
7 FCC §15.407(A) & ISEDC RSS-247 §6.2 - POWER SPECTRAL DENSITY 44
7.1 APPLICABLE STANDARDS .....ooeieiiiiitttttteeeeeeiiitteeeeeeeeeeeiiasseseseeeaeiissssseseeeeaaisssseseseesstirssseseseesaesssrsseeseesessissseseseesennes 44
7.2 MEASUREMENT PROCEDURE .......cccoiuttiiiieeieiiititeeeeeeeeeeittaeeeeeeeeeeetasseeeseeeeessasssseseseeeaiasssseseseeeaesssseeeseeeeanssseeeseeeenanes 45
73 TEST EQUIPMENT LIST AND DETAILS ....uuuuveiiiiiiiiiiieiieeeeeeeeeeette e e e e e eeaataeeeeeeessensaaseeeeessenssasaeeeeessesnnsseeseessessnnsreeees 46
7.4 TEST ENVIRONMENTAL CONDITIONS......uuutittiieeiiiiitteeteeeeeeiiiuseeeeeeseeisussseeeseesssssassesssessomsassessessssmmisssssssessemmssssesees 46
7.5 TEST RESULTS .eeeeeii ettt ettt ettt e e et ettt e e e e e eeaaaaae e e e e eeessaaaeeeeeeeesnbaaaeeeeessannsaaaeseeesseennaaeesseseennnnseenes 46
8 FCC §15.407(B) & ISEDC RSS-247 §6.2 - OUT OF BAND EMISSIONS 66
8.1 APPLICABLE STANDARDS .....ooeiiiiiiiitttetteeeeeeiiiteeeeeeeeeeetasseseeeeeeesissssseeeeeaaaisseseseeeeesiisssseseseeesetsssseesessessissseseseeeennies 66
8.2 MEASUREMENT PROCEDURE .......cccoiutviiiieeiieiiititeeeeeeeeeeittaeeeeeeeeeeitasseseseeeeesasssseseseeesiasssseseseeeaesssseeeseesaaasssseeeseeennnnes 67
8.3 TEST EQUIPMENT LIST AND DETAILS ....uuuviiiiiiiiiiiieiieeeeeeeeeeitee e e e e e eeesaaaeeeeeeessensaaseeesessesssassseeeesssesnnsseeeeessessnnseeeees 67
8.4 TEST ENVIRONMENTAL CONDITIONS......uutttttiieeiieiiuiteeteeeeeeiiiuseeeeeeseessssssseeessessssssesesseessomssssessessssmmisssssssessemmssssesees 67
8.5 TEST RESULTS .eeeeeii ettt ettt ettt e e et et e e e e e e e e et ae e e e e eeeeaaaaaeeeeeeeesnsaaeeeeeessaassaaeeseeesseannsaeeeeeseeennnsrenes 68
9 ANNEX A (NORMATIVE) - EUT EXTERNAL PHOTOGRAPHS 121
10 ANNEX B (NORMATIVE) - EUT INTERNAL PHOTOGRAPHS 122

11 ANNEX C (NORMATIVE)- A2LLA ELECTRICAL TESTING CERTIFICATE 123




DOCUMENT REVISION HISTORY

Revision Number Report Number Description of Revision Date of Revision
0 R2104052-02 Original Report 2021-08-03
| R2104052-02 Updated 17065 Reviewer’s 2021-11-04

comments




1 General Description

1.1 Product Description for Equipment under Test (EUT)

This test report was prepared on behalf of Cisco Systems Inc., and their product model: C91304XE-B (US),
C9130AXE-A (Canada), FCC ID: LDK948342197, IC: 2461N-948342197 with Marlin Antenna Model: C-
ANTI104 as referred to as EUT in this report. The product is an 802.11ax Access Point operates in 2.4 GHz and
5 GHz bands.

1.2 Mechanical Description of EUT

Length Width Height Weight
(cm) (cm) (cm) (kg)
40 59 46 8.48

S/N: ACE21060026, assigned by Cisco System, Inc.

1.3 Objective

This report was prepared on behalf of Cisco Systems Inc., in accordance with Part 2, Subpart J, and Part 15,
Subparts B and E of the Federal Communication Commission’s rules, ISEDC RSS-247 Issue 2 on February
2017.

The objective was to determine continuous compliance for an additional external antenna with FCC Part 15.407
and ISEDC RSS-247 rules. In order to determine continuous compliance with the new antenna, Output Power,
Power Spectral Density, and Band-edge Emissions were spot tested.

1.4 Related Submittal(s)/Grant(s)
Equipment Class: DTS, FCC ID: LDK948342197, IC: 2461N-948342197

1.5 Test Methodology

All measurements contained in this report were conducted in accordance with ANSI C63.10-2013, American
National Standard for Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the range of 9 kHz to 40 GHz, and FCC KDB 789033 D02 General UNII Test
Procedure New Rules v02r01.




1.6 Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in the field of EMC. The factors
contributing to uncertainties are spectrum analyzer, cable loss, antenna factor calibration, antenna directivity,
antenna factor variation with height, antenna phase center variation, antenna factor frequency interpolation,
measurement distance variation, site imperfections, mismatch (average), and system repeatability.

Parameter Measurement uncertainty
Occupied Channel Bandwidth 34kHz
RF output power, conducted 4.84 dB
Power Spectral Density, conducted 1.69 dB
Unwanted Emissions, conducted 4.84dB
All emissions, radiated 5.18 dB
AC power line Conducted Emission 4.22 dB
Temperature +2°C
Humidity +5%
DC and low frequency voltages +1.0 %
Time +2 %
Duty Cycle +3 %

1.7 Test Facility Registrations

BACLs test facilities that are used to perform Radiated and Conducted Emissions tests are currently recognized
by the Federal Communications Commission as Accredited with NIST Designation Number US1129.

BACL’s test facilities that are used to perform Radiated and Conducted Emissions tests are currently registered
with Industry Canada under Registration Numbers: 3062A-1, 3062A-2, and 3062A-3.

BACL is a Chinese Taipei Bureau of Standards Metrology and Inspection (BSMI) validated Conformity
Assessment Body (CAB), under Appendix B, Phase I Procedures of the APEC Mutual Recognition
Arrangement (MRA). BACL’s BSMI Lab Code Number is: SL2-IN-E-1002R

BACL’s test facilities that are used to perform AC Line Conducted Emissions, Telecommunications Line
Conducted Emissions, Radiated Emissions from 30 MHz to 1 GHz, and Radiated Emissions from 1 GHz to 6
GHz are currently recognized as Accredited in accordance with the Voluntary Control Council for Interference
[VCCI] Atrticle 15 procedures under Registration Number A-0027.

1.8 Test Facility Accreditations

Bay Area Compliance Laboratories Corp. (BACL) is:

A- An independent, 3"-Party, Commercial Test Laboratory accredited to ISO/IEC 17025:2005 by A2LA (Test
Laboratory Accreditation Certificate Number 3297.02), in the fields of: Electromagnetic Compatibility and
Telecommunications. Unless noted by an Asterisk (*) in the Compliance Matrix (See Section 3 of this Test
Report), BACL’s ISO/IEC 17025:2005 Scope of Accreditation includes all of the Test Method Standards and/or
the Product Family Standards detailed in this Test Report..

BACL’s ISO/IEC 17025:2005 Scope of Accreditation includes a comprehensive suite of EMC Emissions, EMC
Immunity, Radio, RF Exposure, Safety and wireline Telecommunications test methods applicable to a wide
range of product categories. These product categories include Central Office Telecommunications Equipment
[including NEBS - Network Equipment Building Systems], Unlicensed and Licensed Wireless and RF devices,
Information Technology Equipment (ITE); Telecommunications Terminal Equipment (TTE); Medical Electrical
Equipment; Industrial, Scientific and Medical Test Equipment; Professional Audio and Video Equipment;




Industrial and Scientific Instruments and Laboratory Apparatus; Cable Distribution Systems, and Energy
Efficient Lighting.

B- A Product Certification Body accredited to ISO/IEC 17065:2012 by A2LA (Product Certification Body
Accreditation Certificate Number 3297.03) to certify
- For the USA (Federal Communications Commission):

1- All Unlicensed radio frequency devices within FCC Scopes A1, A2, A3, and A4;
2- All Licensed radio frequency devices within FCC Scopes B1, B2, B3, and B4;
3- All Telephone Terminal Equipment within FCC Scope C.

- For the Canada (Industry Canada):

1 All Scope 1-Licence-Exempt Radio Frequency Devices;
2 All Scope 2-Licensed Personal Mobile Radio Services;
3 All Scope 3-Licensed General Mobile & Fixed Radio Services;
4 All Scope 4-Licensed Maritime & Aviation Radio Services;
5 All Scope 5-Licensed Fixed Microwave Radio Services
6 All Broadcasting Technical Standards (BETS) in the Category I Equipment Standards List.
- For Singapore (Info-Communications Development Authority (IDA)):
1 All Line Terminal Equipment: All Technical Specifications for Line Terminal Equipment —
Table 1 of IDA MRA Recognition Scheme: 2011, Annex 2
2. All Radio-Communication Equipment: All Technical Specifications for Radio-Communication

Equipment — Table 2 of IDA MRA Recognition Scheme: 2011, Annex 2
- For the Hong Kong Special Administrative Region:

1 All Radio Equipment, per KHCA 10XX-series Specifications;
2 All GMDSS Marine Radio Equipment, per HKCA 12XX-series Specifications;
3 All Fixed Network Equipment, per HKCA 20XX-series Specifications.
- For Japan:
1 MIC Telecommunication Business Law (Terminal Equipment):

- All Scope A1 - Terminal Equipment for the Purpose of Calls;
- All Scope A2 - Other Terminal Equipment
2 Radio Law (Radio Equipment):

- All Scope B1 - Specified Radio Equipment specified in Article 38-2-2, paragraph 1, item 1 of
the Radio Law

- All Scope B2 - Specified Radio Equipment specified in Article 38-2-2, paragraph 1, item 2 of
the Radio Law

- All Scope B3 - Specified Radio Equipment specified in Article 38-2-2, paragraph 1, item 3 of
the Radio Law

C- A Product Certification Body accredited to ISO/IEC 17065:2012 by A2LA (Product Certification Body
Accreditation Certificate Number 3297.01) to certify Products to USA’s Environmental Protection Agency
(EPA) ENERGY STAR Product Specifications for:
1  Electronics and Office Equipment:
- for Telephony (ver. 3.0)
- for Audio/Video (ver. 3.0)
- for Battery Charging Systems (ver. 1.1)
- for Set-top Boxes & Cable Boxes (ver. 4.1)
- for Televisions (ver. 6.1)
- for Computers (ver. 6.0)
- for Displays (ver. 6.0)
- for Imaging Equipment (ver. 2.0)
- for Computer Servers (ver. 2.0)
2 Commercial Food Service Equipment
- for Commercial Dishwashers (ver. 2.0)
- for Commercial Ice Machines (ver. 2.0)
- for Commercial Ovens (ver. 2.1)
- for Commercial Refrigerators and Freezers




3 Lighting Products
- For Decorative Light Strings (ver. 1.5)
- For Luminaires (including sub-components) and Lamps (ver. 1.2)
- For Compact Fluorescent Lamps (CFLs) (ver. 4.3)
- For Integral LED Lamps (ver. 1.4)
4  Heating, Ventilation, and AC Products
- for Residential Ceiling Fans (ver. 3.0)
- for Residential Ventilating Fans (ver. 3.2)
5 Other
- For Water Coolers (ver. 3.0)

D- A NIST Designated Phase-I and Phase-1I Conformity Assessment Body (CAB) for the following
economies and regulatory authorities under the terms of the stated MRAs/Treaties:
- Australia: ACMA (Australian Communication and Media Authority) — APEC Tel MRA -Phase [;
- Canada: (Innovation, Science and Economic development Canada - ISEDC) Foreign Certification Body —
FCB — APEC Tel MRA -Phase I & Phase II;
- Chinese Taipei (Republic of China — Taiwan):
o BSMI (Bureau of Standards, Metrology and Inspection) APEC Tel MRA -Phase [;
o NCC (National Communications Commission) APEC Tel MRA -Phase [;
- European Union:
o EMC Directive 2014/30/EU US-EU EMC & Telecom MRA CAB (NB)
o Radio Equipment (RE) Directive 2014/53/EU US-EU EMC & Telecom MRA CAB (NB)
o Low Voltage Directive (LVD) 2014/35/EU
- Hong Kong Special Administrative Region: (Office of the Telecommunications Authority — OFTA)
APEC Tel MRA -Phase I & Phase 11
- Israel — US-Israel MRA Phase |
- Republic of Korea (Ministry of Communications - Radio Research Laboratory) APEC Tel MRA -Phase 1
- Singapore: (Infocomm Media Development Authority - IMDA) APEC Tel MRA -Phase I & Phase 1I;
- Japan: VCCI - Voluntary Control Council for Interference US-Japan Telecom Treaty VCCI Side Letter-
- USA:
o ENERGY STAR Recognized Test Laboratory — US EPA
o Telecommunications Certification Body (TCB) — US FCC;
o Nationally Recognized Test Laboratory (NRTL) — US OSHA
- Vietnam: APEC Tel MRA -Phase I;




2 EUT Test Configuration

2.1 Justification

The EUT was configured for testing according to ANSI C63.10-2013 and FCC KDB 789033 D02 General UNII
Test Procedures New Rules v02r01.

The EUT was tested in a testing mode to represent worst-case results during the final qualification test.

2.2 EUT Exercise Software
The test utility used was a script provided by Cisco Systems, Inc. The test software used was Chelsea, version

0.1.93 — developed by Alexandrae Duran. The test software was verified by Alexandrae Duran to comply with
the standard requirements being tested against.

2.3 Duty Cycle Correction Factor

According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01 section B:

All measurements are to be performed with the EUT transmitting at 100% duty cycle at its maximum power
control level; however, if 100% duty cycle cannot be achieved, measurements of duty cycle, x, and maximum-
power transmission duration, T, are required for each tested mode of operation.

Radio Mode Olzn"fsi;ne P(e;‘lis(;d Dut(); A)C)ycle D(Cd%f*
Non HT20 1.420 1.549 91.721 0.375
HT/VHT20 5.411 5.683 95.206 0.213

HE20 5.435 5.731 94.827 0.231
Non HT40 1.424 1.561 91.271 0.397
HT/VHT40 91.538 100 91.538 0.384

HE40 97.500 100 97.500 0.110
Non HT80 1.426 1.555 91.730 0.375

VHTS80 92.083 100 92.083 0.358
HES80 92.356 100 92.356 0.345

Note*: DCCF = Duty Cycle Correction Factor = 10*log (1/duty cycle), when power averaging was applied in
average measurement.




2.4 Equipment Modifications

None.

2.5 Local Support Equipment

Manufacturer Description Model
Dell Laptop E6410
2.6 Remote Support Equipment
None
2.7 Power Supply/Adapter
Manufacturer Description Model
Cisco PoE Injector AIR-PWRIN-J6 V01

2.8 Interface Ports and Cabling

Cable Description Length (m) To From
Cat5e ~1 EUT POE Injector
Cat5e ~1 POE Injector NB




3 Summary of Test Results

Results reported relate only to the product tested.

ISEDC RSS-247 §6.2

FEC & ISEDC Description of Test Result
Rules

FCC §2.1091, §15.407(), .
ISEDC RSS-102 RF Exposure Compliant

FCC §15.203 . .
ISEDC RSS-Gen §6.8 Antenna Requirement Compliant

FCC §407(a) .
ISEDC RSS-247 §6.2 Output Power Compliant

FCC §2.1051, §15.407(b) .
ISEDC RSS-247 §6.2 Band Edges Compliant
TCC §15-407(a) Power Spectral Density Compliant




4 FCC §15.203 & ISEDC RSS-Gen §6.8 - Antenna Requirements

4.1 Applicable Standards
According to FCC §15.203:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this
Section. The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the use
of a standard antenna jack or electrical connector is prohibited.

And according to FCC §15.247 (b) (4), if transmitting antennas of directional gain greater than 6 dBi are used
the power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

According to ISEDC RSS-Gen §6.8: Transmitter Antenna

The applicant for equipment certification shall provide a list of all antenna types that may be used with the
transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the maximum
permissible antenna gain (in dBi) and the required impedance for each antenna. The test report shall demonstrate
the compliance of the transmitter with the limit for maximum equivalent isotropically radiated power (e.i.r.p.)
specified in the applicable RSS, when the transmitter is equipped with any antenna type, selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest gain of each
combination of transmitter and antenna type, with the transmitter output power set at the maximum level.
However, the transmitter shall comply with the applicable requirements under all operational conditions and
when in combination with any type of antenna from the list provided in the test report (and in the notice to be
included in the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain of the
device’s antenna shall be stated, based on a measurement or on data from the antenna’s manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements with each
antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the following notice
in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation, Science
and Economic Development Canada to operate with the antenna types listed below, with the maximum
permissible gain indicated. Antenna types not included in this list that have a gain greater than the maximum
gain indicated for any type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types which can be
used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and the required impedance
for each antenna type.




4.2 Antenna Description

o Frequency Range | Antenna ot :
Part Number Description (MHz) Port Polarization Gain
EG Vertical
2400-2483.5 - 6 dBi
FH Horizontal
ACEG Vertical 10 dBi
) BDFH Horizontal (Narrow Beam)
Cisco Catalyst 2.4 GHz 5150-5350 AC Vertical
ioht- ertica i
C-ANT9104 anq 5 QHZ E.1ght Port .8 dBi
Polarization-Diverse Low BD Horizontal (Wide Beam)
Sidelobe Patch Antenna
ACEG Vertical 10 dBi
BDFH Horizontal (Narrow Beam)
5470-5875 -
EG Vertical 8 dBi
FH Horizontal (Wide Beam)

Antenna information was provided by customer.




S FCC §2.1091, §15.407(f) & ISEDC RSS-102 - RF Exposure

5.1 Applicable Standards

According to FCC §15.247(1), §15.407(f) and §1.1307(b)(1), systems operating under the provisions of this
section shall be operated in a manner that ensures that the public is not exposed to radio frequency energy level
in excess of the Commission’s guidelines.

Limits for General Population/Uncontrolled Exposure

“Range | | Swengm | . Swengm | PovwerDemsity | Averaping Time
(MHz) (V/m) (A/m)
Limits for General Population/Uncontrolled Exposure
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f * (180/12) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f = frequency in MHz
* = Plane-wave equivalent power density

According to ISED RSS-102 Issue 5:

2.5.2  Exemption Limits for Routine Evaluation — RF Exposure Evaluation

RF exposure evaluation is required 1if the separation distance between the user and/or bystander and the
device’s radiating element 15 greater than 20 cm, except when the device operates as follows:

below 20 MHz" and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or less
than 1 W (adjusted for tune-up tolerance);

at or above 20 MHz and below 48 MHz and the source-based, time-averaged maximum e.ir.p. of the
device is equal to or less than 4.49/f™° W (adjusted for tune-up tolerance), where f is in MHz;

at or above 48 MHz and below 300 MHz and the source-based, time-averaged maximum e.ir.p. of the
device is equal to or less than 0.6 W (adjusted for tune-up tolerance);

at or above 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the
device is equal to or less than 1.31 x 107 f”'“m W (adjusted for tune-up tolerance), where f is in
MHz:;

at or above 6 GHz and the source-based, time-averaged maximum e_r.r.p. of the device is equal to or
less than 5 W (adjusted for tune-up tolerance).

In these cases. the information contained in the RF exposure technical brief may be limited to
information that demonstrates how the e.L.r.p. was derived.




5.2 MPE Prediction

Predication of MPE limit at a given distance, Equation from OET Bulletin 65, Edition 97-01

S = PG/4nR?

Where: S = power density
P = power input to antenna
G = power gain of the antenna in the direction of interest relative to an isotropic radiator
R = distance to the center of radiation of the antenna

5.3 MPE Results for FCC
Radio Standalone RF Exposure Configuration

2.4 GHz Wi-Fi: 802.11g, Mid Channel 2442 MHz

Maximum output power at antenna input terminal (dBm): 19.8
Maximum output power at antenna input terminal (mW): 95.50
Prediction distance (cm): 30
Prediction frequency (MHz): 2442
Maximum Antenna Gain, typical (dBi): 9
Maximum Antenna Gain (numeric): 7.94
Power density of prediction frequency at 30.0 cm (mW/cm?): 0.067
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0

2.4 GHz Wi-Fi ChillWave: 802.11g, Low Channel 2412 MHz

Maximum output power at antenna input terminal (dBm): 9.2
Maximum output power at antenna input terminal (mW): 8.32

Prediction distance (cm): 30
Prediction frequency (MHz): 2412
Maximum Antenna Gain, typical (dBi): 7
Maximum Antenna Gain (numeric): 5.012
Power density of prediction frequency at 30.0 cm (mW/cm?): 0.004
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0

5 GHz Wi-Fi: 802.11a, Low Channel 5745 MHz

Maximum output power at antenna input terminal (dBm): 21.67
Maximum output power at antenna input terminal (mW): 146.89

Prediction distance (cm): 30
Prediction frequency (MHz): 5745
Maximum Antenna Gain, typical (dBi): 11
Maximum Antenna Gain (numeric): 12.59
Power density of prediction frequency at 30.0 cm (mW/cm?): 0.164
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0




5 GHz Wi-Fi ChillWave: 802.11a, Middle Channel 5560 MHz

Maximum output power at antenna input terminal (dBm): 9.8
Maximum output power at antenna input terminal (mW): 9.55
Prediction distance (cm): 30
Prediction frequency (MHz): 5560
Maximum Antenna Gain, typical (dBi): 10
Maximum Antenna Gain (numeric): 10
Power density of prediction frequency at 30.0 cm (mW/cm?):
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0

BLE: Low Channel 2402 MHz

Maximum output power at antenna input terminal (dBm): 2.4
Maximum output power at antenna input terminal (mW): 1.74
Prediction distance (cm): 30
Prediction frequency (MHz): 2402
Maximum Antenna Gain, typical (dBi): 6
Maximum Antenna Gain (numeric): 3.98
Power density of prediction frequency at 30.0 cm (mW/cm?):  0.0006
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0

The device is compliant with the requirement MPE limit for uncontrolled exposure at 30 cm distance.

Radio Co-location RF Exposure Configuration

2
- g;;mdalones l\éi’{E (mW/cm?) Total MPE Linie
g z z Ratio
LM ChillWave | Chillwave | 2 CGHZ o (Lt
0.0006 0.004 0.008 0.067 0.164 0.244 1




5.4 RF exposure evaluation exemption for IC

2.4 GHz Wi-Fi: 802.11g, Mid Channel 2442 MHz

Maximum EIRP power = 19.8 dBm + 9 dBi = 28.8 dBm, which is less than 1.31x10%/%%34 =270 W = 34.31
dBm

2.4 GHz Wi-Fi ChillWave.: 802.11g, Low Channel 2412 MHz

Maximum EIRP power = 9.2 dBm + 7 dBi = 16.2 dBm, which is less than 1.31x1072£%%%% =270 W = 34.31
dBm

5 GHz Wi-Fi: 802.11ax80, Low Channel 5745 MHz

Maximum EIRP power = 21.67 dBm + 11 dBi = 32.67 dBm, which is less than 1.31x10?f %% =486 W =
36.87 dBm

5 GHz Wi-Fi ChillWave: 802.11a, Middle Channel 5560 MHz

Maximum EIRP power = 9.8 dBm + 10 dBi = 19.80 dBm, which is less than 1.31x1072(%%3 =475 W = 36.77
dBm

BLE: Low Channel 2402 MHz

Maximum EIRP power = 2.4 dBm + 6 dBi = 8.4 dBm, which is less than 1.31x107%f%6%% =2 68 W = 34.3 dBm

Therefore, the RF exposure Evaluation is not required.




6 FCC §407(a) & ISEDC RSS-247 §6.2 - Output Power

6.1 Applicable Standards
According to FCC §15.407(a):

(1) For the band 5.15-5.25 GHz.

(1) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not exceed
6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W. In addition, the maximum power
spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may
employ antennas with directional gain up to 23 dBi without any corresponding reduction in the maximum
conducted output power or maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and
maximum power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-
point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple
collocated transmitters transmitting the same information. The operator of the U-NII device, or if the equipment
is professionally installed, the installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6
dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB
emission bandwidth in megahertz. In addition, the maximum power spectral density shall not exceed 11 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the amount in
dB that the directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in
any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that the




directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this
band may employ transmitting antennas with directional gain greater than 6 dBi without any corresponding
reduction in transmitter conducted power. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the same information.
The operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for
ensuring that systems employing high gain directional antennas are used exclusively for fixed, point-to-point
operations.

Note to paragraph (a)(3): The Commission strongly recommends that parties employing U-NII devices to
provide critical communications services should determine if there are any nearby Government radar systems
that could affect their operation.

(4) The maximum conducted output power must be measured over any interval of continuous transmission
using instrumentation calibrated in terms of an rms-equivalent voltage.

(5) The maximum power spectral density is measured as a conducted emission by direct connection of a
calibrated test instrument to the equipment under test. If the device cannot be connected directly, alternative
techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85 GHz band are made
over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the device, whichever is less.
Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725 GHz bands are made over a bandwidth
of 1 MHz or the 26 dB emission bandwidth of the device, whichever is less. A narrower resolution bandwidth
can be used, provided that the measured power is integrated over the full reference bandwidth.

According to ISEDC RSS-247 §6.2.1 for frequency band 5150-5250 MHz:

The maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 logioB, dBm, whichever power is less. B is the 99%
emission bandwidth in megahertz. The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0 MHz band.

According to ISEDC RSS-247 §6.2.2 for frequency band 5250-5350 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log;oB, dBm, whichever is less.
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log;oB, dBm, whichever is less. B is the 99% emission
bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

According to ISEDC RSS-247 §6.2.3 for frequency band 5470-5600 MHz and 5650-5725 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log;oB, dBm, whichever is less.
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is the 99% emission
bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

According to ISEDC RSS-247 §6.2.4 for frequency band 5725-5850 MHz:

The maximum conducted output power shall not exceed 1 W. The power spectral density shall not exceed

30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point devices operating in this band may
employ transmitting antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications and multiple collocated transmitters transmitting the same information.




6.2 Measurement Procedure

1. Place the EUT on a bench and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to a

spectrum analyzer.

6.3 Test Equipment List and Details

Manufacturer Description Model No. Serial No. Cali;):taetion C;l::zl;z:’tzi;)n
Agilent Analyzer, Spectrum E4446A MY48250238 | 2021-02-12 1 year
Radiall SP8T Coax Switch R574F11801 2011 N/A N/A

- RF cable - - Each time! N/A

Note!: cable and attenuator included in the test set-up will be checked each time before testing.
Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were

traceable to NIST or to another internationally recognized National Metrology Institute (NMI), and were compliant with
the latest version of A2LA policy P102 “A2LA Policy on Metrological Traceability”.

6.4 Test Environmental Conditions

Temperature: 21-25°C
Relative Humidity: 40-55 %
ATM Pressure: 101.3-102.9 kPa

6.5 Test Results

Please refer to the following tables and plots.

The testing was performed by Alexandrae Duran on 2021-07-08 to 2021-07-12 in bench.




U-NII-1 (FCC Only)

5180 MHz:
2885 . 5. J5.d5. 4 B |5, 1 E~| &
g EE T TIETTIET TR ] R TR
non HT20, 6 to 54 Mbps 1 8 - 12.92 - - 0.38 | 13.29 | 28.00 | -14.71
non HT20, 6 to 54 Mbps 4 8 870 | 12.71 | 12.78 | 13.05 | 0.38 | 18.52 | 28.00 | -9.48
non HT20, 6 to 54 Mbps-BF 4 11 8.87 | 12.80 | 12.78 | 13.03 | 0.38 | 18.56 | 25.00 | -6.44
HT/VHT20, MO to M7, M0.1 to M9.1 1 8 - 15.60 - - 0.21 | 15.81 | 28.00 | -12.19
HT/VHT20, MO to M7, M0.1 to M9.1 4 8 9.75 | 13.76 | 13.54 | 13.93 | 0.21 | 19.27 | 28.00 | -8.73
VHT20, M0.4 to M9.4-BF 4 8 9.83 | 13.82 | 13.62 | 14.00 | 0.21 | 19.34 | 28.00 | -8.66
HE20, M0.1 to M9.1 1 8 - 15.02 - - 0.23 | 15.25 | 28.00 | -12.75
HE20, M0.1 to M9.1 4 8 10.17 | 1432 | 14.03 | 14.11 | 0.23 | 19.70 | 28.00 | -8.30
HE20, M0.4 to M9.4-BF 8 9.95 | 14.11 | 14.04 | 13.99 | 0.23 | 19.58 | 28.00 | -8.42
5200 MHz:
<
. E’ = g %) g %) ) % =
£ E8| %8| %8| 5E| %8| T |%E|5E| Bs
Hode < Ez| 58 38| 8|28| § |28 88|52
El S & — o~ ) < 8 = 8
non HT20, 6 to 54 Mbps 1 - 15.92 - - 0.38 | 16.30 | 28.00 | -11.70
non HT20, 6 to 54 Mbps 4 8 9.51 | 14.04 | 14.08 | 13.88 | 0.38 | 19.63 | 28.00 | -8.37
non HT20, 6 to 54 Mbps-BF 4 11 8.58 | 13.05 | 12.54 | 12.78 | 0.38 | 18.46 | 25.00 | -6.54
HT/VHT20, MO to M7, MO0.1 to M9.1 1 8 - 1591 - - 0.21 | 16.12 | 28.00 | -11.88
HT/VHT20, MO to M7, M0.1 to M9.1 4 8 9.57 | 14.06 | 13.94 | 13.71 | 0.21 | 19.39 | 28.00 | -8.61
VHT20, M0.4 to M9.4-BF 4 8 11.62 | 1591 | 16.14 | 1578 | 0.21 | 21.44 | 28.00 | -6.56
HE20, M0.1 to M9.1 1 8 - 16.13 - - 0.23 | 16.36 | 28.00 | -11.64
HE20, MO0.1 to M9.1 4 8 9.86 | 1437 | 1432 | 13.88 | 0.23 | 19.70 | 28.00 | -8.30
HE20, M0.4 to M9.4-BF 8 11.81 | 16.22 | 16.13 | 16.00 | 0.23 | 21.63 | 28.00 | -6.37




5240 MHz:

< =
= = = = = 5]
S~ |2 |2 |2 | ga|2 |=
2 EE|SE|SE| 52|58 52| 5E| Be
S o5 X X X X — /M
Ve - HEHECEUEH R EHEHED
Eles S| =TT e | T 2z | B
= >< >< < >< °
3 = = = = i
non HT20, 6 to 54 Mbps 1| 8 - 1564 | - - | 038 | 16.01 | 2800 |-11.99
non HT20, 6 to 54 Mbps 4 8 | 931 | 1370 | 1433 | 13.52 | 0.38 | 19.49 | 28.00 | -8.51
non HT20, 6 to 54 Mbps-BF 4 11 | 939 | 13.72 | 1427 | 1344 | 038 | 19.46 | 25.00 | -5.54
HT/VHT20, MO to M7, MO.1 to M9.1 | 1| 8 - 1560 | - - | 021 | 1581 | 28.00 |-12.19
HT/VHT20, MO to M7, MO.1to M9.1 | 4| 8 | 911 | 13.74 | 1407 | 1347 | 021 | 19.22 | 28.00 | -8.78
VHT20, M0.4 to M9.4-BF 41 8 | 1130|1549 | 1636 | 1529 | 0.21 | 21.22 | 28.00 | -6.78
HE20, MO.1 to M9.1 1 8 - | 1578 ] - -] 023 | 1601 | 28.00 | -11.99
HE20, M0.1 to M9.1 4| 8 | 960 | 13.84 | 1453 | 13.80 | 0.23 | 19.56 | 28.00 | -8.44
HE20, M0.4 to M9.4-BF 8 | 1160 | 15.83 | 16.61 | 1561 | 0.23 | 21.53 | 28.00 | -6.47

Please refer to the following plots for the worst case configuration
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5190 MHz:

< S
= ) = = = 5
2| g 'gg folsglsglsgl 2 | &8 g% £~
S o5 X X X X — /M
ot SEEHEUEHELRREE RS
Eloo S| — N o <t 8 = B
=) < < < < °
3 = = = = =
non HT40, 6 to 54 Mbps 1 8 - 12.62 - - 0.40 | 13.02 | 28.00 | -14.98
non HT40, 6 to 54 Mbps 4 8 560 | 9.69 | 9.79 | 9.65 | 040 | 15.41 | 28.00 |-12.59
HT/VHT40, MO to M7, M0.1 to M9.1 1 8 - 12.83 - - 0.38 | 13.21 | 28.00 | -14.79
HT/VHT40, MO to M7, M0.1 to M9.1 4 8 6.16 | 10.77 | 10.67 | 10.72 | 0.38 | 16.36 | 28.00 | -11.64
VHT40, M0.4 to M9.4-BF 4 8 6.30 | 10.52 | 10.69 | 1043 | 0.38 | 16.22 | 28.00 | -11.78
HE40, MO0.1 to M9.1 1 8 - 13.28 - - 0.11 | 13.39 | 28.00 | -14.61
HE40, MO0.1 to M9.1 4 8 5.85 | 10.01 | 10.23 | 10.19 | 0.11 | 15.53 | 28.00 | -12.47
HE40, M0.4 to M9.4-BF 4 8 5.82 | 10.10 | 10.15 | 10.19 | 0.11 | 15.53 | 28.00 | -12.47
5230 MHz:
< $—4
= S = = = 5
-2 |2 |2 |2 | &|2_|=
2 EC|SE|SE| 52|58 52| 5E| Be
S g5 X = X X — /M
Mot SEHEHEHEHEUREIESEE R E
El oo & — 9\ ) < 8 = B
=) < < < < °
3 = = = = =
non HT40, 6 to 54 Mbps 1 8 - 15.43 - - 040 | 15.82 | 28.00 | -12.18
non HT40, 6 to 54 Mbps 4 8 11.09 | 1549 | 1596 | 1530 | 0.40 | 21.24 | 28.00 | -6.76
HT/VHT40, MO to M7, M0.1 to M9.1 1 8 - 15.82 - - 0.38 | 16.20 | 28.00 | -11.80
HT/VHT40, MO to M7, MO0.1 to M9.1 4 8 11.11 | 15.76 | 16.61 | 1537 | 0.38 | 21.55 | 28.00 | -6.45
VHT40, M0.4 to M9.4-BF 4 8 11.22 | 1556 | 1638 | 1547 | 0.38 | 21.45 | 28.00 | -6.55
HE40, MO0.1 to M9.1 1 8 - 15.85 - - 0.11 | 15.96 | 28.00 | -12.04
HE40, MO0.1 to M9.1 4 8 11.68 | 16.15 | 16.73 | 1597 | 0.11 | 21.65 | 28.00 | -6.35
HE40, M0.4 to M9.4-BF 4 8 11.69 | 16.00 | 16.70 | 1590 | 0.11 | 21.58 | 28.00 | -6.42




5210 MHz:

g 5 5 5 5 5
S~ & 2 2 2 2 | B | =
g S|SB | %E|%E|%E| 2| %E| 2 Ba
52| % % A /M
Mode S B2 28| S8 58(28] 8§ |38 8 s
o &0 — [Q\ N <t A S e
g < = = < S)
3 = = = = =
non HT80, 6 to 54 Mbps | 8 - 10.83 - - 0.37 | 11.20 | 28.00 | -16.80
non HT8O0, 6 to 54 Mbps 4 8 322 7.63 7.86 7.61 0.37 | 13.34 | 28.00 | -14.66
VHT80, MO0.1 to M9.1 1 8 - 10.99 - - 0.36 | 11.35 | 28.00 | -16.65
VHTS80, M0.1 to M9.1 4 8 4.30 8.88 8.95 8.58 0.36 | 14.42 | 28.00 | -13.58
VHTS80, M0.4 to M9.4-BF 4 8 4.38 8.63 8.93 8.27 0.36 | 14.26 | 28.00 | -13.74
HE80, MO0.1 to M9.1 1 8 - 11.40 - - 0.35 | 11.75 | 28.00 | -16.25
HE&0, MO0.1 to M9.1 4 8 3.85 8.19 8.55 8.07 0.35 | 13.89 | 28.00 | -14.11
HE80, M0.4 to M9.4-BF 4 8 3.73 8.26 8.36 7.94 0.35 | 13.80 | 28.00 | -14.20
U-NII-1 e.i.r.p. for elevation angle above 30 degrees (FCC Only)
5180 MHz:
§§§g§5€§5€§5€§5€ @ ?*E“ é’g g
Mode a%@gggngmﬁgmégm 3 sh | —=a| &3
th'axmgxmgxmgxmg O ERCA SR S =
|0 & = Q bS] O
(5] ol = = = o A = e
non HT20, 6 to 54 Mbps 1 -2 - 12.92 - - 0.38 11.3 21 -9.70
non HT20, 6 to 54 Mbps 4 -2 8.70 | 12.71 | 12.78 | 13.05 | 0.38 | 16.52 21 -4.48
non HT20, 6 to 54 Mbps-BF 4 1 8.87 | 12.80 | 12.78 | 13.03 | 0.38 | 19.56 21 -1.44
HT/VHT20, MO to M7, MO0.1 to M9.1 1 -2 - 15.60 - - 0.21 | 13.81 21 -7.19
HT/VHT20, MO to M7, MO0.1 to M9.1 4 -2 9.75 | 13.76 | 13.54 | 1393 | 0.21 | 17.27 21 -3.73
VHT20, M0.4 to M9.4-BF 4 -2 9.83 | 13.82 | 13.62 | 14.00 | 0.21 | 17.34 21 -3.66
HE20, MO.1 to M9.1 1 -2 - 15.02 - - 0.23 | 13.25 21 -7.75
HE20, MO.1 to M9.1 4 -2 10.17 | 14.32 | 14.03 | 14.11 | 0.23 | 17.70 21 -3.30
HE20, M0.4 to M9.4-BF 4 -2 9.95 | 14.11 | 14.04 | 13.99 | 0.23 | 17.58 21 -3.42




5200 MHz:

g 5 5 5 5
5 ~| & z 3 z =~ | a -
2 58| =¢|2z|=z|%e| B |3z EE| 5a
g 52| X % = X o = m
Mode AEFIE IR LR IR E R T Rt A I )
O o0 — o\l on <t Q = S
= = - < =
S = = = =
non HT20, 6 to 54 Mbps 1| -2 - 1592 | - - | 038 | 143 | 21 | -6.70
non HT20, 6 to 54 Mbps 4| -2 | 951 | 1404 | 1408 | 13.88 | 038 | 17.64 | 21 | -3.36
non HT20, 6 to 54 Mbps-BF 41 1 | 858 [13.05| 1254 | 1278 | 038 | 1946 | 21 | -1.54
HT/VHT20, M0 to M7, M0.1 to M9.1 1 -2 - 1591 - - 0.21 14.12 21 -6.88
HT/VHT20, M0 to M7, M0.1 to M9.1 4 -2 9.57 | 14.06 | 13.94 | 13.71 | 0.21 17.39 21 -3.61
VHT20, M0.4 to M9.4-BF 4| -2 | 1162|1591 | 16.14 | 1578 | 021 | 1943 | 21 | -1.57
HE20, M0.1 to M9.1 1| =2 - 1613 | - - | 023 | 1436 | 21 | -6.64
HE20, M0.1 to M9.1 41 -2 | 986 | 1437 | 1432 | 1388 | 023 | 17.70 | 21 | -3.30
HE20, M0.4 to M9.4-BF 2 | 11.81 | 1622 | 16.13 | 16.00 | 023 | 1963 | 21 | -1.37
5240 MHz:
2~ n & =
2 58|22 Sql 2z 22| B |2z E7| &~
= IR > x > (] — a2
Mode S 2539|3858 28| 8 | =308 s
s & = |« |« | <7 8 ST 2
= > > < = &=
3 = = = =
non HT20, 6 to 54 Mbps 1| -2 - | 1564 | - - | 038 | 1402 | 21 | -698
non HT20, 6 to 54 Mbps 4 2 | 931 | 1370 | 1433 [ 13.52 | 038 | 17.50 | 21 | -3.50
non HT20, 6 to 54 Mbps-BF 4 1 9.39 | 13.72 | 14.27 | 13.44 | 0.38 | 20.47 21 -0.53
HT/VHT20, M0 to M7, M0.1 to M9.1 1 -2 - 15.60 - - 0.21 13.81 21 -7.19
HT/VHT20, MO to M7, M0.1 to M9.1 4| -2 | 911 | 1374 | 1407 | 1347 | 021 | 1722 | 21 | -3.78
VHT20, M0.4 to M9.4-BF 4| -2 | 1130|1549 | 1636 | 1529 | 021 | 1921 | 21 | -1.79
HE20, M0.1 to M9.1 1| =2 - 1578 - - 023 | 1401 | 21 | -6.99
HE20, M0.1 to M9.1 4| -2 | 960 | 13.84 | 1453 [ 13.80 | 023 | 17.56 | 21 | -3.44
HE20, M0.4 to M9.4-BF -2 11.60 | 15.83 | 16.61 | 15.61 | 0.23 | 19.53 21 -1.47




5190 MHz:

g = i e e
- S T I S - IR R
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non HT40, 6 to 54 Mbps 1 -2 - 12.62 - - 040 | 11.02 21 -9.98
non HT40, 6 to 54 Mbps 4 -2 5.60 9.69 9.79 9.65 040 | 1341 21 -7.59
HT/VHT40, MO to M7, M0.1 to M9.1 1 -2 - 12.83 - - 038 | 11.21 21 -9.79
HT/VHT40, MO to M7, M0.1 to M9.1 4 2 6.16 | 10.77 | 10.67 | 10.72 | 0.38 | 14.35 21 -6.65
VHT40, M0.4 to M9.4-BF 4 2 630 | 10.52 | 10.69 | 1043 | 0.38 | 14.21 21 -6.79
HE40, M0.1 to M9.1 1 -2 - 13.28 - - 0.11 11.39 21 -9.61
HE40, M0.1 to M9.1 4 -2 5.85 | 10.01 | 10.23 | 10.19 | 0.11 13.53 21 -7.47
HE40, M0.4 to M9 .4-BF 4 -2 582 | 10.10 | 10.15 | 10.19 | 0.11 13.53 21 -7.47
5230 MHz:
2 = o e, =
g g% o?/g a?/g a?fé ﬂ?g @ .E’g §'€ §Df\
S| 52| = > > > o — /M
Wiles s 2| S8 S8 2|5 S | =8| 08 §E
o o0 — (@] on <t A = 62,
= > > > =
S = = = =
non HT40, 6 to 54 Mbps 1 -2 - 15.43 - - 040 | 13.83 21 -7.17
non HT40, 6 to 54 Mbps 4 -2 11.09 | 1549 | 1596 | 1530 | 0.40 | 19.25 21 -1.75
HT/VHT40, MO to M7, M0.1 to M9.1 1 -2 - 15.82 - - 0.38 14.2 21 -6.80
HT/VHT40, MO to M7, M0.1 to M9.1 4 -2 11.11 | 15.76 | 16.61 | 15.37 | 0.38 | 19.55 21 -1.45
VHT40, M0.4 to M9.4-BF 4 -2 11.22 | 15.56 | 1638 | 1547 | 0.38 | 19.45 21 -1.55
HE40, M0.1 to M9.1 1 -2 - 15.85 - - 0.11 13.96 21 -7.04
HE40, M0.1 to M9.1 4 -2 11.68 | 16.15 | 16.73 | 1597 | 0.11 19.65 21 -1.35
HE40, M0.4 to M9 .4-BF 4 -2 11.69 | 16.00 | 16.70 | 1590 | 0.11 19.58 21 -1.42




5210 MHz:

g e = = =
=B R R R a]a |
2 55| <z| <2 <2l S8| € |2e| 88| 5a
< o - % > > > ) —] m
e S 25| S8 S| S2| S5 S | =8| 08 §E
O o0 — (q\] on <t Q = S
= > > > >
S = = = =
non HT80, 6 to 54 Mbps 1 -2 - 10.83 - - 0.37 9.2 21 -11.80
non HT8O0, 6 to 54 Mbps 4 -2 3.22 7.63 7.86 7.61 0.37 11.33 21 -9.67
VHT80, M0.1 to M9.1 1 -2 - 10.99 - - 0.36 9.35 21 -11.65
VHT80, MO0.1 to M9.1 4 -2 4.30 8.88 8.95 8.58 0.36 12.42 21 -8.58
VHT80, M0.4 to M9.4-BF 4 -2 4.38 8.63 8.93 8.27 0.36 12.26 21 -8.74
HES80, M0.1 to M9.1 1 -2 - 11.40 - - 0.35 9.75 21 -11.25
HES0, MO0.1 to M9.1 4 -2 3.85 8.19 8.55 8.07 0.35 11.89 21 -9.11
HES0, M0.4 to M9.4-BF 4 -2 3.73 8.26 8.36 7.94 0.35 11.80 21 -9.20

Note: antenna gain at elevation angle above 30 degrees was obtained from C-ANT9104 “Marlin-4” Radio
Frequency Device Validation Test Results Summary (EDCS Number: 21968895) provided by customer.

U-NII-2A
5260 MHz:
< i
= = S e S
= |2 |2 |8 |8 | 2|8 |z
wl 24 S o S ) a) o 8=
2 28| %E| 58| 58| 38| E | %E|2E| Be
o — o] % m
LB B S8 S| S| 58| B | S8 =8| &=
o o | — N o < A = @)
g < > = x 2] =
2 = = = = =
non HT20, 6 to 54 Mbps 1| 8.00 - 15.46 - - 038 | 15.84 | 22.00 | -6.16
non HT20, 6 to 54 Mbps 4 | 8.00 3.05 7.61 7.85 7.27 0.38 | 13.21 | 22.00 | -8.79
non HT20, 6 to 54 Mbps-BF 4| 11.00 | 2.93 7.55 8.02 7.21 0.38 13.22 | 19.00 | -5.78
HT/VHT20, MO to M7, M0.1 to M9.1 1| 8.00 - 15.48 - - 0.21 15.69 | 22.00 | -6.31
HT/VHT20, M0 to M7, M0.1 to M9.1 4| 8.00 2.78 7.32 7.74 7.15 0.21 12.87 | 22.00 | -9.13
VHT20, M0.4 to M9.4-BF 4| 8.00 9.17 | 13.66 | 13.68 | 13.50 | 0.21 19.09 | 22.00 | -2.91
HE20, MO0.1 to M9.1 1| 8.00 - 15.56 - - 0.23 | 15.80 | 22.00 | -6.20
HE20, MO0.1 to M9.1 4 | 8.00 3.30 7.57 8.19 7.49 0.23 | 13.25 | 22.00 | -8.75
HE20, M0.4 to M9.4-BF 4| 8.00 926 | 13.59 | 14.01 | 13.52 | 0.23 19.21 | 22.00 | -2.79




5300 MHz:

g S (= S (= s
=) (&) o (&) o =
S —~ 2 2 B B ~ 2 =
wn| v = o o o o /m o =
2 28| %E| 58| 58| 38| E | %E|2E| Be
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El s & — o\ en < o = O
g < > = x 2] =
S = = = = =
non HT20, 6 to 54 Mbps 1] 8.00 - 15.52 - - 0.38 15.89 | 22.00 | -6.11
non HT20, 6 to 54 Mbps 4| 8.00 3.55 7.49 7.75 7.67 0.38 13.32 | 22.00 | -8.68
non HT20, 6 to 54 Mbps-BF 41 11.00 | 3.52 7.64 7.71 7.77 0.38 13.37 | 19.00 | -5.63
HT/VHT20, MO to M7, M0.1 to M9.1 1] 8.00 - 15.45 - - 0.21 15.66 | 22.00 | -6.34
HT/VHT20, MO to M7, M0.1 to M9.1 41 8.00 3.52 7.33 6.98 7.41 0.21 12.80 | 22.00 | -9.20
VHT20, M0.4 to M9.4-BF 41 8.00 9.73 13.54 | 13.89 | 13.70 | 0.21 19.24 | 22.00 | -2.76
HE20, M0.1 to M9.1 1| 8.00 - 15.67 - - 0.23 1590 | 22.00 | -6.10
HE20, M0.1 to M9.1 41 8.00 3.62 7.65 8.09 791 0.23 13.40 | 22.00 | -8.60
HE20, M0.4 to M9 .4-BF 8.00 9.93 13.77 | 14.07 | 14.11 | 0.23 19.52 | 22.00 | -2.48
5320 MHz:
< (- (- (- - s
= |2 |2 |2 |2 | 2|2 |=%
al B& o S ) o aa) o .8
88| =gl c2| 2| %8| 2| 58|22 5
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El s & — IS N < o = &)
g > > > > ° =
S = = = &= =
non HT20, 6 to 54 Mbps 1] 8.00 - 15.93 - - 0.38 16.31 | 22.00 | -5.69
non HT20, 6 to 54 Mbps 41 8.00 2.59 6.83 6.56 7.31 0.38 12.56 | 22.00 | -9.44
non HT20, 6 to 54 Mbps-BF 41 11.00 | 3.43 7.78 8.12 7.86 0.38 13.56 | 19.00 | -5.44
HT/VHT20, MO to M7, M0.1 to M9.1 1] 8.00 - 15.65 - - 0.21 15.87 | 22.00 | -6.13
HT/VHT20, MO to M7, M0.1 to M9.1 41 8.00 3.24 7.66 8.12 7.83 0.21 13.33 | 22.00 | -8.67
VHT20, M0.4 to M9.4-BF 4| 8.00 9.34 1396 | 14.33 | 14.03 | 0.21 19.55 | 22.00 | -2.45
HE20, M0.1 to M9.1 1| 8.00 - 15.05 - - 0.23 15.28 | 22.00 | -6.72
HE20, MO0.1 to M9.1 41 8.00 3.60 8.10 8.35 8.14 0.23 13.68 | 22.00 | -8.32
HE20, M0.4 to M9.4-BF 8.00 9.68 14.14 | 1444 | 1424 | 0.23 19.75 | 22.00 | -2.25




5270 MHz:

g (= — S S ‘&-')
=) o [0} (&) (&) =
D~ 2 2 B B —~ 2 =
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ot SEEHEUEHELRREE RS
=l 5 & — o o < o = O
= > > = = 1) =7
S = = = = =
non HT40, 6 to 54 Mbps 1| 8.00 - 15.19 - - 0.40 15.59 | 22.00 | -6.41
non HT40, 6 to 54 Mbps 41 8.00 593 1036 | 10.79 | 10.28 | 0.40 | 16.13 | 22.00 | -5.87
HT/VHT40, MO to M7, M0.1 to M9.1 1| 8.00 - 15.35 - - 0.38 15.73 | 22.00 | -6.27
HT/VHT40, MO to M7, M0.1 to M9.1 4| 8.00 6.12 10.34 | 10.62 | 10.30 | 0.38 16.08 | 22.00 | -5.92
VHT40, M0.4 to M9.4-BF 41 8.00 1098 | 15.50 | 1594 | 1530 | 0.38 | 21.22 | 22.00 | -0.78
HE40, M0.1 to M9.1 1] 8.00 - 15.94 - - 0.11 16.05 | 22.00 | -5.95
HE40, M0.1 to M9.1 4| 8.00 6.47 1091 | 11.09 | 10.88 | 0.11 16.32 | 22.00 | -5.68
HE40, M0.4 to M9.4-BF 4| 8.00 | 11.60 | 15.72 | 16.38 | 15.64 | 0.11 | 21.31 | 22.00 | -0.69

Please refer to the following plots for the worst case configuration
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5310 MHz:

< (= — S S =
= 5] O 9] 9] o -
5~| 2 = = z = | 2 g
wnl L= ) o S ) a) o B=
85352 C8|52|%2| 2 |5E|5E| 8
= g = = m
Mo SEHEEEEEEELR R E L RS
=l 5 & — o o < o = O
= > > = = 1) =7
S = = = = =
non HT40, 6 to 54 Mbps 1| 8.00 - 12.60 - - 040 | 13.00 | 22.00 | -9.00
non HT40, 6 to 54 Mbps 41 8.00 6.53 | 1046 | 10.68 | 10.60 | 0.40 | 16.28 | 22.00 | -5.72
HT/VHT40, MO to M7, M0.1 to M9.1 1| 8.00 - 12.66 - - 0.38 | 13.04 | 22.00 | -8.96
HT/VHT40, MO to M7, MO0.1 to M9.1 4| 8.00 6.33 | 10.55 | 10.53 | 10.70 | 0.38 | 16.26 | 22.00 | -5.74
VHT40, M0.4 to M9.4-BF 4| 8.00 6.67 | 10.39 | 10.57 | 10.59 | 0.38 | 16.24 | 22.00 | -5.76
HE40, MO0.1 to M9.1 1] 8.00 - 13.13 - - 0.11 13.24 | 22.00 | -8.76
HE40, M0.1 to M9.1 4| 8.00 7.09 | 1091 | 11.19 | 11.05 | 0.11 1648 | 22.00 | -5.52
HE40, M0.4 to M9 .4-BF 4| 8.00 7.18 | 1091 | 11.24 | 11.13 | 0.11 16.53 | 22.00 | -5.47
5290 MHz:
[a~] —
=} = e e S
= |2 (8 |8 |8 |E |z
w|l =3 o S o o as) o 8=
2 28| GE| S8 GE|E| | 5E| 28| Ba
o = o » m
Mo SEHEEEUEUEHERE IEEES
El 5 & — Q) N < ) = O
g > > > x 2] =
3 = = = = =
non HT80, 6 to 54 Mbps 1] 8.00 - 12.30 - - 0.37 12.68 | 22.00 | -9.32
non HT8O0, 6 to 54 Mbps 41 8.00 5.09 9.13 9.57 9.58 0.37 15.08 | 22.00 | -6.92
VHTS80, M0.1 to M9.1 1] 8.00 - 11.20 - - 0.36 11.56 | 22.00 | -10.44
VHT80, MO0.1 to M9.1 41 8.00 5.15 9.47 9.74 9.42 0.36 15.17 | 22.00 | -6.83
VHTS80, M0.4 to M9.4-BF 4| 8.00 5.29 9.34 9.77 9.85 0.36 15.29 | 22.00 | -6.71
HES0, MO0.1 to M9.1 1] 8.00 - 11.84 - - 0.35 12.19 | 22.00 | -9.81
HES80, M0.1 to M9.1 41 8.00 4.89 8.72 9.00 9.00 0.35 14.57 | 22.00 | -7.43
HES80, M0.4 to M9 .4-BF 4| 8.00 5.11 8.61 9.02 8.99 0.35 14.56 | 22.00 | -7.44




5500 MHz:

U-NII-2C

< —~
= = = = = 5]
flEg =5 =g %8| %g| 2 |52 &8 6a
S5 2| % % >< < — as
e < E=28 25|28| 58| § |28 88|23
Els S — N o < A = ol
= > < > > °
g = = = = ~
non HT20, 6 to 54 Mbps 1800 - [|1515] - - 0.38 | 15.53 | 22.00 | -6.47
non HT20, 6 to 54 Mbps 4 (8.00 381 | 647 | 699 | 6.74 | 038 | 12.57|22.00 | -9.43
non HT20, 6 to 54 Mbps-BF 4 (11.00( 4.17 | 7.15 | 7.95 | 7.83 | 0.38 | 13.41 | 19.00 | -5.59
HT/VHT20, MO to M7, M0.1to M9.1| 1 | 8.00| - |1419| - - 0.21 | 14.40 | 22.00 | -7.60
HT/VHT20, MO to M7, M0.1to M9.1| 4 | 8.00 | 412 | 7.16 | 7.62 | 7.71 | 0.21 | 13.10 | 22.00 | -8.90
VHT20, M0.4 to M9.4-BF 4 (8.00 833 |11.19|11.94 | 11.80| 0.21 |17.27|22.00 | -4.73
HE20, MO0.1 to M9.1 1800 - |1450| - - 0.23 | 14.73 | 22.00 | -7.27
HE20, MO0.1 to M9.1 4 |800|445| 730 | 821 | 8.02 | 0.23 | 13.48|22.00 | -8.52
HE20, M0.4 to M9.4-BF 4 18.00|9.56|12.45|13.32|13.08| 0.23 | 18.58 | 22.00 | -3.42
5580 MHz:
< =~
= = = = = 5]
i~z |2 |2 |2 | 8|2 |z
flEg sgl=g =8| = %2 EE| Ba
Mode N3 S| 855|845 35|08 58
Bl 5 S| — N o < A = ol
(= > < > > °
S = = = = =
non HT20, 6 to 54 Mbps 11800 - 15.69 | - - 0.38 | 16.07 | 22.00 | -5.93
non HT20, 6 to 54 Mbps 418.00| 381 | 647 | 7.57 | 6.72 | 0.38 | 12.74 | 22.00 | -9.26
non HT20, 6 to 54 Mbps-BF 4|11.00| 3.86 | 6.54 | 744 | 6.75 | 0.38 | 12.74 | 21.00 | -8.26
HT/VHT20, MO to M7, M0.1to M9.1{ 1 | 8.00 | - |1570| -~ - 0.21 | 15.9122.00 | -6.09
HT/VHT20, MO to M7, M0.1 to M9.1{ 4 | 8.00 | 477 | 7.51 | 8.05 | 7.46 | 0.21 | 13.35|22.00 | -8.65
VHT20, M0.4 to M9.4-BF 41800 | 886 |11.62|12.63 | 11.45| 0.21 | 17.58|22.00 | -4.42
HE20, MO0.1 to M9.1 1/800| - |1589| - - 0.23 | 16.12 | 22.00 | -5.88
HE20, M0.1 to M9.1 418.00| 510 | 7.81 | 8.67 | 7.51 | 0.23 | 13.71 | 22.00 | -8.29
HE20, M0.4 to M9.4-BF 418.00]10.23 | 12.94 | 13.80 | 13.00 | 0.23 | 18.93 | 22.00 | -3.07




5700 MHz:

S |5 |8 |8 |B 5
Je8=l2 |2 |5 |8 | @ |2 |=
258 SEISESE|SE %R 5E| e
< o — > > > > 29 —] m
Mode RN EE R IR E
o oo — N (3o} < A s 62,
= < < >< < =)
S = = = = =
non HT20, 6 to 54 Mbps 11800 - [1500] - | - | 038 1537|2200/ -6.63

0.38 | 12.50 | 22.00 | -9.50
11.00( 3.97 | 6.86 | 6.50 | 6.54 | 0.38 | 12.50 | 19.00 | -6.50
8.00 - 13.59 | - - 0.21 | 13.80 | 22.00 | -8.20
8.00 | 4.69 | 7.59 | 7.54 | 7.27 | 0.21 | 13.16 | 22.00 | -8.84
8.00 | 9.54 | 12.70 | 12.48 | 12.28 | 0.21 | 18.15|22.00 | -3.85
8.00 - 1412 - - 0.23 | 14.35 | 22.00 | -7.65
8.00 | 520 | 8.09 | 7.72 | 7.74 | 0.23 | 13.58 | 22.00 | -8.42
8.00 | 9.27 | 11.94 | 11.77 | 11.73 | 0.23 | 17.55| 22.00 | -4.45
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5720 MHz:
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flEg sgl=g =g|=8| = %2 EE| B
Mode 83;’ 0| 50| Ex| Em 5| &g S% g@

(= > > > > °

S | & & |& |E e
non HT20, 6 to 54 Mbps 11 8.00 - 16.17 - - 0.38 | 16.55 | 22.00 | -5.45
non HT20, 6 to 54 Mbps 418.00| 330 | 6.86 | 6.82 | 6.45 | 0.38 | 12.47 | 22.00 | -9.53
non HT20, 6 to 54 Mbps-BF 4111.001 3.30 | 705 | 6.79 | 6.44 | 0.38 | 12.52 | 19.00 | -6.48
HT/VHT20, M0 to M7, M0.1 to M9.1| 1 | 8.00 - 16.05 - - 0.21 | 16.27 | 22.00 | -5.73
HT/VHT20, MO to M7, M0.1 to M9.1| 4| 8.00 | 4.11 | 8.08 | 7.58 | 7.35 | 0.21 | 13.26 | 22.00 | -8.74
VHT20, M0.4 to M9.4-BF 418.00 | 10.18 | 14.10 | 13.75 | 13.65 | 0.21 | 19.41 | 22.00 | -2.59
HE20, M0.1 to M9.1 1| 8.00 - 16.29 - - 0.23 | 16.52 | 22.00 | -5.48
HE20, MO0.1 to M9.1 418.00| 439 | 815 | 8.01 | 7.61 | 0.23 | 13.53 |22.00 | -8.47
HE20, M0.4 to M9.4-BF 418.00 | 946 | 13.28 |12.98 | 12.63 | 0.23 | 18.57 | 22.00 | -3.43




5510 MHz:

g |s |8 | B |B 5
8= 2 | & |2 |3 213 | =
2 g4 ol fglEsglgEl =2 t’g.g’g-aﬁ
S| 5 2| X = X X — as)
e FEEHEHEHEE A EHELRED
El 5 & — I\ I3 < A = =,
5 < < < < kS
g - - - - e
non HT40, 6 to 54 Mbps 800 | - |11.08] - | - [ o040 [11.48[22.00]-1052
non HT40, 6 to 54 Mbps 4] 800 | 600 | 890 | 9.66 | 9.51 | 0.40 | 15.16 | 22.00 | -6.84
EE/YHT“O’MO”MZMO'“O 11800 - [1232] - | - |o038 1271|2200/ -929
%/‘I’HT“O’MO”W’MO'“O 4] 800 | 727 | 998 | 1091 | 1049 | 0.38 | 1627 [ 22.00 | -5.73
VHT40, M0 4 to M9.4-BF 4800 | 826 1095 12.06|11.68| 038 | 17.37 ] 22.00 | -4.63
HEA40, M0.1 to M9. 1 11800 - [1249] - | = [o11 1260|2200/ -9.40
HEA40, M0.1 to M9. 1 4] 800 | 7.62 10391130 [ 11.11] 0.11 | 1646 | 22.00 | -5.54
HEA40, M0.4 to M9 4-BF 4] 800 | 852 [11.60] 1227 12.14 | 011 | 17.50 | 22.00 | -4.50
5590 MHz:
< [ [ [ [ =
=1 [5)
f 58 =g =g|=B8 %8| S |%E|EE s
S| =5 2| % X X X — as}
e ‘FEEEEEEUEURREEEEE S
Bl s % — I\ en < 8 = B
H < < < > °
s |& |[& |& |£& e
non HT40, 6 to 54 Mbps 11800 - [1533] - | - [o40][1572]22.00]-628
non HT40, 6 to 54 Mbps 4] 800 | 6.65 | 940 | 1025 | 935 | 0.40 | 15.52 | 22.00 | -6.48
%/YHT“O’MO”M%MO'“O 11800 - [1547] - | - | 038 |1585]2200]-6.15
EE/YHT“O’M“OMZMO'“O 4] 800 | 7.60 |1020]11.42 1037 038 | 16551 | 22.00 | -5.49
VHTA40, M0.4 to M9 4-BF 4] 800 [12.93 | 1561|1668 | 1572 | 038 | 21.84 | 22.00 | -0.16
HEA40, M0.1 to M9. 1 11800 - [1599] - | - [o11|1610]2200]-590
HEA40, MO.1 to M9.1 4800 | 7.19 | 9.86 | 1070 | 9.88 | 0.11 | 15.72 | 22.00 | -6.28
HE40, M0.4 to M9.4-BF 4] 8.00 | 1318|1592 17.28 | 15.99 | 0.11 | 21.96 | 22.00 | -0.04

Please refer to the following plots for the worst case configuration
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5670 MHz:

£ |5 |8 |8 |8 5
8o |2 |2 |2 | &|2 _|=
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o SEEEHEHEHEH R EE
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= < < < < °
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non HT40, 6 to 54 Mbps 1800 - [1344] - | - [o040]|1383]2200]-817
non HT40, 6 to 54 Mbps 4 800 735 | 935 | 947 [ 927 | 040 | 1536 | 22.00 | -6.64
HT/VHT40, MO to M7, M0.1 toMO.1| 1 [800| - [1551 - | - | 038 | 15902200/ -6.10
HT/VHT40, MO to M7, M0.1 to M9.1| 4 | 8.00 | 8.20 | 1056 | 1090 | 10.25 | 038 | 16.50 | 22.00 | -5.50
VHT40, M0.4 to M9 4-BF 4 80011361326 [ 13.82 [ 1334 | 038 | 19.44 | 22.00 | -2.56
HE40, M0.1 to M9.1 1800 - [1500] - | - |o11 [1511]2200] 689
HE40, M0.1 to M9.1 4 800 871 [10.93 [ 11.17 [ 10.81 | 0.11 | 16.64 | 22.00 | 536
HE40, M0.4 to M9 4-BF 4 800 [10.64 [ 12.95 [ 13.12 [ 12.94 | 0.11 | 18.65 ] 2200 -3.35
5710 MHz
< —
g — - - — o
£l58 52 T2 S8 58| ©|%E 58| Ea
S| =5 2| X X » ] — as}
o | Eg 28|28 28(28] § |28|88|22
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g < = < 4 kS
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non HT40, 6 to 54 Mbps 00| - [1571] - | - ] o040 [16.10]2200]-590
non HT40, 6 to 54 Mbps 4 [8.00] 745 [ 1068 | 1050 | 1024 | 0.40 [ 1631 [ 22.00 | 5.69
Ny 140, MO'to M7, MO to 1]800| - |1610] - | - | 038 |1648 2200|552
Lo VHTA0, MO to M7, MO-Tto 1 4 18,00 | 7.6 | 10.68 | 10.63 | 10.39 | 0.38 | 16.41 | 22.00 | -5.59
VHT40, M0.4 to M9 4-BF 4 [8.00] 1234 ] 16.13 [ 1597 | 1558 | 0.38 | 21.65 |22.00 | -0.35
HE40, M0.1 to M9.1 1soo| - [1wea2| - | - o011 [1653]2200] 547
HE40, M0.1 to M9.1 8.00] 6.94 [ 10.16 | 9.89 | 9.81 | 0.11 | 1551 | 22.00 | -6.49
HE40, M0.4 to M9 4-BF 4 |8.00] 1284 | 1622 ] 1633 [ 1597 | 0.11 | 21.68 | 22.00 | -0.32




5530 MHz:

g — (= — (= ‘&-')
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S B8 =8| %8| 58 5.l 2 |%El EE| Ea
S| 52| X X X x — /M
Mot EEEHEEEEELRAE HIEUES
s S| — 9\ o <t 8 = 8
= > > > > 1S
S = = = = =
non HT80, 6 to 54 Mbps 1] 8.00 - 11.02 - - 0.37 | 11.40 | 22.00 |-10.60
non HT80, 6 to 54 Mbps 4| 8.00 | 513 | 798 | 853 | 834 | 0.37 | 14.09 | 22.00 | -7.91
VHTS80, M0.1 to M9.1 1| 8.00 - 11.45 - - 0.36 | 11.81 | 22.00 |-10.19
VHTS80, M0.1 to M9.1 41 8.00 | 6.53 | 9.07 | 9.82 | 9.53 | 0.36 | 15.29 | 22.00 | -6.71
VHTS80, M0.4 to M9.4-BF 41| 8.00 | 6.17 | 895 | 9.81 | 9.51 | 036 | 15.20 | 22.00 | -6.80
HES0, MO.1 to M9.1 1] 8.00 - 11.40 - - 0.35 | 11.75 | 22.00 |-10.25
HES0, MO0.1 to M9.1 4| 8.00 | 590 | 855 | 9.38 | 886 | 035 | 14.72 | 22.00 | -7.28
HES0, M0.4 to M9.4-BF 4| 8.00 | 583 | 847 | 9.39 | 885 | 0.35 | 14.69 | 22.00 | -7.31
5610 MHz:
< ) o =
A - RPN
f5d =z(<2|<7|c2| S |52 EE 5
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(= > < > > °
S ol = ol = =
non HT80, 6 to 54 Mbps 8.00 - 15.29 - - 0.37 | 15.67 | 22.00 | -6.33
non HT80, 6 to 54 Mbps 4 8.00 | 925 | 12.13 | 12.87 | 12.06 | 0.37 | 18.17 | 22.00 | -3.83
VHTS80, MO0.1 to M9.1 1] 8.00 - 15.49 - - 0.36 | 15.85 | 22.00 | -6.15
VHTS80, MO.1 to M9.1 41 8.00 | 10.56 | 13.34 | 14.24 | 13.25 | 0.36 | 19.42 | 22.00 | -2.58
VHTS80, M0.4 to M9.4-BF 41 8.00 | 12.47 | 15.58 | 16.56 | 15.75 | 0.36 | 21.71 | 22.00 | -0.29
HES0, MO0.1 to M9.1 1| 8.00 - 15.58 - - 0.35 | 1592 | 22.00 | -6.08
HES0, MO0.1 to M9.1 4| 8.00 | 9.85 | 12.62 | 13.58 | 12.68 | 0.35 | 18.75 | 22.00 | -3.25
HER0, M0.4 to M9.4-BF 4| 8.00 | 12.84 | 15.57 | 16.62 | 1592 | 0.35 | 21.82 | 22.00 | -0.18




5690 MHz:
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non HT80, 6 to 54 Mbps 1] 8.00 - 15.77 - - 037 | 16.14 | 22.00 | -5.86
non HT80, 6 to 54 Mbps 4| 800 | 9.75 [ 1254|1243 | 12.24 | 0.37 | 18.28 | 22.00 | -3.72
VHTS80, MO0.1 to M9.1 1] 8.00 - 15.67 - - 0.36 | 16.02 | 22.00 | -5.98
VHTS80, M0.1 to M9.1 41 800 | 9.91 |[12.89]12.84 |12.59 | 0.36 | 18.60 | 22.00 | -3.40
VHT80, M0.4 to M9.4-BF 4| 8.00 | 12.59 | 15.75| 15.81 | 15.65| 0.36 | 21.52 | 22.00 | -0.48
HES80, M0.1 to M9.1 1| 8.00 - 16.05 - - 0.35 | 16.39 | 22.00 | -5.61
HES80, M0.1 to M9.1 4| 8.00 | 10.40 | 13.13 | 13.07 | 12.77 | 0.35 | 18.84 | 22.00 | -3.16
HES80, M0.4 to M9 .4-BF 4| 8.00 | 13.09 | 15.79 | 16.08 | 1594 | 0.35 | 21.75 | 22.00 | -0.25




U-NII-3

5745 MHz:
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non HT20, 6 to 54 Mbps 1800 ] - lisse] - | - [ o038 [1594]2800]-12.06
non HT20, 6 to 54 Mbps 4| 8.00 |12.01]15.45]16.53]15.74 | 038 |21.63|28.00 | -6.37
non HT20, 6 to 54 Mbps-BF 4 | 11.00 | 1212|1556 | 1650 | 15.78 | 0.38 | 21.67 | 25.00 | -3.33
%/YHUO’MO“’M7’MO'“° 11800 - |1581] - | - |o021]16.03]28.00]-11.97
II\{AE/‘I’HTZO’M“OMZMO'“O 4| 800 |12.15]15.45|16.66 | 15.88 | 021 |21.56 | 28.00 | -6.44
VHT20, M0.4 to M9 4-BF 4| 800 [12.01]15.46] 1660|1572 021 | 21.49 | 28.00 | -6.51
HE20, MO.1 to M9.1 11800 - |1ssal - | - [o023]1607]28.00]-11.93
HE20, MO.1 to M9.1 4| 800 |1234]15.77]16.74 | 15.96 | 023 |21.74 | 28.00 | -6.26
HE20, M0.4 to M9.4-BF 4| 800 |1239]15.81]16.74]16.01] 023 |21.7728.00 | -6.23

Please refer to the following plots for the worst case configuration
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5785 MHz:
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non HT20, 6 to 54 Mbps 1 [s00 ] - [i1ses] - | - [o038]1636]28.00]-11.64
non HT20, 6 to 54 Mbps 4 | 800 |12.69]15.93]16.59 | 1636 | 038 | 22.04 | 28.00 | -5.96
non HT20, 6 to 54 Mbps-BF 4 [11.00]1153]14.99 ] 1560 [ 1539 | 038 | 21.04 | 25.00 | -3.96
EE/YHTZO’MM’MZMO'“O 11800 - |1s581] - | - | 021 |16.02]28.00|-11.98
%/YHTZO’ M0 to M7, MO.1 to 4 ]800 |12.61|1589|16.54]16.08| 021 |21.76 | 28.00 | -6.24
VHT20, M0.4 to M9.4-BF 4 | 800 |1253]15.74 | 16.64 | 1639 | 021 | 21.83 | 28.00 | 6.17
HE20, M0.1 to M9. 1 11800 | - [1e12] - | - [o023]1635]28.00]-11.65
HE20, MO.1 to M9.1 4 | 800 |12.88]16.18] 1685|1647 023 | 22.10 | 28.00 | -5.90
HE20, M0.4 to M9.4-BF 4 | 8.00 | 1276|1620 | 16.89 | 1629 | 0.23 | 22.05 | 28.00 | -5.95
5825 MHz:
<
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non HT20, 6 to 54 Mbps 1 [s00] - [1603] - | - |o038[1640]28.00]-11.60
non HT20, 6 to 54 Mbps 4 ]800 |1231]16.02]1637]1645] 038 |21.9728.00| -6.03
non HT20, 6 to 54 Mbps-BF 4 [11.00]1127]15.01]1522]15.67] 038 | 20.99 | 25.00 | -4.01
II\{AE/‘I’HTZO’M“OMZMO'“O 1 1800| - |1s8] - | - | 021 |16.05]28.00|-11.95
1/ VHT20. MOto M7, MO.T to 4 | 800 |12.11]15.94 | 16.18 | 16,61 | 021 |21.76 | 28.00 | -6.24
VHT20, M0.4 to M9 4-BF 4 ]800 |1230]16.02]1632] 1646 ] 021 | 21.8028.00 | -6.20
HE20, MO.1 to M9.1 11800 - [1606] - | - 023 |1629]28.00]-11.71
HE20, MO.1 to M9.1 4 ]800 |12.56]16.15]16.09]16.82] 023 [21.93 |28.00 -6.07
HE20, M0.4 to M9 4-BF 8.00 | 12.48 | 1625 | 1645 | 16.51 | 023 | 21.96 | 28.00 | -6.04




5755 MHz:
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non HT40, 6 to 54 Mbps 800 | - |1544] - | - [ o040 [1583]28.00]-12.17
non HT40, 6 to 54 Mbps 4 ]800 |12.11]1547]16.42]15.69] 0.40 [21.62|28.00 -6.38
EE/YHT“O’MO”MZMO'“O 11800 - [1575] - | - | 038 |16.13|28.00|-11.87
%/‘I’HT“O’MO”W’MO'“O 4| 800 |12.35]15.82| 1681|1598 | 038 |21.94|28.00 | -6.06
VHT40, M0 4 to M9.4-BF 4 ]800 |1228]1562]16.75]16.10] 038 |21.89 | 28.00 | -6.11
HEA40, M0.1 to M9. 1 11800 - [1e12] - | - o1 [1623]28.00]-11.77
HEA40, M0.1 to M9. 1 8.00 | 1277 16.14 | 17.12] 1649 | 0.11 | 22.04 | 28.00 | -5.96
HEA40, M0.4 to M9 4-BF 4 ]800 |12.79]16.02]1721]1650] 0.11 |22.05 | 28.00| -5.95
5795 MHz:
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non HT40, 6 to 54 Mbps 1 ]800 ] - [1s53] - | - | o040 [1593]28.00]-12.07
non HT40, 6 to 54 Mbps 4 ]800 |12.61]1574]1632]16.04] 0.40 [21.82|28.00] -6.18
%/YHT“O’MO”M%MO'“O 11800 - [1592] - | - | 038 |1630]|28.00|-11.70
EE/YHT“O’M“OMZMO'“O 4 | 800 |12.62]16.10|16.86 | 16.61 | 038 | 22.24 | 28.00 | -5.76
VHTA40, M0.4 to M9 4-BF 4 ]800 |12.64]16.02]17.04] 1654] 038 [ 2226 |28.00| -5.74
HEA40, M0.1 to M9. 1 1800 - [1e1s] - | - o1 [1629]28.00]-11.71
HEA40, MO.1 to M9.1 8.00 | 13311624 | 17.27] 16.85 | 0.11 | 22.29 | 28.00 | -5.71
HEA40, M0.4 to M9.4-BF 8.00 | 13.31]16.14 | 1724|1691 ] 0.11 | 2227 28.00| -5.73




5775 MHz:
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non HTS0, 6 to 54 Mbps 1800 | - [1543] - - 1037 | 15.80 | 28.00 |-12.20
non HTS0, 6 to 54 Mbps 4 | 800 |12.29]15.55|16.42|15.91 | 0.37 | 21.70 | 28.00 | -6.30
VHTS0, MO.1 to M9.1 11800 - [1578] - - 1036 | 16.14|28.00 |-11.86
VHTS80, M0.1 to M9.1 4 | 8.00 [12.49|15.88(16.78|16.32| 0.36 |22.03|28.00 | -5.97
VHT80, M0.4 to M9.4-BF 4 | 8.00 [12.58|15.75(16.89|16.17 | 0.36 |22.00|28.00 | -6.00
HES0, MO.1 to M9.1 1800 | - [1615] - - | 035 | 16.50 | 28.00 |-11.50
HES0, MO.1 to M9.1 4 ]800 |12.86(15.90|17.09 | 16.49 | 0.35 |22.22 [28.00 | -5.78
HES0, M0.4 to M9.4-BF 4 ]800 |12.96|16.04|17.15|16.46 | 0.35 |22.28 [28.00 | -5.72




7 FCC §15.407(a) & ISEDC RSS-247 §6.2 — Power Spectral Density

7.1 Applicable Standards
According to FCC §15.407(a):

For the band 5.15-5.25 GHz.

(1) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not exceed
6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

(ii1) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W. In addition, the maximum power
spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may
employ antennas with directional gain up to 23 dBi without any corresponding reduction in the maximum
conducted output power or maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and
maximum power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-
point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple
collocated transmitters transmitting the same information. The operator of the U-NII device, or if the equipment
is professionally installed, the installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6
dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the frequency
bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission
bandwidth in megahertz. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation shall
not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band may
employ transmitting antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed, point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications, and multiple collocated transmitters transmitting the same information. The




operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for
ensuring that systems employing high gain directional antennas are used exclusively for fixed, point-to-point
operations.

According to ISEDC RSS-247 §6.2.1 for frequency band 5150-5250 MHz:

The maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log1 0B, dBm, whichever power is less. B is the 99%
emission bandwidth in megahertz. The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0 MHz band.

According to ISEDC RSS-247 §6.2.2 for frequency band 5250-5350 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log;oB, dBm, whichever is less.
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is the 99% emission
bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

According to ISEDC RSS-247 §6.2.3 for frequency band 5470-5600 MHz and 5650-5725 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log;oB, dBm, whichever is less.
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is the 99% emission
bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

According to ISEDC RSS-247 §6.2.4 for frequency band 5725-5850 MHz:

The maximum conducted output power shall not exceed 1 W. The power spectral density shall not exceed

30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point devices operating in this band may
employ transmitting antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications and multiple collocated transmitters transmitting the same information.

7.2 Measurement Procedure

(i) Set span to encompass the entire emission bandwidth (EBW) of the signal.

(i1) Set RBW = 1 MHz.

(ii1) Set VBW >3 MHz.

(iv) Number of points in sweep > 2 Span / RBW. (This ensures that bin-to-bin spacing is < RBW/2, so that
narrowband signals are not lost between frequency bins.)

(v) Sweep time = auto.

(vi) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(vii) If transmit duty cycle < 98 percent, use a video trigger with the trigger level set to enable triggering only on
full power pulses. Transmitter must operate at maximum power control level for the entire duration of every
sweep. If the EUT transmits continuously (i.e., with no off intervals) or at duty cycle > 98 percent, and if each
transmission is entirely at the maximum power control level, then the trigger shall be set to “free run”.

(viii) Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(ix) Use the peak search function on the instrument to find the peak of the spectrum and record its value.




7.3 Test Equipment List and Details

Manufacturer Description Model No. Serial No. Calg):taetion C;lllliz:igim
Agilent Analyzer, Spectrum E4446A MY48250238 | 2021-02-12 1 year
Radiall SP8T Coax Switch R574F11801 2011 N/A N/A

- RF cable - - Each time! N/A

Note!: cable and attenuator included in the test set-up will be checked each time before testing.
Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were

traceable to NIST or to another internationally recognized National Metrology Institute (NMI), and were compliant with
the latest version of A2LA policy P102 “A2LA Policy on Metrological Traceability”.

7.4 Test Environmental Conditions

Temperature: 21-25°C
Relative Humidity: 40-55 %
ATM Pressure: 101.3-102.9 kPa

The testing was performed by Alexandrae Duran on 2021-07-08 to 2021-07-12 in bench.

7.5 Test Results

Please refer to the following tables and plots




U-NII-1 (FCC Only)

5180 MHz:
5&;8% m% 7 = m% m% =) gf% .gz E ~
Mode 338‘*2 zg &é :é =5 N %D%
o i‘: E E‘: ¥ \E' < E ) NV Q % E @] g 2 ~
88 e8| 8|8 E8| B | F8| B
non HT20, 6 to 54 Mbps 1| 8.00 - 2.897 - - 0.38 3.27 | 15.00 | -11.73
non HT20, 6 to 54 Mbps 41 11.00 | -1.805| 2.219 | 2.498 | 2.937 | 0.38 8.21 | 12.00 | -3.79
non HT20, 6 to 54 Mbps-BF 41 11.00 | -1.657 | 2.29 | 2.254 | 2.694 | 0.38 8.10 | 12.00 | -3.90
HT/VHT20, MO to M7, MO0.1 to M9.1 1| 8.00 - 4.788 - - 0.21 5.00 | 15.00 | -10.00
HT/VHT20, M0 to M7, M0.1 to M9.1 41 11.00 | -0.804 | 2.921 | 2.959 | 3.47 0.21 8.66 | 12.00 | -3.34
VHT20, M0.4 to M9.4-BF 4| 8.00 |-0.623| 3.005 | 2.98 | 3.239 | 0.21 8.64 | 15.00 | -6.36
HE20, MO.1 to M9.1 1| 8.00 - 3.887 - - 0.23 4.12 | 15.00 | -10.88
HE20, MO0.1 to M9.1 41 11.00 |-0.723 | 3.183 | 3.148 | 3.282 | 0.23 8.76 | 12.00 | -3.24
HE20, M0.4 to M9.4-BF 41 8.00 |-0.715| 3.241 | 3.133 | 3.409 | 0.23 8.81 | 15.00 | -6.19
5200 MHz:
:
Bl am| oSl a5l n5| 2 5| =8
2 58| 2| 2| 22| 22| 8 | 2= Z |2
Mode §l gl eS| A | a2 a2 y ~e 3 2om
N EE| ZE|SE|TE|TE| © |EEIvE|S=
2l 5 3| FE|FE | FE| B | 28| BB
3
non HT20, 6 to 54 Mbps 1| 8.00 - 5.6 - - 0.38 598 | 15.00 | -9.02
non HT20, 6 to 54 Mbps 41 11.00 | -1.36 | 3.16 3.26 291 0.38 8.75 | 12.00 | -3.25
non HT20, 6 to 54 Mbps-BF 41 11.00 | -2.025 | 2.58 | 2.209 | 2.414 | 0.38 8.04 | 12.00 | -3.96

—_

HT/VHT20, MO to M7, MO0.1 to M9.1 8.00 - 5.265 - - 0.21 548 | 15.00 | -9.52

HT/VHT20, M0 to M7, M0.1 to M9.1 | 4 | 11.00 | -1.062 | 3.326 | 3.249 | 3.584 | 0.21 8.86 | 12.00 | -3.14
VHT20, M0.4 to M9.4-BF 41 8.00 | 0923 | 5387 | 5.524 | 5.539 | 0.21 | 10.95 | 15.00 | -4.05

HE20, M0.1 to M9.1 1] 8.00 - 5.037 - - 023 | 5.27 | 15.00 | -9.73
HE20, MO0.1 to M9.1 41 11.00 | -1.16 | 296 | 2.82 | 3.11 0.23 8.49 | 12.00 | -3.51
HE20, M0.4 to M9.4-BF 4] 8.00 | 0911 | 5.614 | 5443 | 5.744 | 0.23 | 11.07 | 15.00 | -3.93

Please refer to the following plots for the worst case configuration




Ant-1

Agilent Measure

Ch Freq 5.2 GHz Meas Off

Channe| Power

Trig Free

Channel Power

Occupied B

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

—-63.44 dBm/Hz

Channel Power

957 dBm /20.8000 MHz

More
1of 2

File Operation Status. C:PICTURE.GIF file saved

Ant-3

Agilent Measure

Ch Freq 5.2 GHz Heas Off

Channel Poner

Trig Free
Channel Power
Occupied BW

ACP

Multi Carrier
Power

Power Stat
Channel Power CCDF’

13.84 dBm /20.8000 MHz

Power Spectral Density

-59.87 dBm/Hz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved

Ant-2

- Agilent Measure

Ch Freq 5.2 GHz Meas Off

Channel Power

Trig Free

Channel Power

Occupied B

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-58.95 dBm/Hz

Channel Power

1406 dBm /20.0000 MHz

More
1of 2

File Operation Status. C:PICTURE.GIF file saved

Ant-4

25 Agilent Measure

Ch Freq 5.2 GHz Heas Off

Channel Poner

Trig Free
Channel Power
Occupied BW

ACP

Multi Carrier
Power

Power Stat
Channel Power CCDF’

13.71 dBm /20.0000 MHz

Power Spectral Density

-59.30 dBm/Hz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved




5240 MHz:

:
2 25| 55|55 58| 58| 8|28 28| 5.
Mode EHEE I EHEE R HEHES
5 58| 25| zg| 25| 5| 3 | 25| 8¢
o
:
non HT20, 6 to 54 Mbps 1| 8.00 - 5.007 - - 0.38 5.38 15.00 | -9.62
non HT20, 6 to 54 Mbps 41 11.00 | -1.68 | 3.02 343 2.76 0.38 8.68 | 12.00 | -3.32
non HT20, 6 to 54 Mbps-BF 41 11.00 | -1.50 | 2.77 3.46 2.67 0.38 8.62 | 12.00 | -3.38
HT/VHT20, MO to M7, M0.1 to M9.1 1| 8.00 - 4.87 - - 0.21 5.08 | 15.00 | -9.92
HT/VHT20, MO to M7, M0.1 to M9.1 41 11.00 | -1.631 | 3.051 | 3.261 | 3.099 | 0.21 8.58 12.00 | -3.42
VHT20, M0.4 to M9.4-BF 4| 800 | 0.809 | 5.143 | 5.576 | 5.393 | 0.21 10.84 | 15.00 | -4.16
HE20, M0.1 to M9.1 1] 8.00 - 4.858 - - 0.23 5.09 | 15.00 | -9.91
HE20, MO0.1 to M9.1 41 11.00 | -1.66 | 2.45 343 3.13 0.23 8.49 | 12.00 | -3.51
HE20, M0.4 to M9 .4-BF 41 8.00 | 0.754 | 4.741 | 5.467 | 5269 | 0.23 | 10.67 | 15.00 | -4.33
5190 MHz:
2 EE|Q2| 23 85|35 2|85 E5| 5
Mode S Es| -3 93|05 S5 B | 3| 0E| 5%
" 28| 28|z 25| 28| 8 | 88| Bs
(o]
:
non HT40, 6 to 54 Mbps 1] 8.00 - -0.862 - - 040 | -0.47 | 15.00 | -15.47
non HT40, 6 to 54 Mbps 41 11.00 | -7.816 | -3.741 | -3.713 | -3.201 | 0.40 2.13 12.00 | -9.87
HT/VHT40, MO to M7, M0.1 to M9.1 1] 8.00 - -0.601 - - 0.38 -0.22 | 15.00 | -15.22
HT/VHT40, MO to M7, M0.1 to M9.1 41 11.00 | -7.554 | -3.111 | -3.089 | -2.571 | 0.38 2.71 12.00 | -9.29
VHT40, M0.4 to M9.4-BF 4| 8.00 |-7.073 |-3.298 | -3.022 | -2.482 | 0.38 2.76 15.00 | -12.24
HE40, M0.1 to M9.1 1| 8.00 - -0.388 - - 0.11 -0.28 | 15.00 | -15.28
HE40, M0.1 to M9.1 41 11.00 | -7.961 | -3.925|-3.588 | -3.444 | 0.11 1.74 | 12.00 | -10.26
HE40, M0.4 to M9 .4-BF 4| 8.00 |-8.019]-3.906 | -3.508 | -2.922 | 0.11 1.93 15.00 | -13.07




5230 MHz:

<
=
S ~ = ~ ~ ~ D
©n 8 = N N N N 8 B N = 2
£ 552525 | 25|25 |25\ £ 5,
Mode S BE|ZE(i|cE|TE| B |3E|0E| 0
“lSE| &g S| cg8| 58| 2 |Eg|88| "
3
non HT40, 6 to 54 Mbps 1| 800 | - |[2184 | - - | 040 | 258 | 15.00 |-12.42
non HT40, 6 to 54 Mbps 4| 11.00 | -2.289 | 1.882 | 2.581 | 2.408 | 0.40 | 7.94 | 12.00 | -4.06
HT/VHTA40, MO to M7, MO.1 to M9.1 1| 800 | - |2244| - - | 038 | 2.63 | 15.00 |-1237
HT/VHT40, M0 to M7, M0.1 to M9.1 411100 [ 2722 | 2.366 | 2.835 | 2.534 | 038 | 8.14 | 12.00 | -3.86
VHT40, M0.4 to M9.4-BF 4| 800 [-2316| 1.876 | 2.729 | 2.426 | 038 | 7.98 | 15.00 | -7.02
HE40, MO.1 to M9.1 1800 | - |2052]| - - | 011 | 216 | 15.00 |-12.84
HE40, M0.1 to M9.1 4| 11.00 [-2.297 | 2.406 | 3.145 | 2502 | 0.11 | 8.01 | 12.00 | -3.99
HE40, M0.4 to M9.4-BF 4| 800 |-2.086|2.365 |3.063 | 2.468 | 0.11 | 7.99 | 15.00 | -7.01
5210 MHz:
<
g ~~ ~~
8 ~ N N N N| & N| 2N
Z|EZ5| QS | 22| QE| 22| 2 | 22| ES| 5~
Mod 5l o2 &2 | & =l =N I = 2,
ode Slesl -8 | “E|TE| 8 |EE|lvE| S
“| 55 e |Fg| s e8] & | E5)Bs
3
non HT80, 6 to 54 Mbps 1| 8.00 - 485 | - - | 037 | -4.48 | 15.00 |-19.48
non HT80, 6 to 54 Mbps 4 |11.00 | -12.651 | -8.196 | -8.182 | -8.083 | 0.37 | -2.52 | 12.00 | -14.52
VHTS0, MO.1 to M9.1 1| 8.00 - |-5623| - - | 036 | -5.26 | 15.00 | -20.26
VHTS0, M0.1 to M9.1 4 11100 | -12.52 |-7.525| -7.47 |-7.876 | 036 | -2.05 | 12.00 | -14.05
VHTS0, M0.4 to M9.4-BF 4| 8.00 | -12.587 | -7.918 | -7.765 | -8.025 | 036 | -2.31 | 15.00 | -17.31
HES0, MO.1 to M9.1 1| 8.00 - 5227 - - | 035 | -4.88 | 15.00 | -19.88
HES0, MO.1 to M9.1 4 |11.00 | -13.07 |-8.384|-8.247 | -8302| 035 | -2.74 | 12.00 | -14.74
HES0, M0.4 to M9.4-BF 4| 8.00 | -12.796 | -8.578 | -8.101 | -8.355 | 0.35 | -2.73 | 15.00 | -17.73




U-NII-2A

5260 MHz
SN N R R R =
2| S5 (22| 22| 22| 22| B | 82| &g s
Mode é"jg EE Q‘% Q"g Q"g P &Z 02 4o
< Bzl ZE|SE| 5| 2E| B |EE| 8|2
% | Eg| FS | Fo| E5| A RS S <)
:
non HT20, 6 to 54 Mbps 1] 8.00 - 4.95 - - 038 | 532 | 9.00 | -3.68
non HT20, 6 to 54 Mbps 4] 11.00 | -859 | -3.67 | -3.36 | -3.59 | 038 | 2.04 | 6.00 | -3.96
non HT20, 6 to 54 Mbps-BF 411100 | -7.65 | -2.68 | -245 | -3.12 | 038 | 2.85 6.00 | -3.15
HT/VHT20, MO to M7, M0.1 to M9.1 1] 8.00 - 4.72 - - 021 | 493 | 9.00 | -4.07
HT/VHT20, MO to M7, M0.1 to M9.1 411100 | -7.86 | -3.24 | -298 | -3.38 | 0.21 226 | 6.00 | -3.74
VHT20, M0.4 to M9.4-BF 4] 8.00 | -1.47 | 3.33 3.14 | 333 | 0.21 8.71 9.00 | -0.29
HE20, M0.1 to M9.1 1] 800 - 4.62 - - 023 | 485 | 9.00 | -4.15
HE20, M0.1 to M9.1 411100 | -7.40 | -3.23 | -2.56 | -3.10 | 023 | 2.54 | 6.00 | -3.46
HE20, M0.4 to M9.4-BF 41 8.00 | -1.70 | 2.60 324 | 343 0.23 856 | 9.00 | -0.44
5280 MHz
R N I N B P N
£ 58| B32|22|22|88| 8| BE|5E| 5.
Mode EHEHEREHE R IRE
S| £5| 28| Fg| fE|F8) B | RE| g8 7
o}
:
non HT20, 6 to 54 Mbps 1] 8.00 - 4.85 - - 038 | 523 | 9.00 | -3.77
non HT20, 6 to 54 Mbps 411100 | -7.85 | -3.66 | -3.87 | -3.37 | 038 | 2.03 | 6.00 | -3.97
non HT20, 6 to 54 Mbps-BF 41 11.00 | -7.82 | -3.66 | -3.63 | -3.27 | 038 | 2.14 | 6.00 | -3.86
HT/VHT20, MO to M7, M0.1 to M9.1 1] 8.00 - 4.75 - - 021 | 496 | 9.00 | -4.04
HT/VHT20, MO to M7, M0.1 to M9.1 411100 | -725 | -3.19 | -3.80 | -2.95 | 0.21 | 2.23 | 6.00 | -3.77
VHT20, M0.4 to M9.4-BF 41 8.00 | -1.01 | 278 | 3.17 | 335 | 0.21 8.62 | 9.00 | -0.38
HE20, M0.1 to M9.1 1] 8.00 - 4.92 - - 023 | 515 | 9.00 | -3.85
HE20, M0.1 to M9.1 411100 | -713 | -2.73 | -290 | -2.44 | 0.23 2.81 6.00 | -3.19
HE20, M0.4 to M9.4-BF 4] 8.00 | -0.80 | 3.18 | 3.24 | 354 | 023 | 885 | 9.00 | -0.15




5320 MHz:

g = o~
2| 2558 28| o8| af| 8 | 58| EE| - _
Mode R EHEH R
“| 28| 8| f5 ) fg|f8| B | 28| 88|~
o
:
non HT20, 6 to 54 Mbps 1| 8.00 - 5.58 - - 0.38 5.96 9.00 | -3.04
non HT20, 6 to 54 Mbps 4| 11.00 | -7.87 | -3.29 | -3.98 | -2.61 | 0.38 2.36 6.00 | -3.64
non HT20, 6 to 54 Mbps-BF 4| 11.00 | -7.87 | -3.71 | -3.38 | -3.48 | 0.38 2.13 6.00 | -3.87
HT/VHT20, MO to M7, M0.1 to M9.1 1| 8.00 - 4.99 - - 0.21 5.20 9.00 | -3.80
HT/VHT20, MO to M7, M0.1 to M9.1 4| 11.00 | -7.46 | -2.90 | -2.65 | -2.66 | 0.21 2.71 6.00 | -3.29
VHT20, M0.4 to M9.4-BF 41 8.00 | -2.37 | 2.71 2.52 2.69 0.21 8.06 9.00 | -0.94
HE20, MO0.1 to M9.1 1| 8.00 - 4.20 - - 0.23 4.43 9.00 | -4.57
HE20, MO0.1 to M9.1 41 11.00 | -848 | -3.54 | -3.48 | -3.19 | 0.23 2.03 6.00 | -3.97
HE20, M0.4 to M9.4-BF 8.00 | -2.50 | 2.36 2.61 2.74 0.23 8.00 9.00 | -1.00
5270 MHz:
= T T 1 1 T -1 T=-
z|£8| 88| 22| 22| 22| § | 22| 5| =
Miods R
“lgEl£g| 88\ 88) B (28| 88|
Q
:
non HT40, 6 to 54 Mbps 8.00 - 1.68 - - 0.40 2.08 9.00 | -6.92
non HT40, 6 to 54 Mbps 4 111.00| -8.62 | -3.91 | -3.30 | -3.39 | 040 2.07 6.00 | -3.93
HT/VHT40, MO to M7, MO0.1 to M9.1 1| 8.00 - 2.08 - - 0.38 2.47 9.00 | -6.54
HT/VHT40, MO to M7, M0.1 to M9.1 4 (11.00| -7.61 | -3.36 | -3.10 | -3.06 | 0.38 2.47 6.00 | -3.53
VHT40, M0.4 to M9.4-BF 41 8.00 | -2.65 | 2.19 2.26 1.89 0.38 7.73 9.00 | -1.27
HE40, MO0.1 to M9.1 1| 8.00 - 1.90 - - 0.11 2.01 9.00 | -6.99
HE40, MO0.1 to M9.1 4 (11.00| -7.23 | -2.79 | -2.37 | -2.71 | 0.11 2.74 6.00 | -3.26
HE40, M0.4 to M9.4-BF 4| 8.00 | -2.20 | 2.15 2.90 2.41 0.11 7.84 9.00 | -1.16




5310 MHz:

ST T - T T T=s
Mode S ZE| D E j% ©E|TE| & |SE|ZE|S
& e H E8 | E g+ S8 B | £S § g

Q

8
non HT40, 6 to 54 Mbps 1800 - |-075| - - | 040 | -036 | 9.00 | -9.36
non HT40, 6 to 54 Mbps 4111.00| -7.74 | -3.74 | -3.52 | -3.11 | 040 | 223 | 6.00 | -3.77
HT/VHT40, MO to M7, MO.1 to M9.1 1/800| - |-08 | - - | 038 | -041 | 9.00 | -9.41
HT/VHT40, MO to M7, MO.1 to M9.1 | 4 [11.00 | -8.41 | -4.04 | -4.00 | -2.93 | 038 | 1.99 | 6.00 | -4.01
VHT40, M0.4 to M9.4-BF 40800 | -7.15 | -3.24 | -322 | -2.66 | 038 | 2.65 | 9.00 | -6.35
HEA40, MO.1 to M9.1 1800 - [-027] - - | 011 | -016 | 9.00 | -9.16
HE40, M0.1 to M9.1 41100 -6.72 | -2.64 | -2.63 | -2.29 | 0.11 | 2.88 | 6.00 | -3.12
HEA0, M0.4 to M9.4-BF 4800 | -640 | -2.55 | -2.61 | -2.26 | 0.11 | 2.96 | 9.00 | -6.04

Please refer to the following plots for the worst case configuration




5310 MHz

Ant-1

25 Agilent Measure

Ch Freq 5.31 GHz Heas Off

Channel Poner

Trig Free

Channel Power

Occupied BW

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-68.93 dBm/Hz

Channel Power

7.88 dBm /40.8000 MHz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved

Ant-3

3% Agilent Measure

Ch Freq 5.31 GHz Heas Off

Channel Poner

Trig Free

Channel Power

Occupied BW

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-64.83 dBm/Hz

Channel Power

11.19 dBm /40.8000 MHz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved

Ant-2

3% Agilent Measure

Ch Freq 5.31 GHz Heas Off

Channel Poner

Trig Free

Channel Power

Occupied BW

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-65.11 dBm/Hz

Channel Power

10.81 dBm /40.0000 MHz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved

Ant-4

3% Agilent Measure

Ch Freq 5.31 GHz Heas Off

Channel Poner

Trig Free

Channel Power
#Atten

Occupied BW

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-64.97 dBm/Hz

Channel Power

11.05 dBm /40.0000 MHz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved




5290 MHz:

g = o~
425|328 28( 08| 08| 8 |8 58| o
Mode IR R B
55 ¢8| 78| Fg| ¢8| R | 28|88 7
o
:
non HT8O0, 6 to 54 Mbps 1| 8.00 - -3.60 - - 037 | -322 | 9.00 |-12.22
non HT80, 6 to 54 Mbps 4| 11.00 | -11.16 | -6.87 | -6.36 | -6.41 | 037 | -092 | 6.00 | -6.92
VHT80, MO0.1 to M9.1 1| 8.00 - -5.67 - - 036 | -5.31 | 9.00 |-14.31
VHT80, M0.1 to M9.1 4| 11.00 |-11.54| -7.33 | -7.09 | -7.14 | 036 | -1.56 | 6.00 | -7.56
VHT80, M0.4 to M9.4-BF 4| 8.00 |-11.15| -7.41 | -6.88 | -6.41 | 036 | -1.24 | 9.00 |-10.24
HES80, M0.1 to M9.1 1| 8.00 - -5.05 - - 035 | 470 | 9.00 |-13.70
HES80, M0.1 to M9.1 4| 11.00 |-11.90| -8.10 | -7.89 | -6.99 | 0.35 | -2.00 | 6.00 | -8.00
HES80, M0.4 to M9.4-BF 4| 800 |-11.79 | -8.01 | -7.78 | -6.76 | 035 | -1.86 | 9.00 |-10.86
U-NII-2C
5500 MHz:
N D PN BN .
2| 8|92 22| 22| 2| B | 32| EE| 5.
Sl B|EEF8FEI 3| 8 [fERE
o
:
non HT20, 6 to 54 Mbps 1]800 | - | 459 - - 0.38 | 496 | 9.00 | -4.04
non HT20, 6 to 54 Mbps 4 11100 |-6.82| -3.97 | -3.33 | -3.53 | 0.38 | 2.19 | 6.00 | -3.81
non HT20, 6 to 54 Mbps-BF 4 | 11.00 |-6.44| -3.43 | -2.50 | -2.53 | 0.38 | 2.93 | 6.00 | -3.07
HT/VHT20, MO to M7, M0.1 to M9.1| 1 | 8.00 - 3.42 - - 0.21 | 3.64 | 9.00 | -5.36
HT/VHT20, MO to M7, M0.1 to M9.1| 4 | 11.00 |-6.69| -3.40 | -3.04 | -2.92 | 0.21 | 2.46 | 6.00 | -3.54
VHT20, M0.4 to M9.4-BF 4 | 8.00 |-2.29| 0.56 | 1.24 | 1.27 | 0.21 | 6.65 | 9.00 | -2.35
HE20, M0.1 to M9.1 1]800 | - | 374 - - 023 | 3.97 | 9.00 | -5.03
HE20, M0.1 to M9.1 4 | 11.00 |-6.50| -3.46 | -2.51 | -2.68 | 0.23 | 2.72 | 6.00 | -3.28
HE20, M0.4 to M9.4-BF 4| 8.00 |-1.42| 1.66 | 244 | 236 | 0.23 | 7.76 | 9.00 | -1.24

Please refer to the following plots for the worst case configuration




Ant-1

Agilent Measure

I
Ch Freq 5.5 GHz Trig Free

Channel Power

Meas Off

Channel Power

Occupied BW
ACP
Multi Carrier
Power
Power Stat
Channel Power Power Spectral Density CCDF
417 dBn  /20.8000 MHz -68.84 dBm/Hz Hore
1 of 2
File Operation Status. C:PICTURE.GIF file saved
Ant-3

25 Agilent Measure

Ch Freq 5.5 GHz Trig Free Heas Off

Channel Poner

Channel Power

Occupied BW

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-65.06 dBm/Hz

Channel Power

7.85 dBm

/20.0000 MHz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved

Ant-2

- Agilent Measure

Ch Freq 5.5 GHz Meas Off

Channel Power

Trig Free
Channel Power
Occupied BW

ACP

Multi Carrier
Power

Power Stat
Channel Power CCDF

7.15 dBm

Power Spectral Density

/20.0000 MHz -65.86 dBm/Hz

More
1of 2

File Operation Status. C:PICTURE.GIF file saved

Ant-4

25 Agilent Measure

|
Ch Freq 5.5 GHz Trig Free

Channel Poner

Heas Off

Channel Power

Occupied BW

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-65.18 dBm/Hz

Channel Power

7.83 dBm

/20.0000 MHz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved




5580 MHz:

g
Mode EESS2|8%|5%|5%| 5 |52| 03 28
ElE8E xa|l X8| x@a| Xa| © |sg|loa|l="

2 wmEslFg| PP A |F3|EZ

o

:
non HT20, 6 to 54 Mbps 1 |8.00 - 5.09 - - 038 | 547 | 9.00 | -3.53
non HT20, 6 to 54 Mbps 4 (11.00| -6.82 | -3.97 | -2.74 | -3.70 | 0.38 | 2.33 | 6.00 | -3.67
non HT20, 6 to 54 Mbps-BF 4 (11.00| -6.64 | -3.92 | -3.00 | -3.60 | 0.38 | 2.31 | 6.00 | -3.69
HT/VHT20, MO to M7, M0.1 to M9.1| 1 | 8.00 - 4.74 - - 021 | 495 | 9.00 | -4.05
HT/VHT20, MO to M7, MO.1 to M9.1| 4 [11.00| -5.96 | -3.10 | -2.61 | -3.36 | 0.21 | 2.65 | 6.00 | -3.35
VHT20, M0.4 to M9.4-BF 4 (800]-2.03| 081 | 1.82 | 0.85 | 0.21 | 6.81 | 9.00 | -2.19
HE20, M0.1 to M9.1 1 |8.00 - 5.05 - - 023 | 528 | 9.00 | -3.72
HE20, M0.1 to M9.1 4 (11.00| -6.02 | -3.27 | -2.35 | -3.18 | 0.23 | 2.75 | 6.00 | -3.25
HE20, M0.4 to M9.4-BF 4 (8001]-092| 191 | 2.77 | 2.06 | 023 | 7.91 | 9.00 | -1.09

5700 MHz:
E o sloaloslasl & lagles
Mode R ;% o E 2% j% & Ts% o§ ’g@
Hg&&@ﬁ%&*%&*% 2 ﬁ@%@
o
g
non HT20, 6 to 54 Mbps 1800 - 437 - | - 038|474 9.00]-426
non HT20, 6 to 54 Mbps 4 [11.00] -6.63 | -3.41 [ 3.97 | 3.84 | 0.38 | 2.10 | 6.00 | -3.9
non HT20, 6 to 54 Mbps-BF 4 [11.00] -6.28 [ -3.67 | -3.86 | 3.97 | 0.38 | 2.07 | 6.00 | -3.93
HT/VHT20, MO to M7, MO.1 toM9.1| 1 |800| - | 266 | - | - | 021|288 | 9.00 | -6.12
HT/VHT20, MO to M7, MO.1 to M9.1| 4 |11.00] -5.82 | 2.92 | 3.15 | -3.01 | 0.21 | 2.66 | 6.00 | -3.34
VHT20, M0.4 to M9.4-BF 4]800-1.04] 226 | 1.87 | 1.65 | 021 | 759 | 9.00 | -1.41
HE20, MO.1 to M9.1 1800 - |307] - | - [o023]330]9.00]-570
HE20, MO.1 to M9.1 4 [11.00]-5.51 ] -2.86 | -2.84 | 3.06 | 0.23 | 2.82 | 6.00 | -3.18
HE20, M0.4 to M9.4-BF 4]800(-147] 124 | 094 | 094 [ 023 | 6.79 | 9.00 | -2.21




5720 MHz:

g
Mods AR R E
abE LRI R =
o
:
non HT20, 6 to 54 Mbps 1 |8.00 - 5.77 - - 038 | 6.15 | 9.00 | -2.85
non HT20, 6 to 54 Mbps 4 |11.00| -7.38 | -3.31 | -3.27 | -4.24 | 0.38 | 2.13 | 6.00 | -3.87
non HT20, 6 to 54 Mbps-BF 4 111.00| -6.83 | -3.32 | -3.67 | -3.89 | 0.38 | 2.17 | 6.00 | -3.83
HT/VHT20, MO to M7, M0.1 to M9.1| 1 | 8.00 - 5.44 - - 0.21 | 5.65 | 9.00 | -3.35
HT/VHT20, MO to M7, M0.1 to M9.1| 4 [11.00| -6.11 | -2.61 | -3.22 | -3.06 | 0.21 | 2.68 | 6.00 | -3.32
VHT20, M0.4 to M9.4-BF 4 18.00|-0.18 | 3.21 | 3.12 | 295 | 0.21 | 871 | 9.00 | -0.29
HE20, MO0.1 to M9.1 1 |8.00 - 5.47 - - 0.23 | 5.70 | 9.00 | -3.30
HE20, M0.1 to M9.1 4 111.00| -6.22 | -2.56 | -2.99 | -3.36 | 0.23 | 2.68 | 6.00 | -3.32
HE20, M0.4 to M9.4-BF 4 18.00|-137| 256 | 217 | 1.66 | 0.23 | 7.75 | 9.00 | -1.25

5510 MHz:
<
£ — —
S~ ~ N N N| A N| =2 N
z2|E8 88| 2| 2|85 8 |88 ES| 5
S|lS A AS| A A = | A S| Bg
Mode a| BT < = — = | & =]
S22 =B SE|cE|E| & |2E|2E |58
= £ CINaRC) e 8| F 18] B e8| & g
3
non HT40, 6 to 54 Mbps 1 ]8.00 -2.40 - - 0.40 | -2.00 | 9.00 [-11.00
non HT40, 6 to 54 Mbps 4 111.00|-7.32| -4.27 | -3.52 | -3.60 | 0.40 | 1.98 | 6.00 | -3.32
HT/VHT40, MO to M7, M0.1 to M9.1| 1 | 8.00 - -1.35 - - 0.38 | -0.97 | 9.00 | -9.97
HT/VHT40, MO to M7, M0.1 to M9.1| 4 |11.00|-6.36| -3.54 | -2.79 | -2.89 | 0.38 | 2.73 | 6.00 | -3.27
VHT40, M0.4 to M9.4-BF 4 8.00|-5.60|-244 |-1.65|-1.86| 038 | 3.77 | 9.00 | -5.23
HE40, MO0.1 to M9.1 1 |8.00 - -1.35 - - 0.11 | -1.24 | 9.00 |-10.24
HE40, MO0.1 to M9.1 4 (11.00]-6.30| -3.40 | -2.56 | -2.52 | 0.11 | 2.67 | 6.00 | -3.33
HE40, M0.4 to M9.4-BF 4 |8.00|-537|-2.12 | -1.30 | -1.54 | 0.11 | 3.81 | 9.00 | -5.19




5590 MHz:

5670 MHz:

g
22558 5858|285 2|28 28|,
Mode EEEE R LE
flEREg A8 A8 Hg) B 28 RE|7
o
:
non HT40, 6 to 54 Mbps 1 |8.00 1.78 - - 0.40 | 2.18 | 9.00 | -6.82
non HT40, 6 to 54 Mbps 4 111.00|-6.64 | -3.95 | -3.13 | -4.32 | 0.40 | 2.09 | 6.00 | -3.91
HT/VHT40, MO to M7, M0.1 to M9.1| 1 | 8.00 - 1.68 - - 0.38 | 2.07 | 9.00 | -6.94
HT/VHT40, M0 to M7, M0.1 to M9.1| 4 |11.00|-6.04| -3.42 | -2.44 | -3.29 | 0.38 | 2.80 | 6.00 | -3.2
VHT40, M0.4 to M9.4-BF 4 18.00(-0.84| 1.74 | 2.94 | 2.09 | 0.38 | 8.10 | 9.00 | -0.90
HE40, MO.1 to M9.1 1 |8.00 - 2.07 - - 0.11 | 2.18 | 9.00 | -6.82
HE40, MO0.1 to M9.1 4 |11.00(-6.43 | -4.18 | -3.18 | -3.89 | 0.11 | 1.87 | 6.00 | -4.13
HE40, M0.4 to M9.4-BF 4 18.00(-029| 2.17 | 3.23 | 220 | 0.11 | 8.14 | 9.00 | -0.86
e [ 1 T [ - 1.
z|25/22| 28| 28| 22| & | 22| EE| s
Mode AR R AR EHEE
“lE8 g £g 55 E8) B | 28IRE| 7
(]
:
non HT40, 6 to 54 Mbps 1 |8.00 -0.03 - - 0.40 | 0.37 | 9.00 | -8.63
non HT40, 6 to 54 Mbps 4 111.00|-6.07| -4.19 | -3.78 | -4.23 | 0.40 | 1.94 | 6.00 | -4.06
HT/VHT40, MO to M7, M0.1 to M9.1| 1 | 8.00 - 1.73 - - 0.38 | 2.12 | 9.00 | -6.88
HT/VHT40, MO to M7, M0.1 to M9.1| 4 |11.00|-5.56 | -2.87 | -2.92 | -3.28 | 0.38 | 2.88 | 6.00 | -3.12
VHT40, M0.4 to M9.4-BF 4 18.00|-2.37|-0.53 | 0.06 | -0.08 | 0.38 | 5.77 | 9.00 | -3.23
HEA40, MO.1 to M9.1 1 |8.00 - 1.01 - - 0.11 | 1.12 | 9.00 | -7.88
HE40, MO0.1 to M9.1 4 111.00|-5.19| -2.91 | -2.89 | -3.09 | 0.11 | 2.71 | 6.00 | -3.29
HEA40, M0.4 to M9.4-BF 4 18.00|-3.29|-0.77 | -0.53 | -0.72 | 0.11 | 494 | 9.00 | -4.06




5710 MHz:

g
22208 a8 a8| e8| 5|28 28|
Mode R R L E

flsa|ag|ag|ag| 28| § | £5|28|°

o

:
non HT40, 6 to 54 Mbps 1| 8.00 2.42 - - 0.40 | 2.82 | 9.00 | -6.18
non HT40, 6 to 54 Mbps 4111.00 [-6.69 | -3.66 | -3.83 | -4.12 | 0.40 | 2.00 | 6.00 | -4.00
HT/VHT40, MO to M7, M0.1 to M9.1| 1 | 8.00 - 2.30 - - 0.38 | 2.69 | 9.00 | -6.31
HT/VHT40, M0 to M7, M0.1 to M9.1| 4 | 11.00 | -5.85| -3.12 | -3.06 | -3.31 | 0.38 | 2.71 | 6.00 | -3.29
VHT40, M0.4 to M9.4-BF 4| 800 [-1.13| 248 | 2.04 | 1.93 | 0.38 | 7.94 | 9.00 | -1.06
HEA40, MO.1 to M9.1 1| 8.00 - 2.47 - - 0.11 | 2.58 | 9.00 | -6.42
HEA40, MO.1 to M9.1 4111.00 [-6.72 | -3.64 | -3.74 | -3.72 | 0.11 | 1.85 | 6.00 | -4.15
HEA40, M0.4 to M9.4-BF 41 800 [-0.89| 246 | 2.66 | 2.07 | 0.11 | 7.91 | 9.00 | -1.09

5530 MHz:
<
= — P
Eol AR S| n®| ~n®| & | a5 =5
22528 28| 28|28 £ |58| 28|,
Mode g =3 m% = ﬂ*% m% [ _% ~ 2 m
A EE|E|SE|RE|2E| S |EE|QE|ES
Sl s ES| GRS 8| B |E8|E g
g
non HT80, 6 to 54 Mbps 8.00 - -4.78 - - 0.37 | -4.41 | 9.00 |-13.41
non HT80, 6 to 54 Mbps 4111.00|-11.21| -8.25 | -7.59 | -7.84 | 0.37 | -2.12 | 6.00 | -8.12
VHTS80, M0.1 to M9.1 1] 8.00 - -5.42 - - 0.36 | -5.06 | 9.00 |-14.06

11.00 |-10.14| -7.76 | -6.92 | -6.92 | 0.36 | -1.38 | 6.00 | -7.38
8.00 [-10.77| -7.81 | -6.91 | -6.88 | 0.36 | -1.46 | 9.00 |-10.46
8.00 - -5.31 - - 0.35 | -4.96 | 9.00 |-13.96
11.00 |-11.12| -8.39 | -7.38 | -8.07 | 0.35 | -2.16 | 6.00 | -8.16
8.00 |-11.07| -8.29 | -7.56 | -7.52 | 0.35 | -2.03 | 9.00 |-11.03

VHTS80, MO0.1 to M9.1
VHTS80, M0.4 to M9.4-BF
HES0, MO0.1 to M9.1
HES0, MO0.1 to M9.1
HES80, M0.4 to M9.4-BF

e RS




5610 MHz:

5690 MHz:

g
¢ 25/58)28|28| 58| 2 |28|28|s,
Mode R R
j 8 f8leg) g Fg) ] E8IRE| 7
o
:
non HT80, 6 to 54 Mbps 1] 8.00 - -0.47 - - 0.37 | -0.09 | 9.00 | -9.09
non HT80, 6 to 54 Mbps 4(11.00|-6.72 | -3.64 | -2.99 | -3.65 | 037 | 2.36 | 6.00 | -3.64
VHT8&0, M0.1 to M9.1 1] 800 - -1.35 - - 0.36 | -0.99 | 9.00 | -9.99
VHTS80, MO0.1 to M9.1 4(11.00 | -5.89 | -3.11 | -2.62 | -3.44 | 036 | 2.78 | 6.00 | -3.22
VHTS80, M0.4 to M9.4-BF 4| 8.00 | -4.36 | -0.83 | -0.34 | -0.96 | 0.36 | 5.01 | 9.00 | -3.99
HES0, MO0.1 to M9.1 1| 8.00 - -0.94 - - 0.35 | -0.59 | 9.00 | -9.59
HES80, MO0.1 to M9.1 4|11.00 | -6.96 | -3.98 | -3.09 | -4.06 | 0.35 | 2.06 | 6.00 | -3.94
HES0, M0.4 to M9.4-BF 41800 | -4.04 | -0.98 | 0.00 | -0.90 | 0.35 | 5.12 | 9.00 | -3.88
= T 1 [ T2 I .2
428 82|28 22|22| B |82 Eg| s,
Mods EHEH R R E
58| £8|fg| 8| fg| § | 28| R8>
o}
:
non HT8O0, 6 to 54 Mbps 1| 8.00 - -0.17 - - 0.37 | 0.20 | 9.00 | -8.80
non HT80, 6 to 54 Mbps 4111.00|-5.84 | -3.38 | -3.43 | -3.72 | 0.37 | 2.41 | 6.00 | -3.59
VHTS80, MO0.1 to M9.1 1] 8.00 - -1.16 - - 0.36 | -0.80 | 9.00 | -9.80
VHTS80, MO0.1 to M9.1 4|11.00 | -6.52 | -3.72 | -3.82 | -4.06 | 0.36 | 1.99 | 6.00 | -4.01
VHTS80, M0.4 to M9.4-BF 4| 8.00 | -3.51|-0.84 | -1.00 | -1.20 | 0.36 | 4.86 | 9.00 | -4.14
HES80, MO0.1 to M9.1 1| 8.00 - -0.86 - - 0.35 | -0.52 | 9.00 | -9.52
HES80, MO0.1 to M9.1 4|11.00 | -5.80 | -3.54 | -3.68 | -3.97 | 0.35 | 2.21 | 6.00 | -3.79
HES80, M0.4 to M9.4-BF 4| 8.00 | -3.51 | -0.87 | -0.50 | -0.96 | 0.35 | 5.05 | 9.00 | -3.95




U-NII-3

5745 MHz:
= ~
= S S S A 5| _3
ARREEIFEIFEIEEIEAVE EE R
3 TS| a8 A8 &8 I |~8| 533 by
Mode :—': EG — |l BB R 6 0 OE gg
S| 28| 5| CE|CE|FE| B |E|RE
5 g & g ¥ A
Q
non HT20, 6 to 54 Mbps 11800 - |210]| - - | 038 | 2.48 |28.00 |-25.52
non HT20, 6 to 54 Mbps 4 111.00(-130] 1.97 | 334 | 224 | 038 | 8.26 |25.00 |-16.74
non HT20, 6 to 54 Mbps-BF 4 111.00(-125] 236 | 3.14 | 2.62 | 038 | 8.41 |25.00|-16.59
HT/VHT20, MO to M7, MO.1toM9.1| 1 | 800 | - |212| - - 021 | 233 |28.00|-25.67
HT/VHT20, MO to M7, MO.1 to M9.1| 4 |11.00|-1.77 | 1.64 | 2.88 | 2.30 | 0.21 | 7.82 | 25.00 |-17.18
VHT20, M0.4 to M9.4-BF 4800 [-1.79] 1.98 | 2.96 | 2.28 | 0.21 | 7.93 |28.00 |-20.07
HE20, M0.1 to M9.1 1800 | - |18 | - - 1023 | 2.11 |28.00[-25.89
HE20, MO.1 to M9.1 4 111.00(-135] 217 | 3.04 | 2.14 | 023 | 8.03 |25.00 |-16.97
HE20, M0.4 to M9.4-BF 4800 |-1.69] 209 | 322 | 228 | 023 | 8.07 |28.00|-19.93
5785 MHz:
m ~~~
= = ® 5 8 _ s U8
AR EEICEICEICEIACEEEDR
Sl S0 |lAag8|ag8|Ag8| A8l T |~8| 58| B
Mode S B RE| o808 8| B | 2RSS
S = | * > > > °
E RS S RA T
5 AREECA R ) ARERE]
Q
non HT20, 6 to 54 Mbps 1800 - |253| - - 038 | 2.90 |28.00[-25.10
non HT20, 6 to 54 Mbps 4 |11.00]-0.821] 274 | 3.61 | 2.83 | 0.38 | 8.78 |25.00 |-16.22
non HT20, 6 to 54 Mbps-BF 4 |11.00 | -0.40 | 2.50 | 3.55 | 3.00 | 0.38 | 8.80 |25.00 |-16.20
HT/VHT20, MO to M7, MO.1toM9.1| 1 | 800 | - |223| - ~ | 021 | 2.44 |28.00[-25.56
HT/VHT20, MO to M7, MO.1 to M9.1| 4 |11.00|-1.14 | 2.16 | 2.90 | 3.09 | 021 | 8.27 |25.00 |-16.73
VHT20, M0.4 to M9.4-BF 4800 [-091]218|289 | 262 | 021 | 8.16 |28.00 |-19.84
HE20, MO.1 to M9.1 1800 - |226] - - 1023 | 249 |28.00|-25.51
HE20, MO.1 to M9.1 4 |11.00]-0.84 ] 2.15 | 292 | 2.83 | 023 | 8.26 |25.00 |-16.74
HE20, M0.4 to M9.4-BF 8.00 |-1.05] 239 | 2.82 | 2.62 | 0.23 | 8.20 |28.00 |-19.80

Please refer to the following plots for the worst case configuration




Ant-1

Agilent Measure

Ch Freq
Channel Power

5.765 GHz Trig Free Meas Off

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-60.32 dBm/Hz

Channel Power

12.69 dBm /20.0000 MHz

More
lof2

File Operation $tatus. C:PICTURE.GIF file saved

Ant-3

2 Agilent Measure

Ch Freq
Channel Power

5785 GHz Trig Free Meas Off

Channel Power

Occupied BH

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-56.38 dBm/Hz

Channel Power

16.63 dBm /20.0000 MHz

More
1of2

File Operation Status, C:PICTURE.GIF file saved

Ant-2

- Agilent Measure

Ch Freq
Channel Power

5.785 GHz Trig Free Meas Off
Channel Power
Occupied B

ACP

Multi Carrier

Power

Power Stat

Channel Power Power Spectral Density CCDF
15.99 dBm /20.0000 MHz -57.11 dBm/Hz Hore
1of2

File Operation Status. C:PICTURE.GIF file saved

Ant-4

3% Agilent Measure

Ch Freq
Channel Poner

5.785 GHz Trig Free Meas Off

Channel Power
#Atten

Occupied BW

ACP

Multi Carrier
Power

Power Stat
Power Spectral Density CCDF

-56.66 dBm/Hz

Channel Power

16.35 dBm /20.0000 MHz

More
Lof2

File Operation Status, C:PICTURE.GIF file saved




5825 MHz:

<
g s = 8 8 -|_.sl_8
R AL EIEEIEEEEIEER R EIEEDE
= Vo || 20| 2| B || Eo| &~
< E (=9 S (=9 S (=9 S [T S Ay = —_ S bﬂm
Mode Qgg —V|l v v 0 8 R NORY s o
S|E5| 8|l x| x8|lx8| Q| BE|0E|=T
oo BRI EFRIEFRIFRl A |Fg|lEa@
5 CARERCA R CA R 3| =
(&)
non HT20, 6 to 54 Mbps 11800 ] - [235] - | - [o38]273 28002527
non HT20, 6 to 54 Mbps 4 111.00]-065] 256 | 2.81 | 3.10 | 038 | 8.58 |25.00 |-16.42
non HT20, 6 to 54 Mbps-BF 4 111.00]-077] 258 | 2.84 | 3.15 | 038 | 8.59 |25.00|-16.41
EE/YHTZO’ MO to M7, M0.1 to 11800 - 213 - | - |o021| 23428002566
%/‘I’HUO’ MO to M7, MO.1 to 4 111.00|-128 | 2.40 | 2.69 | 2.65 | 021 | 8.12 | 25.00 |-16.88
VHT20, M0 4 to M9.4-BF 4 1800 ]-130] 251 | 244 | 2.60 | 021 | 8.06 |28.00-19.94
HE20, MO.1 to M9.1 11800 - 225 - | - 023|248 28002552
HE20, MO.1 to M9.1 4 [11.00]-136] 235 | 257 | 271 | 023 | 8.10 |25.00 |-16.90
HE20, M0.4 to M9.4-BF 4 ]800 -097] 256|270 | 3.09 | 023 | 836 |28.00]-19.64

5755 MHz:
o] —~
= 5 3 8 ® - |_.3 _&
ARG EIEEIEEIEEIRERE E N
S| 8RB v || 2o T | LS| Eo| B~
Mode S| oC|lES| &S| A AS| o |[E3| A3 ¥
AEFIEE R B - E R o
Sl 8 Fg|Fg|Falrsl R |Eag| 2
5 g & g ¥ A
(&)
non HT40, 6 to 54 Mbps 1 | 8.00 - -0.94 - - 0.40 | -0.54 | 28.00 |-28.54
non HT40, 6 to 54 Mbps 4 |111.00|-4.00 | -0.92 | 0.15 | -0.72 | 0.40 | 5.30 |25.00]| -19.7
HT/VHT40, MO to M7, M0.1 to M9.1| 1 | 8.00 - -1.13 - - 0.38 | -0.75 | 28.00 [-28.75
HT/VHT40, M0 to M7, M0.1 to M9.1| 4 | 11.00 | -4.22 | -1.04 | 0.26 | -0.33 | 0.38 | 5.37 |25.00 |-19.63
VHT40, M0.4 to M9.4-BF 4 | 8.00 | -4.82|-1.29] 038 |-0.70 | 0.38 | 5.18 |28.00 |-22.82
HE40, M0.1 to M9.1 1 | 8.00 - -0.77 - - 0.11 | -0.66 | 28.00 |-28.66
HE40, MO0.1 to M9.1 4 |111.00|-4.02(-0.73 | 0.72 | -0.44 | 0.11 | 5.33 [25.00 |-19.67
HE40, M0.4 to M9.4-BF 4 | 8.00 | -4.02|-0.87| 0.63 |-0.43| 0.11 | 526 |28.00|-22.74




5795 MHz:

<
= N N N Nl N E
2 22|05 aS| a2 a%| 8 |93 B3| 4
= Vo || 20| 2| B || Eo| &~
< E Ay S Ay S Ay S (=9 S (=¥ = —_ S bﬂm
Mode &EQ — | NV N N 8 Tglf) U% :53
A SElxE| B 2E|cE| S |EE|CE|=
5 CARERCA R CA R 3| =
Q
non HT40, 6 to 54 Mbps 11 8.00 - -1.02 - - 0.40 | -0.62 | 28.00 |-28.62
non HT40, 6 to 54 Mbps 4 111.00|-3.53|-0.72| 0.29 | -0.12 | 0.40 | 5.63 | 25.00 (-19.37
HT/VHT40, MO to M7, M0.1 to M9.1 | 1 | 8.00 - -1.12 - - 0.38 | -0.74 | 28.00 |-28.74
HT/VHT40, MO to M7, M0.1 to M9.1 | 4 |11.00|-3.82 | -0.85 | 0.19 | 0.01 | 0.38 | 5.55 |25.00 (-19.45
VHT40, M0.4 to M9.4-BF 41 8.00 |-3.75|-1.16 | 0.21 | -0.29 | 0.38 | 5.40 |28.00 [-22.60
HE40, M0.1 to M9.1 1| 8.00 - -0.57 - - 0.11 | -0.46 | 28.00 |-28.46
HE40, M0.1 to M9.1 4111.00|-3.231-0.70 | 0.55 | -0.05| 0.11 | 5.49 |25.00 |-19.51
HE40, M0.4 to M9.4-BF 4| 8.00 | -3.66 |-0.82| 0.68 | 0.10 | 0.11 | 5.49 |28.00 |-22.51

5775 MHz:

< ~

= sl = 8 8 |8 .8
R HREEIFEICEICEIR R EIEEI
= Tlagliaglaglagl T | agl S8l aa
Mode ol B = S S S S G, — < A = =
ARSI R R L R

= ® S FE|FalFa|FE & | Eal2a

5 AR A ST =

(&)

non HT80, 6 to 54 Mbps 8.00 - -3.28 - - 0.37 | -2.90 | 28.00 [-30.90
non HT80, 6 to 54 Mbps 4 |11.00|-6.45|-335|-232|-2.66 | 037 | 2.97 |25.00|-22.03
VHTS80, M0.1 to M9.1 1 | 8.00 - -4.01 - - 0.36 | -3.65 | 28.00 [-31.65
VHTS80, M0.1 to M9.1 4 |11.00(-7.17 | -3.55|-2.33|-3.19| 0.36 | 2.66 |25.00 |-22.34
VHT80, M0.4 to M9.4-BF 4 | 8.00 |-7.26 |-3.77 | -2.56 | -3.57 | 0.36 | 2.41 |28.00 |-25.59
HES0, MO0.1 to M9.1 1 | 8.00 - -3.29 - - 0.35 | -2.95 | 28.00 {-30.95
HES0, MO0.1 to M9.1 4 111.00|-6.59 | -3.16 | -2.02 | -3.28 | 0.35 | 2.90 |25.00 |-22.10
HER0, M0.4 to M9.4-BF 4 | 8.00 |-6.74|-3.32|-2.00 | -2.98 | 0.35 | 2.93 | 28.00 |-25.07




8 FCC §15.407(b) & ISEDC RSS-247 §6.2 - Out of Band Emissions

8.1 Applicable Standards
According to FCC §15.407(b):

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band shall not
exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band shall not
exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band shall
not exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level of =27
dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to a level of
15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band edge
increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209.
Further, any U-NII devices using an AC power line are required to comply also with the conducted limits set
forth in §15.207.

The provisions of §15.205 apply to intentional radiators operating under this section.
According to ISEDC RSS-247 §6.2.1 for devices operatinging in the frequency band 5150-5250 MHz:

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band 5150-5350 MHz shall not
exceed -27 dBm/MHz e.i.r.p. However, any unwanted emissions that fall into the band 5250-5350 MHz must be
26 dBc, when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth, above

5.25 GHz. Otherwise, the transmission is considered as intentional and the devices shall implement dynamic
frequency selection (DFS) and transmitter power control (TPC) as per the requirements for the band 5250-

5350 MHz.

According to ISEDC RSS-247 §6.2.2 for devices operatinging in the frequency band 5250-5350 MHz:

For devices with both operating frequencies and channel bandwidths contained within the band 5250-
5350 MHz, the device shall comply with the following:
1. All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. if the equipment
is intended for outdoor use; or
2. All emissions outside the band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. and any
emissions within the band 5150-5250 MHz shall meet the power spectral density limits of Section 6.2.1.
The device shall be labelled “for indoor use only.”

For devices with operating frequencies in the band 5250-5350 MHz but having a channel bandwidth that
overlaps the band 5150-5250 MHz, the devices’ unwanted emission shall not exceed -27 dBm/MHz e.i.r.p.
outside the band 5150-5350 MHz and its power shall comply with the spectral power density for operation
within the band 5150-5250 MHz. The device shall be labelled “for indoor use only.”

According to ISEDC RSS-247 §6.2.3 for devices operatinging in the frequency band 5470-5600 MHz and 5650-
5725 MHz. Emissions outside the band 5470-5725 MHz shall not exceed -27 dBm/MHz e.i.r.p.




According to ISEDC RSS-247 §6.2.4 for devices operatinging in the frequency band 5725-5850 MHz:

For the band 5725-5850 MHz, emissions at frequencies from the band edges to 10 MHz above or below the
band edges shall not exceed -17 dBm/MHz e.i.r.p.

For emissions at frequencies more than 10 MHz above or below the band edges, the emissions power shall not
exceed -27 dBm/MHz.

8.2 Measurement Procedure

Add a correction factor (antenna gain+ Attenuator loss+cable loss) to the offset of the spectrum analyzer.
Integration Method

1. For peak emissions measurements, follow the procedures described in section H)5), “Procedures for
Peak Unwanted Emissions Measurements above 1000 MHz”, except for the following changes:

e Set RBW =100 kHz

e Set VBW =3RBW
Perform a band-power integration across the 1 MHz bandwidth in which the band-edge emission level is
to be measured. CAUTION: You must ensure that the spectrum analyzer or EMI receiver is set for
peak-detection and max-hold for this measurement.

2. For average emissions measurements, follow the procedures described in section H)6), “Procedures for
Average Unwanted Emissions Measurements above 1000 MHz”, except for the following changes:

e Set RBW =100 kHz

e Set VBW =3RBW

e Perform a band-power integration across the 1| MHz bandwidth in which the band-edge emission level is
to be measured.

8.3 Test Equipment List and Details

Manufacturer Description Model No. Serial No. Cali;):?:ion Ci‘:::;ig;m
Agilent Analyzer, Spectrum E4446A MY48250238 | 2021-02-12 1 year
Radiall SP8T Coax Switch R574F11801 2011 N/A N/A

- RF cable - - Each time! N/A

Note!: cable and attenuator included in the test set-up will be checked each time before testing.

Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were
traceable to NIST or to another internationally recognized National Metrology Institute (NMI), and were compliant with
the latest version of A2LA policy P102 “A2LA Policy on Metrological Traceability”.

8.4 Test Environmental Conditions

Temperature: 21-25°C
Relative Humidity: 40-55 %
ATM Pressure: 101.3-102.9 kPa

The testing was performed by Alexandrae Duran on 2021-07-08 to 2021-07-12 in bench.




8.5 Test Results

U-NII-1 (FCC Only)

5180 MHz (Peak):
<
= 1% | % % |8 E
S =% _| 3 _| % _| % E _
e = m _e ~ "6 ~ "6 ~ _e ~ —_ /E\ B =
Mode 5 g3 | E5| E4| & | EE| EE| $5 | P8
x| £8| A2 | AZ | AZ | A% | EZ2 | a2 | S~
El s & | — S S N &)
non HT20, 6 to 54 Mbps 1| 8.00 - -37.58 - -29.58 | -21.25 | -8.33
non HT20, 6 to 54 Mbps 4| 8.00 | -54.90 | -52.29 | -49.17 | -52.49 | -37.70 | -21.25 | -16.45
non HT20, 6 to 54 Mbps-BF 4| 11.00 | -54.51 | -52.20 | -47.85 | -52.42 | -33.99 | -21.25 | -12.74
HT/VHT20, MO to M7, M0.1 to M9.1 1| 8.00 - -39.14 - -31.14 | -21.25 | -9.89
HT/VHT20, MO to M7, M0.1 to M9.1 4| 8.00 | -53.58 | -49.63 | -46.20 | -50.40 | -35.16 | -21.25 | -13.91
VHT20, M0.4 to M9.4-BF 4| 8.00 | -50.85 | -50.51 | -46.06 | -49.80 | -34.81 | -21.25 | -13.56
HE20, M0.1 to M9.1 1| 8.00 - -41.24 - -33.24 | -21.25 | -11.99
HE20, MO0.1 to M9.1 4| 8.00 | -47.52 | -45.71 | -44.78 | -46.24 | -31.93 | -21.25 | -10.68
HE20, M0.4 to M9.4-BF 4| 8.00 -49.14 | -43.77 | -41.64 | -45.59 | -30.23 | -21.25 | -8.98
5180 MHz (Average):
<
(=] (0] (0] (0] (0]
(= &0 &0 on on O~
= < o o o el ~ = 154 Th
Mode Rl 53| E5| EE| EE| 25| = | E&| 22| 28
X 85| A2 | AZ | AZ | AT o EZ| 08| 5~
& > > > > A =
S = = = =
non HT20, 6 to 54 Mbps 1| 8.00 - -50.08 - - 038 |-41.70 | -41.25| -0.45
non HT20, 6 to 54 Mbps 4 | 8.00 |-64.23|-62.00 | -60.19|-62.16 | 0.38 |-47.52|-41.25| -6.27
non HT20, 6 to 54 Mbps-BF 4 | 11.00 | -64.10 | -61.99 | -60.24 | -61.87 | 0.38 |-44.44|-41.25]| -3.19
HT/VHT20, MO to M7, M0.1 to M9.1 1| 8.00 - -51.18 - - 021 |-4297|-4125]| -1.72
HT/VHT20, MO to M7, M0.1 to M9.1 4 | 8.00 |-62.89|-60.52|-57.09|-60.65| 0.21 |-45.54|-41.25| -4.29
VHT20, M0.4 to M9.4-BF 4 | 8.00 |-62.46|-60.57|-56.59 |-61.14| 0.21 |-4535|-41.25| -4.10
HE20, MO0.1 to M9.1 1| 8.00 - -53.13 - - 0.23 |-44.90|-41.25| -3.65
HE20, MO.1 to M9.1 4 | 8.00 |-59.60|-57.21|-55.13|-58.18 | 0.23 |-42.97|-41.25| -1.72
HE20, M0.4 to M9.4-BF 4 | 8.00 [-59.84|-57.42|-54.77|-58.51| 023 |-4296|-41.25| -1.71




5190 MHz (Peak):

< -

= | & s | veg | v | veg | =8 =2 &~

non HT40, 6 to 54 Mbps 8.00 - -36.82 - - -28.82 | -21.25 | -7.57
non HT40, 6 to 54 Mbps 4 | 8.00 | -44.55 | -37.22 | -48.28 | -45.35 | -27.70 | -21.25 | -6.45
HT/VHT40, MO to M7, MO0.1 to M9.1 1 8.00 - -39.72 - - -31.72 | -21.25 | -10.47
HT/VHT40, MO to M7, M0.1 to M9.1 4 8.00 | -47.33 | -43.85 | -45.69 | -43.02 | -30.65 | -21.25 | -9.40
VHT40, M0.4 to M9.4-BF 4 8.00 | -46.81 | -43.74 | -45.70 | -42.93 | -30.51 | -21.25 | -9.26
HEA40, MO0.1 to M9.1 1 8.00 - -38.03 - - -30.03 | -21.25 | -8.78
HE40, MO0.1 to M9.1 4 8.00 | -46.15 | -44.74 | -45.45 | -43.36 | -30.78 | -21.25 | -9.53
HE40, M0.4 to M9.4-BF 4 8.00 | -47.84 | -44.02 | -45.57 | -42.86 | -30.68 | -21.25 | -9.43

Ant-1 Ant-2
i Agilent Freq/Channel 4 Agilent Freg/Channel

Center Freq
5.12508080 GHz

Start Freq
5.18066068 GHz

Stop Freg
5.15000000 GHz

CF Step
5.00800800 MHz
uto Man

Freq Offset
060000860 Hz

Signal Track
On Off

1st LO Unlock, Failure acquiring single loop FracN LO lock
Ant-3

Freq/Channel

Agilent
Center Freg
5.125008088 GHz

Start Freq
5.19868888 GHz

StopFreq
5.15800080 GHz

CF Step
5.00008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

1st LO Unlock, Failure acquiring single loop FracN LO lock

Center Freq
5.12568088 GHz

#Atten

Start Freq
5.108000000 GHz

StopFreq
5.15808980 GHz

CF Step
5.09000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

1st LO Unlock. Failure acquiring single loop FracN LO lock
Ant-4

Agilent Freg/Channel

Center Freg
5.12500080 GHz

Start Freq
5.19868888 GHz

StopFreq
5.15800080 GHz

CF Step
5.00008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

# 1 ¥

1st LO Unlock, Failure acquiring single loop FracN LO lock




5190 MHz (Average):

g (0] Q () ()
(= = 50 ) 50 O~
= < el e o o ~ = o =~
Mode Sl gS| EE| 58| EE| EE| & | EE| 22| 2B
Hl 5 & — N n < Q Q g
£ » > v v A 29
S = = = =
non HT40, 6 to 54 Mbps 1| 8.00 - |-5026| - - 0.40 |-41.86 | -41.25| -0.61
non HT40, 6 to 54 Mbps 4 | 8.00 [-59.73|-55.86|-58.90|-57.15| 0.40 |-43.23|-41.25| -1.98
HT/VHT40, MO to M7, M0.1 to M9.1 1| 8.00 - -50.50 - - 0.38 |-42.12 | -41.25| -0.87
HT/VHT40, MO to M7, M0.1 to M9.1 4 | 8.00 |-58.42|-55.53|-56.21|-54.46| 0.38 |-41.52|-41.25| -0.27
VHT40, M0.4 to M9.4-BF 4 | 8.00 |-58.34(-55.27|-56.62 |-5421| 038 |-41.44 |-41.25| -0.19
HE40, M0.1 to M9.1 1| 8.00 - |-4947| - - 0.11 |-41.36 | -41.25 | -0.11
HE40, M0.1 to M9.1 4 | 8.00 |-58.75|-56.10 |-57.24 |-55.05| 0.11 |-42.44 |-41.25| -1.19
HE40, M0.4 to M9.4-BF 4 | 8.00 |-58.22|-55.67|-57.05|-54.85| 0.11 |-42.13|-41.25| -0.88
Ant-2
5 Agilent |Freq/thannel

1st LO Unlock. Failure acquiring single loop Fr

LO lock

8 15500000 GHz

Center Freq

StartFreq
10080000 GHz

Stop Freq
G.15680000 GHz

CF Step
5.000E00AE MHz
Auto Mar

Freq Offset
D.Ba006008 Hz

Signal Track
On Off




5210 MHz (Peak):

< -
£ & & & &h g
L ~ o o o) ) =
81 55| <8 | 22| 2E| 28| 25| ¥E| §
Sl 52 = = = = s M &
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g = < < < )
3 = = - = o
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non HT80, 6 to 54 Mbps 1 8.00 - -38.26 - - -30.26 | -21.25 | -9.01
non HT80, 6 to 54 Mbps 4 8.00 | -51.45 | -46.08 | -46.15 | -45.10 | -32.60 | -21.25 | -11.35
VHT80, MO0.1 to M9.1 1 8.00 - -38.25 - - -30.25 | -21.25 | -9.00
VHTS80, MO0.1 to M9.1 4 8.00 -47.14 | -43.04 | -41.18 | -44.30 | -29.39 | -21.25 | -8.14
VHTS80, M0.4 to M9.4-BF 4 8.00 -48.53 | -44.73 | -43.21 | -42.85 | -30.32 | -21.25 | -9.07
HES80, MO0.1 to M9.1 1 8.00 - -39.85 - - -31.85 | -21.25 | -10.60
HE80, MO0.1 to M9.1 4 8.00 -49.81 | -46.16 | -44.80 | -45.49 | -32.18 | -21.25 | -10.93
HES0, M0.4 to M9.4-BF 8.00 -49.80 | -46.82 | -44.46 | -44.98 | -32.05 | -21.25 | -10.80
5210 MHz (Average):
<
= O (] o o
= &0 ) &0 &0 O
S| = 5 5 5 5 =) — o) o= =
Mode S g | E8| 55| 58| 58| 5 | E8| 25| 2B
Hl 5 S| — N n <t Q Q §
£ » > > > A 2 A
S = - - -
non HT80, 6 to 54 Mbps 1| 8.00 - -49.96 - - 0.37 | -41.58 | -41.25| -0.33
non HT8O0, 6 to 54 Mbps 4 | 800 |-61.39|-57.14|-56.17|-56.27 | 0.37 |-42.91 |-41.25| -1.66
VHT80, MO0.1 to M9.1 1] 8.00 - -49.96 - - 0.36 | -41.60 | -41.25 | -0.35
VHTS80, MO0.1 to M9.1 4 | 8.00 |-5947|-55.62|-5541|-5484| 036 |-41.63|-41.25| -0.38
VHTS80, M0.4 to M9.4-BF 4 | 8.00 |-59.51|-55.83|-5549|-5485| 036 |-41.72|-41.25| -0.47
HES80, MO0.1 to M9.1 1 8.00 - -50.13 - - 0.35 | -41.79 | -41.25 | -0.54
HE80, MO0.1 to M9.1 4 | 8.00 |-59.81 |-56.82|-56.08 | -56.10 | 0.35 |-42.60|-41.25| -1.35
HE80, M0.4 to M9.4-BF 4 | 8.00 |-59.61]|-56.73 |-56.09|-55.85| 0.35 |-42.48 |-41.25| -1.23




U-NII-2A

5320 MHz (Peak):
BemE. 2.t o lEq
“8REx e e |2 ] 7B
non HT20, 6 to 54 Mbps 1| 8.00 - -37.13 - - -29.13 | -21.25 | -7.88
non HT20, 6 to 54 Mbps 4| 8.00 | -56.13 | -55.74 | -55.40 | -54.62 | -41.41 | -21.25 | -20.16
non HT20, 6 to 54 Mbps-BF 4| 11.00 | -53.56 | -55.19 | -54.54 | -54.58 | -37.41 | -21.25 | -16.16
HT/VHT20, MO to M7, M0.1 to M9.1 1| 8.00 - |33 - -29.73 | -21.25 | -8.48
HT/VHT20, MO to M7, MO0.1 to M9.1 4| 8.00 | -54.08 | -55.25 | -54.99 | -54.47 | -40.65 | -21.25 | -19.40
VHT20, M0.4 to M9.4-BF 4| 800 | -50.10 | -51.15 | -46.21 | -50.23 | -34.93 | -21.25 | -13.68
HE20, MO0.1 to M9.1 1| 8.00 - -40.00 - - -32.00 | -21.25 | -10.75
HE20, MO0.1 to M9.1 4| 8.00 | -57.54 | -55.26 | -54.48 | -55.29 | -41.48 | -21.25 | -20.23
HE20, M0.4 to M9.4-BF 8.00 | -51.10 | -46.97 | -42.27 | -45.20 | -31.30 | -21.25 | -10.05
Ant-2
- Agilent [Freq/Channel

.5 dBm

#fes BH 1 MHz

#l Hz

1st LD Unlock. Failure acquiring single loop FracN LO lock

Center Freq
G.41600000 GHz

StartFreq
5.35000000 GHz

Stop Freq
047000000 GHz

CF Step
12.0060080 MHz
Auto Mar

Freq Offset
D.Ba006008 Hz

Signal Track
On Off




5320 MHz (Average):
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non HT20, 6 to 54 Mbps 1 8.00 - -50.26 - - 0.38 |-41.88 |-41.25| -0.63
non HT20, 6 to 54 Mbps 4 | 8.00 |-67.25|-65.40|-65.311-63.73| 0.38 |-50.85|-41.25| -9.60
non HT20, 6 to 54 Mbps-BF 4 | 11.00 | -66.54 | -65.42 | -64.85 | -64.27 | 0.38 | -47.79 | -41.25 | -6.54
HT/VHT20, MO to M7, M0.1 to M9.1 1 8.00 - -50.72 - - 0.21 |-42.51]-41.25]| -1.26
HT/VHT20, MO to M7, M0.1 to M9.1 4 | 8.00 |-66.70 | -65.23 | -65.12 | -63.92 | 0.21 |-50.90 | -41.25| -9.65
VHT20, M0.4 to M9.4-BF 4 | 8.00 |-63.77|-61.26 | -57.05|-59.97| 0.21 |-45.61 |-41.25| -4.36
HE20, MO0.1 to M9.1 1 8.00 - -53.56 - - 0.23 |-4533|-41.25| -4.08
HE20, MO0.1 to M9.1 4 | 8.00 |-66.70 | -65.28 | -64.92 | -63.89 | 0.23 |-50.83 | -41.25| -9.58
HE20, M0.4 to M9.4-BF 8.00 |-62.65|-57.59|-54.80|-59.29 | 0.23 |-43.46|-41.25| -2.21




5310 MHz (Peak):
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non HT40, 6 to 54 Mbps 1 8.00 - -40.40 - - -32.40 | -21.25 | -11.15
non HT40, 6 to 54 Mbps 4 8.00 | -42.32 | -51.26 | -41.80 | -38.85 | -27.81 | -21.25 | -6.56
HT/VHT40, MO to M7, MO0.1 to M9.1 1 8.00 - -48.66 - - -40.66 | -21.25 | -19.41
HT/VHT40, MO to M7, M0.1 to M9.1 4 8.00 -47.23 | -51.56 | -42.38 | -50.32 | -32.31 | -21.25 | -11.06
VHT40, M0.4 to M9.4-BF 4 8.00 -51.70 | -51.04 | -44.39 | -50.27 | -34.19 | -21.25 | -12.94
HE40, MO0.1 to M9.1 1 8.00 - -45.56 - - -37.56 | -21.25 | -16.31
HE40, MO0.1 to M9.1 4 8.00 -52.30 | -51.50 | -43.29 | -44.83 | -32.32 | -21.25 | -11.07
HE40, M0.4 to M9.4-BF 4 8.00 -52.38 | -51.12 | -42.58 | -43.23 | -31.35 | -21.25 | -10.10
5310 MHz (Average):
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non HT40, 6 to 54 Mbps 8.00 - -54.43 - - 0.40 |-46.03 | -41.25| -4.78
non HT40, 6 to 54 Mbps 4 | 8.00 |-61.19|-60.75|-52.52|-56.33 | 0.40 |-41.81]|-41.25| -0.56
HT/VHT40, MO to M7, M0.1 to M9.1 1 8.00 - -59.63 - - 0.38 |-51.24|-41.25| -9.99
HT/VHT40, MO to M7, M0.1 to M9.1 4 | 8.00 |-62.36|-61.69 |-54.95|-60.48| 0.38 |-44.33|-41.25| -3.08
VHT40, M0.4 to M9.4-BF 4 | 8.00 |-62.39|-61.34|-54.77 | -60.61 | 0.38 |-44.20]|-41.25| -2.95
HE40, MO0.1 to M9.1 1 | 8.00 - -58.42 - - 0.11 |-50.31|-41.25]| -9.06
HE40, MO0.1 to M9.1 4 | 8.00 |-61.60 |-60.93 |-52.88 |-59.20 | 0.11 |-42.94|-41.25| -1.69
HE40, M0.4 to M9.4-BF 4 | 8.00 |-61.69|-61.12 |-52.81|-59.40| 0.11 |-42.95|-41.25| -1.70




5290 MHz (Peak):
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non HT80, 6 to 54 Mbps 1 8.00 - -42.18 - - -34.18 | -21.25 | -12.93
non HT8O0, 6 to 54 Mbps 4 8.00 | -45.09 | -43.61 | -42.66 | -47.21 | -30.30 | -21.25 | -9.05
VHT&0, MO0.1 to M9.1 1 8.00 - -45.56 - - -37.56 | -21.25 | -16.31
VHTS80, MO0.1 to M9.1 4 8.00 -46.62 | -42.94 | -40.85 | -46.50 | -29.51 | -21.25 | -8.26
VHTS80, M0.4 to M9.4-BF 4 8.00 -44.84 | -44.64 | -40.43 | 4536 | -29.28 | -21.25 | -8.03
HE80, MO0.1 to M9.1 1 8.00 - -44.78 - - -36.78 | -21.25 | -15.53
HE&0, MO0.1 to M9.1 4 8.00 -44.59 | -47.18 | -44.46 | -47.43 | -31.67 | -21.25 | -10.42
HE80, M0.4 to M9.4-BF 4 8.00 -46.64 | -47.40 | -45.14 | -48.24 | -32.68 | -21.25 | -11.43




5290 MHz (Average):
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x| $5| Az | a3 | Az | Aaz| 8 |[F3| 58| S
Hl 5 & — N ) <+ Q £
A @)
= - 4 < < T =
3 = = = =
non HT80, 6 to 54 Mbps 8.00 - -53.11 - - 0.37 | -44.73 | -41.25 | -3.48
non HT8O0, 6 to 54 Mbps 4 | 8.00 [-59.79 |-56.14|-54.17 | -57.18 | 0.37 |-41.97|-41.25| -0.72
VHT80, M0.1 to M9.1 1| 8.00 - -55.56 - - 0.36 |-47.20|-41.25| -5.95
VHT80, M0.1 to M9.1 4 | 8.00 |-59.50|-56.86 |-53.40 | -57.17 | 0.36 |-41.79 |-41.25| -0.54
VHTS80, M0.4 to M9.4-BF 4 | 8.00 |-59.62 |-56.55|-52.78 |-57.19 | 0.36 |-41.44 |-41.25| -0.19
HES0, MO0.1 to M9.1 1| 8.00 - -54.99 - - 0.35 |-46.64 | -41.25| -5.39
HES80, MO0.1 to M9.1 4 | 8.00 |-60.65|-58.22|-55.66|-58.44| 035 |-43.52|-41.25| -2.27
HES80, M0.4 to M9.4-BF 4 | 8.00 [-60.29 |-58.01|-55.32|-58.20| 0.35 |-43.22|-41.25]| -1.97
Ant-1 Ant-2
Freq/Channel 4 Agilent Freq/Channel

Center Freg
5.41906080 GHz

Start Freq
5.35068088 GHz

StopFreq
5.47800080 GHz

CF Step
120008080 MHz
Auto Man

Freq Offset
0.60000060 Hz

Signal Track
n 0ff

1st LO Unlock, Failure acquiring single loop FracN LO lock
Ant-3

Agilent Freg/Channel
Center Freq
5.41000060 GHz

Start Freq
5.35800080 GHz

Stop Freq
5.47066068 GHz

CF Step
12.0800080 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
0ff

On

1st LO Unlock, Failure acquiring single loop FracN LO lock

Center Freg
5.41906080 GHz

Start Freq
5.35068088 GHz

StopFreq
5.47800080 GHz

CF Step
120008080 MHz
Auto Man

Freq Offset
0.60000060 Hz

Signal Track
On 0ff

#Res BH 1

1st LO Unlock, Failure acquiring single loop FracN LO lock

3l >

Ant-4

2 Agilent Freq/Channel

Center Freq
5.41060088 GHz

Start Freq
5.35800080 GHz

Stop Freq
5.47066068 GHz

CF Step
12.0800080 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

# 1 # H pl In

1st LO Unlock. Failure acquiring single loop FracN LO lock




U-NII-2C

5500 MHz (Peak):
o]
=] (] (] (] (]
2 |22 |8 o E
2 E fa) ? —~ ? —~ T —~ T —~ —~ < m (=}
S S8 2E| 2E| 2E| 2RE|SE| L2 Ba
Mode S| BZ| 50| S8 58| §d8| 28| o2 58
< 2El @2 | @2 | @3 | a3 | 2| 8E| S
El s S — N o < =
© o0 s
& v 9 < < —
8 ~ ~ =~ =~
non HT20, 6 to 54 Mbps 1| 8.00 - -41.70 - - -33.70 -27 -6.7
non HT20, 6 to 54 Mbps 4 | 8.00 | -59.44 | -54.92 | -54.39 | -55.43 | -41.64 | -27 -14.6
non HT20, 6 to 54 Mbps-BF 4 | 11.00 | -55.57 | -53.15 | -54.73 | -54.05 | -37.26 | -27 |-10.26
HT/VHT20, MO to M7, M0.1 to M9.1| 1 | 8.00 - -60.58 - - -52.58 =27 -25.6
HT/VHT20, MO to M7, M0.1 to M9.1| 4 | 8.00 | -56.90 | -54.12 | -54.20 | -55.43 | -41.00 | -27 -14
VHT20, M0.4 to M9.4-BF 4 | 8.00 |-52.20 | -51.02 | -50.50 | -52.30 | -37.42 | -27 -10.4
HE20, M0.1 to M9.1 1| 8.00 - -44.74 - - -36.74 -27 -9.74
HE20, M0.1 to M9.1 4 | 8.00 | -56.74 | -53.47 | -53.85 | -55.48 | -40.68 =27 -13.7
HE20, M0.4 to M9.4-BF 4 | 8.00 | -53.87 | -50.15 | -48.30 | -49.35 | -3596 | -27 -8.96
5500 MHz (Average)
<
(o] (] () () ()
= 80 ) ) ) O~
S| = 5 ) ) ) g | = 8 E= N
Mode 23| EE|E8| 58|58 5 | 28| 22| 25
“ S Sl M3 | Mm3T| M M O | = 2SS
A O 3
£ < < < < e
S = = = =
non HT20, 6 to 54 Mbps 1] 800 | - [-5328] - - | 038 [-44.90]-41.20| -3.70
non HT20, 6 to 54 Mbps 4] 8.00 |-69.02[-63.59|-63.97|-6521| 0.38 |-50.60|-41.20| -9.40
non HT20, 6 to 54 Mbps-BF 4] 11.00 |-66.80[-63.20|-63.90 |-64.93 | 0.38 |-47.11|-41.25| -5.86
HT/VHT20, MO to M7, MO.1 to M9.1| 1| 8.00 | - [-58.45| - -] 021 |-50.24|-41.20| -9.04
HT/VHT20, MO to M7, MO.1 to M9.1| 4 | 8.00 |-66.54 |-63.46|-64.30|-65.18| 0.21 |-50.49 [-41.20| -9.29
VHT20, M0.4 to M9.4-BF 4| 8.00 [-64.41[-60.19|-61.01|-62.25| 0.21 [-47.46|-41.20| -6.26
HE20, M0.1 to M9.1 1| 8.00 - -56.41 - - 0.23 |-48.18(-41.20| -6.98
HE20, M0.1 to M9.1 8.00 |-66.77(-63.36|-64.09|-65.05| 0.23 [-50.39(-41.20| -9.19
HE20, M0.4 to M9.4-BF 8.00 |-63.99(-59.97|-58.48|-60.12| 0.23 [-45.97|-41.20| -4.77




5700 MHz (Peak):

g (] (] (] (]
= &0 &0 =) ) —
Jle = e e e < E
S| E8| 28| 28| 28| 28| 55| 88| Ba
Mode 8 87| | 55| §a8| Ea| 58| o | &5
x2S RZ | A3 | A3 | A3 | 3 SE| S~
EHl o & — N o <t o §
= > ~ < < —
S = = = =
non HT20, 6 to 54 Mbps 1 | 8.00 - -39.10 - - -31.10 | -27 -4.1
non HT20, 6 to 54 Mbps 4 | 8.00 | -56.78 | -55.45 | -54.79 | -55.54 | -41.56 | -27 -14.6
non HT20, 6 to 54 Mbps-BF 4 111.00 | -56.96 | -54.27 | -55.64 | -55.88 | -38.56 | -27 |-11.56
HT/VHT20, M0 to M7, M0.1 to M9.1| 1 | 8.00 - -44.58 - - -36.58 | -27 -9.58
HT/VHT20, M0 to M7, M0.1 to M9.1| 4 | 8.00 | -55.62 | -54.50 | -55.24 | -55.43 | -41.15 | -27 -14.2
VHT20, M0.4 to M9.4-BF 4 | 8.00 | -46.05 | -45.99 | -45.66 | -50.04 | -32.60 | -27 -5.6
HE20, MO0.1 to M9.1 1 | 8.00 - -38.38 - - -30.38 | -27 -3.38
HE20, MO.1 to M9.1 4 | 8.00 | -54.12 | -53.63 | -52.69 | -52.81 | -39.25 | -27 -12.3
HE20, M0.4 to M9.4-BF 4 | 8.00 | -48.07 | -47.58 | -44.35 | -48.10 | -32.69 | -27 -5.69
5700 MHz (Average)
<
£ ) ) ) ) o~
e=N -] o =l =l =l —~ = 154 b W
Mode Bl EE| EE| BE| S| = |EE| 3|28
x| SERZ| R | AT | AZ| 8 |F3| JE|=S~
=) X > > > = el
S = = = =
non HT20, 6 to 54 Mbps 1 |8.00 - [-49.92| - - 0.38 |-41.54|-41.20| -0.34
non HT20, 6 to 54 Mbps 4 | 8.00 |-66.93|-64.83|-65.65|-65.77| 0.38 |-51.34|-41.20|-10.14
non HT20, 6 to 54 Mbps-BF 4 111.00|-66.74|-64.87|-65.46|-65.89| 0.38 |-48.29|-41.25| -7.04
HT/VHT20, MO to M7, M0.1 to M9.1| 1 | 8.00 - [-57.09| - - 0.21 |-48.87[-41.20| -7.67
HT/VHT20, MO to M7, M0.1 to M9.1| 4 | 8.00 [-65.93|-64.64 |-65.35|-64.99| 0.21 |-50.97|-41.20| -9.77
VHT20, M0.4 to M9.4-BF 4 | 8.00 |-59.99|-58.71|-58.14|-60.30| 0.21 |-44.96|-41.20]| -3.76
HE20, MO.1 to M9.1 1 |8.00 - |-53.64| - - 0.23 |-45.41|-41.20| -4.21
HE20, MO.1 to M9.1 4 | 8.00 |-65.38|-63.73|-63.64|-63.93| 0.23 |-49.86|-41.20| -8.66
HE20, M0.4 to M9.4-BF 4 | 8.00 |-59.88|-58.60|-55.97|-58.77| 0.23 |-43.80(-41.20| -2.60

Please refer to the following plots for the worst case configuration




5700 MHz (Average)

Ant-1

% Agilent |Freq/ Channel

Center Freq
5.73750000 GHz

Ref 11.5 dBm

Start Freq
572500000 GHz

Stop Freq
5.7500A008 GHz

CF Step
2.50000008 MHz
Auto Man

Freq Offset
B.ABDBARGE Hz

Signal Track
On 0t




5510 MHz (Peak):

g (] (] (] (]
= an an on on ~~
2zl % |3 % |3 7| _
S| S8 28| 28| 2E| =E| 58| P8 B
Mode sl BZ =A@ s M S s /@ oA | =S| 3=
X| §5| AT | A2 | A | AZ |  EF2| g8 | 5
EHl o & — ('\l o < k=
O &0 55 o=
= ~ ~ > < —
3 = = = =
non HT40, 6 to 54 Mbps 1| 8.00 - -46.55 - - -3855 | 27 | -11.5
non HT40, 6 to 54 Mbps 8.00 | -55.6 | -48.7 | -42.3 | -43.5 |-31.24| -27 | -4.24

8.00 - -45.08 - - -37.08 | -27 -10.1
8.00 | -49.01 | -46.16 | -50.39 | -48.72 | -34.27 | -27 | -7.27
8.00 | -46.96 | -47.13 | -49.08 | -45.18 | -32.85 | -27 | -5.85
8.00 - -44.10 - - -36.10 | -27 -9.1
8.00 | -46.45 | -48.20 | -49.66 | -47.30 | -33.72 | -27 | -6.72

HT/VHTA40, MO to M7, M0.1 to M9.1
HT/VHTA40, MO to M7, M0.1 to M9.1
VHT40, M0.4 to M9.4-BF

HE40, MO0.1 to M9.1

HE40, MO0.1 to M9.1

G N N T S S

HE40, M0.4 to M9.4-BF 8.00 | -45.41 | -46.32 | -45.69 | -44.00 | -31.25 | -27 -4.25

5510 MHz (Average)

<
g ) ) ) ) o
Mode HEEER R R AR S
L2 28| 28| 28| 28| O |EB|Z=|S=
Elg S — N n < < 8 k=
£ < < < < A =
8 o o o o
non HT40, 6 to 54 Mbps 1 |8.00 - -58.98 - - 0.40 |-50.58(-41.20| -9.38
non HT40, 6 to 54 Mbps 4 |8.00(-61.82-60.08(-56.29|-54.92| 0.40 [-43.02(-41.20| -1.82
HT/VHT40, MO to M7, M0.1 to M9.1| 1 | 8.00 - -55.43 - - 0.38 [-47.05[-41.20| -5.85
HT/VHT40, MO to M7, M0.1 to M9.1| 4 | 8.00 [-59.11|-57.61|-59.85|-57.91| 0.38 |-44.12|-41.20| -2.92
VHT40, M0.4 to M9.4-BF 4 |8.00 |-56.89(-57.36|-59.05|-56.25| 0.38 [-42.86|-41.20| -1.66
HE40, M0.1 to M9.1 1 |8.00 - -54.66 - - 0.11 [-46.55[-41.20| -5.35
HE40, M0.1 to M9.1 4 18.00 |-57.97(-58.01|-59.43|-57.53| 0.11 [-44.05|-41.20| -2.85
HE40, M0.4 to M9.4-BF 4 |8.00 |-55.75(-56.28 |-58.00|-55.07| 0.11 [-42.02|-41.20| -0.82




5670 MHz (Peak):

g (&) (&) () ()
= 50 50 50 50 -
2228 |3 | % |3 <E| _
S| S8 28| 28| 2E| =E| 58| P8 B
Mode sl BZ =A@ s M S s /@ oA | =S| 3=
x| EE| R3S | A3 | A3 | B3| 3| E| S
=) > > < < _
3 = = = =
non HT40, 6 to 54 Mbps 1| 8.00 - -37.01 - - -29.01 | -27 -2.01
non HT40, 6 to 54 Mbps 4 | 8.00 | -43.95|-42.33 |-42.19 | -53.44 | -29.86 | -27 -2.86
HT/VHT40, M0 to M7, M0.1 to M9.1| 1 | 8.00 - -38.78 - - -30.78 | -27 -3.78
HT/VHT40, M0 to M7, M0.1 to M9.1| 4 | 8.00 | -54.66 | -52.73 | -53.00 | -52.83 | -39.22 | -27 -12.2
VHT40, M0.4 to M9.4-BF 4 | 8.00 | -44.60 | -48.16 | -44.45 | -46.68 | -31.70 | -27 -4.7
HEA40, MO.1 to M9.1 1 | 8.00 - -39.06 - - -31.06 | -27 -4.06
HE40, MO0.1 to M9.1 4 | 8.00 | -54.30 | -52.31 | -52.83 | -53.41 | -39.13 | -27 -12.1
HE40, M0.4 to M9.4-BF 4 1 8.00 | -46.46 | -47.31 | -43.04 | -47.07 | -31.56 | -27 -4.56
Ant-1
% Agilent |Freq/thanne|

115 der Orte ! . Center Freq
ll dEim ' i 577500000 GHz

Start Freq
572500000 GHz

Stop Freq
5.82500000 GHz

CF Step
10.6066080 MHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

#Res BH 1 MHz #Y Hz ¢ a2 2

1st LO Unlock. Failure acquiring single loop FracH LO lock




5670 MHz (Average)

E e (% |3 |3 o
5 ~ o© k) k) ) ~ cn’é‘
258 szl2talve| v 2 |=7| 52| ¢
= ~ < xS
Mode 38% Sh| Sa| 56| 58| = | 4| 22| 28
|22 22 25| 82|88 G |FE| 5|5
& < ) o v /A 29
5 | E = = =
non HT40, 6 to 54 Mbps 1 | 8.00 - -50.06 - - 0.40 (-41.66(-41.20| -0.46
non HT40, 6 to 54 Mbps 4 |1 8.00(-61.781-59.801-59.09|-63.11| 0.40 |-46.25(-41.20| -5.05
HT/VHT40, MO to M7, M0.1 to M9.1| 1 | 8.00 - -50.84 - - 0.38 [-42.45(-41.20| -1.25
HT/VHT40, MO to M7, M0.1 to M9.1| 4 | 8.00 [-64.49|-62.72|-62.57|-63.73| 0.38 |-48.90|-41.20| -7.70
VHT40, M0.4 to M9.4-BF 4 | 8.00 [-58.31(-59.17(-57.60(-57.98| 0.38 [-43.82(-41.20]| -2.62
HE40, M0.1 to M9.1 1 | 8.00 - -53.20 - - 0.11 |-45.09|-41.20| -3.89
HE40, M0.1 to M9.1 4 | 8.00 [-64.30(-62.34(-62.61[-63.51| 0.11 [-48.99|-41.20| -7.79
HE40, M0.4 to M9.4-BF 4 | 8.00 [-60.61(-60.56(-59.27[-59.99| 0.11 [-45.94|-41.20| -4.74




5530 MHz (Peak):

g (0] (] (] (]
= 50 50 50 5h _
Mode S| S| EE| EE| BE| BE| SE| &= Ba
S T RS| AE| 28| 28| &8 oz £8
El 5 &S| — o~ o <~ o £
& < < < < _
S &= &= = =
non HTS0, 6 to 54 Mbps 1| 800 | - |-4342] - - | 3542 27 | -8.42
non HT80, 6 to 54 Mbps 4 | 8.00 |-49.16 | -46.89 | -59.86 | -46.68 | -34.59 | -27 -7.59
VHTS80, MO0.1 to M9.1 1 8.00 - -42.76 - - -34.76 | -27 -7.76
VHT80, MO0.1 to M9.1 4 | 8.00 |-46.14|-43.90|-46.90 | -41.27|-29.95| -27 -2.95
VHT80, M0.4 to M9.4-BF 4 | 8.00 |-46.77 | -43.38 | -47.27 | -43.81 | -30.95 | -27 -3.95
HES80, MO0.1 to M9.1 1 8.00 - -42.25 - - -34.25 | -27 -7.25
HES0, MO0.1 to M9.1 4 | 8.00 |-48.16 | -46.13 | -44.77 | -45.46 | -31.94 | -27 -4.94
HES0, M0.4 to M9.4-BF 4 | 8.00 |-48.34|-46.00 | -42.79 | -44.65 | -30.97 | -27 -3.97
5530 MHz (Average)
<
S 1% |85 |8 |8 .
w| 2= B B B B ) G
£ S8| 5828|228 2 |58 ¢8| Eo
Mode 88% SRl 50| 58| 58| = |54l =S| 28
x| 5 E| AT AT | RI|AZ| 8 |FZ|JE|=S~
= < < » > A =
S 8 = = 8
non HT80, 6 to 54 Mbps 8.00 - [-53.09( - - 0.37 |-44.72|-41.20| -3.52
non HT80, 6 to 54 Mbps 4 | 8.00 |-59.24|-58.07|-57.98|-56.61| 0.37 |-43.48|-41.20| -2.28
VHT80, MO0.1 to M9.1 1| 8.00 - [-53.33 - - 0.36 |-44.97|-41.20| -3.77
VHT80, MO0.1 to M9.1 4 | 8.00 [-56.99-56.10(-57.46|-55.09| 0.36 |-41.93|-41.20| -0.73
VHT80, M0.4 to M9.4-BF 4 | 8.00 [-56.58|-55.95|-57.80|-55.08| 0.36 |-41.86|-41.20| -0.66
HES0, MO.1 to M9.1 1| 8.00 - |-52.98] - - 0.35 [-44.63|-41.20| -3.43
HES80, MO0.1 to M9.1 4 | 8.00 [-58.35(-56.80(-56.42|-56.29| 0.35 |-42.53|-41.20| -1.33
HES80, M0.4 to M9.4-BF 4 1 8.00 [-58.01|-56.83[-56.30(-56.29| 0.35 |-42.44|-41.20| -1.24




5745 MHz non HT20, 6 to 54 Mbps SISO:

Agilent

dBm #ftte

PASS LIMIT1

Freq/Channel

Center Freq
5.66500000 GHz

StartFreq
569008800 GHz

Stop Freq
5.73006800 GHz

CF Step
13.0666808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

5745 MHz non HT20, 6 to 54 Mbps MIMO:

Ant-1

Freq/Channel

Center Freg

#AE 5.66560008 GHz

PASS LIMITL

Start Freq
5.60868088 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved
Ant-3

Freq/Channel

. . Center Freq
i #fAtten 2 5.66500000 GHz

PASS LIMIT1

StartFreq
5.680008600 GHz

StopFreq
5.73000800 GHz

CF Step
13.0666808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2
4 Agilent Freq/Channel

Center Freq

dBm rHtLen 566500000 GHz

PASS LIMIT1
Start Freq
5.68080808 GHz

Stop Freq
5.73000808 GHz

CF Step
130686808 MHz
Auto Man

Freq Offset
6.60068008 Hz

Signal Track
On Dt
File Operation Status. C:TRACE.CSV file saved

Ant-4

- Agilent Freg/Channel

Center Freg

dBn FAtten 566506008 GHz

PASS LIMITL

Start Freq
5.60868088 GHz

StopFreq
5.73800080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




5745 MHz non HT20, 6 to 54 Mbps-BF MIMO:
Ant-1

Freg/Channel

Center Freq
5.66568088 GHz

n #ftt

PASS LIMITL

Start Freq
5.60800080 GHz

Stop Freq
5.73000800 GHz

CF Step
13.0000080 MHz
Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved
Ant-3

Freg/Channel

Center Freq

m #ALL 5.66500000 GHz

PASS LIMIT1

StartFreq
569008800 GHz

Stop Freq
5.73006800 GHz

CF Step
13.0666808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

5745 MHz HT/VHT20, M0 to M7, MO0.1 to M9.1 SISO:

Ant-2

- Agilent Freg/Channel

Center Freq

i Feten 566508080 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

Stop Freq
5.73000800 GHz

CF Step
13.0000080 MHz
Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved

Ant-4

- Agilent Freg/Channel

Center Freq

dBm #HEte 5.66560008 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

# Agilent

#At

PASS LIMITL

Freq/Channel

Center Freq
5.66568008 GHz

Start Freq
568000000 GHz

StopFreq
5.73800980 GHz

CF Step
3.0000000 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




5745 MHz HT/VHT20, M0 to M7, M0.1 to M9.1 MIMO:
Ant-1

25 Agilent Freq/Channel

Center Freq
5.66500080 GHz

n #Att

PASS LIMITL

Start Freq
5.60066068 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Freq/Channel

Center Freq

n #Att 5.66508080 GHz

PASS LIMITL.
Start Freq
560000000 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
B.BE000BEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Ant-2

25 Agilent Freq/Channel

Center Freq

Em 5.66500000 GHz

#itten

PASS LIMITL

Start Freq
5.60066068 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

AmplitL

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved

Ant-4

3% Agilent Freq/Channel

Center Freq

B alidal 566508000 Gz

PASS LIMITL
Start Freq
5.60066068 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
B.BE000BEE Hz

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved




5745 MHz VHT20, M0.4 to M9.4-BF MIMO:
Ant-1

% Agilent Freq/Channel

) ) Center Freq
#ftten 2 5.66508080 GHz

il

PASS LIMITL

Start Freq
5.60066068 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Ant-3

Agilent Freg/Channel

#fitton 20 Center Freq

PRSS LIMITL 2.66500080 GHz

Start Freq
5.60800080 GHz

Stop Freq
573006060 GHz

CF Step
13.0800080 MHz

Auto Man

Freq Offset
B.090060008 Hz

On

Signal Track
0ff

File Operation Status. C:TRACE.CSV file saved

5745 MHz HE20, M0.1 to M9.1 SISO:

Ant-2

2% Agilent Freq/Channel

Center Freq
5.66500000 GHz

dBm #Atten

PASS LIMIT1

Start Freq
5.66068006 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000008 MHz
Auto Man

Freq Offset
6.00068008 Hz

Signal Track
On Off

File Operation $tatus, C:TRACE.CSV file saved

Ant-4

- Agilent Freg/Channel

- Center Freq
Brm #ftte 5.66500006 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

Stop Freq
573006060 GHz

CF Step
13.0800080 MHz

Auto Man

Freq Offset
B.090060008 Hz

fimplity

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved

Ant-2

%% Agilent

4B #Htten 2

PASS LIMIT1

Freg/Channel

Center Freq
5.66560000 GHz

Start Freq
5.60800060 GHz

Stop Freq
5.73068006 GHz

CF Step
13.6666006 MHz
Huto Man

Freq Offset
0.00A0BGA0 Hz

Signal Track
0ff

On

File Operation $tatus, C:TRACE.CSV file saved




5745 MHz HE20, M0.1 to M9.1 MIMO:

Ant-1

Agilent Freg/Channel

Center Freq

#HEt 5.66560008 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

Freq/Channel

e : Center Freq

ul
5.66568008 GHz
PASS LIMITL
Start Freq
568000000 GHz

StopFreq
5.73808080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-2

## Agilent Freg/Channel

Center Freq
5.66568088 GHz

Bm #ftte

PASS LIMITL

Start Freq
5.60800080 GHz

Stop Freq
5.73000800 GHz

CF Step
13.0000080 MHz
Auto Man

Freq Offset
B.6A000808 Hz

fimplity

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved

Ant-4

# Agilent Freg/Channel

Center Freg

dBm #Atten 5.665000888 GHz

PASS LIMIT1

StartFregq
5.600800000 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0606909 MHz
Auto Man

Freq Offset
0.00060000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5745 MHz HE20, M0.4 to M9.4-BF MIMO:

Ant-1 Ant-2

Freg/Channel 5 Agilent Freg/Channel

. Wiltten 20 dB Center Freq £ 24 dEm Wit ; Center Freq

PASS LIMITL

3.665000080 GHz 3.665000080 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

Start Freq
5.60800080 GHz

Stop Freq
5.73000800 GHz

Stop Freq
5.73000800 GHz

CF Step
13.6068088 MHz

Auto Man

CF Step
13.0000080 MHz
Auto Man

Freq Offset
B.6A000808 Hz

Freq Offset
B.6A000808 Hz

fimplity

Signal Track
On off

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved File Operation $tatus. C:TRACE.CSV file saved
Ant-3 Ant-4

Agilent Freq/Channel - Agilent Freq/Channel

o s S Comter Freg R  Conter e
= : 66500000 GHz : 66500000 GHz
PASS LIMITL PASS LIMITL
Start Freq Start Freq
5.60008080 GHz 5.60008080 GHz
StopFreq StopFreq
5.73008080 GHz 5.73008080 GHz
CF Step CF Step
130008080 MHz 130008080 MHz
Auto Man Auto Man

Freq Offset
A.68000R6EE Hz

Freq Offset
A.68000R6EE Hz

Signal Track Signal Track
0ff 0ff

On On

5825 MHz non HT20, 6 to 54 Mbps SISO:
Ant-2
% Agilent Freg/Channel

Center Freq
S.91068068 GHz

Start Freq
5.845680060 GHz

Stop Freq
5.975000800 GHz

CF Step
136006068 MHz
Auto Man

Freq Offset
0.60866008 Hz

Signal Track
On Dff

File Operation Status, C:TRACE.CSV file saved




5825 MHz non HT20, 6 to 54 Mbps MIMO:

# Agilent

#Att

[PASS LIMITL

File Operation Status. C:TRACE.CSV file saved

a5 Agilent

#Att

[PASS LIMITL

Ant-1

Freq/Channel

Center Freq
5.91868088 GHz

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset

0.60000060 Hz
Ampli

Signal Track
On Off

Freq/Channel

Center Freq
5.91808080 GHz

Start Freq
5.54568068 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Ant-2

7% Agilent

#Htten

‘["PASS LIMIT1

#VBH 3

Freg/Channel

Center Freq
5.91068608 GHz

Start Freq
5.84500000 GHz

Stop Freq
5.97500080 GHz

CF Step
13.0000608 MHz
Auto Man

Freq Offset
0.80000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

3% Agilent

#Atten

*PASS LIMITL

5.910
BH 1t
Markar Tr

1 (

Freq/Channel

Center Freq
5.918000860 GHz

Start Freq
5.84568006 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0000008 MHz
Auto Man

Freq Offset
6.00068008 Hz

Signal Track
On Off

File Operation $tatus, C:TRACE.CSV file saved




5825 MHz non HT20, 6 to 54 Mbps-BF MIMO:

Ant-1

2 Agilent Freq/Channel

Center Freq
5.91800080 GHz

#Att

[_PASS LIMITL
—

Start Freq
5.54568068 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Ant-3

Freq/Channel

) Vit " Center Freq
tt: g d 591000800 GHz

PASS LIMITL

T StartFreq

5.54500080 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

5825 MHz HT/VHT20, M0 to M7, MO0.1 to M9.1 SISO:

Ant-2

2 Agilent Freq/Channel

Center Freq
5.91800080 GHz

#Atten

k "PASS LTMITL
-‘—__*——_

Start Freq
5.54568068 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

AmplitL

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved

Ant-4

- Agilent Freg/Channel

Center Freg

dBn FAtten 5.91006008 GHz

["PASS LIMITL
e—

Start Freq
5.54500080 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

= Agilent

#At

PASS LIMITL

Freq/Channel

Center Freq
5.918000860 GHz

Start Freq
5.84568006 GHz

Stop Freq
5.97500000 GHz

CF Step
13.0000008 MHz
Auto Man

Freq Offset
6.00068008 Hz

Signal Track
On Off

File Operation $tatus, C:TRACE.CSV file saved




5825 MHz HT/VHT20, MO to M7, M0.1 to M9.1 MIMO:

Ant-1

4 Agilent Freq/Channel

Center Freq
5.91868088 GHz

#Att

PASS LIMITL

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Agilent Freg/Channel

Center Freg
5.91900080 GHz

Start Freq
5.84568088 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
n 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

% Agilent Freq/Channel

Center Freq
5.916068600 GHz

#Atten

PASS LIMIT1

StartFreq
5.34500000 GHz

Stop Freq
597500800 GHz

CF Step
13.0000909 MHz
Auto Man

Freq Offset
0.00060000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-4

5 Agilent Freg/Channel
Center Freq

#Rtten 5.91000008 GHz

PASS LIMIT1

StartFreq
5.845006868 GHz

Stop Freq
5.97500808 GHz

CF Step
130686808 MHz
Auto Man!

Freq Offset
6.60068008 Hz

Signal Track
On Dt

File Operation Status. C:TRACE.CSV file saved




5825 MHz VHT20, M0.4 to M9.4-BF MIMO:
Ant-1

¥ Agilent Freq/Channel

) . i C Center Freq

I

ﬂss LIMITL 5.91686808 GHz

Start Freq
5.34500000 GHz

Stop Freq
5.97500808 GHz

CF Step
13.0006000 MHz
Auto Man

Freq Offset

#UBH 3 0.06000080 Hz

Signal Track
On DFf|

File Operation Status. C:TRACE.CSV file saved
Ant-3

Agilent Freg/Channel

Ant-2

# Agilent Freg/Channel

¥Atten Center Freq

['PASS LIMITL

5.91000086 GHz

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Amplite

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-4

: Augilent Freq/Channel

B A, “hiten 20 45 on IR
— . Z . z2
PASS LIMIT1 PASS LIMIT1

StartFreq Start Freq

5.84500080 GHz 5.34500808 GHz

StopFreq Stop Freq

5.97508080 GHz 5.97580008 GHz

CF Step CF Step

13.9000006 MHz 13.0006000 MHz

Auto Man Auto Man

wUEN Freq Offset Freq Offset

VIR 2 0.00800800 Hz 3.00000008 Hz

Signal Track Signal Track

il Off On DFf|

File_Operation Status. C:TRACE.CSV file saved
5825 MHz HE20, MO0.1 to M9.1 SISO:

Ant-2

Agilent

#ftten 2

PASS LIMITL

Freg/Channel

Center Freq
5.91060088 GHz

Start Freq
5.84500080 GHz

Stop Freq
5.97568008 GHz

CF Step
13.0800080 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
0ff

On

File Operation Status. C:TRACE.CSV file saved




5825 MHz HE20, MO0.1 to M9.1 MIMO:
Ant-1

25 Agilent Freq/Channel

#fite ] Center Freq

[PASS LIMITL

5.91008080 GHz

Start Freq
5.54568068 GHz

Stop Freq
5.97500000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Freq/Channel

e . Center Freq

i s
5.91868088 GHz
PASS LIMITL
Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-2

25 Agilent Freq/Channel

#Atten ] Center Freq

[_PASS LIMITL

5.91008080 GHz

Start Freq
5.54568068 GHz

Stop Freq
5.97500000 GHz

CF Step
13.0000080 MHz

Auto Man

Freq Offset
060000860 Hz

AmplitL

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved

Ant-4

# Agilent Freg/Channel

Center Freq
5.91868088 GHz

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




5825 MHz HE20, M0.4 to M9.4-BF MIMO:

Ant-1 Ant-2

Freg/Channel - Agilent Freg/Channel
. Center Freq [ ad AR eran 96 R Center Freq

n #fitten 2 ] Bm #Atten ]
5.918009680 GHz — 591006800 GHz

PASS LIMITL "[-PRSS LIMIT1

Start Freq StartFreq
5.84500080 GHz 5.84500800 GHz
Stop Freq Stop Freq
5.97500080 GHz 5.97500800 GHz
CF Step CF Step
13.0000080 MHz 13.0006800 MHz
Auto Man Auto Man
Freq Offset Freq Offset

8.00008008 Hz 000000008 Hz

Signal Track
0ff

On

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved File Operation $tatus. C:TRACE.CSV file saved
Ant-3 Ant-4

Agilent Freq/Channel ## Agilent Freq/Channel

witeen 20 ' c con RN : wAtien 20 o 245 don AN
B Z B Z
PASS LIMITL PASS LIMIT1
Start Freq Start Freq
5.84568000 GHz 5.84568000 GHz
Stop Freq Stop Freq
5.97568008 GHz 5.97568008 GHz
CF Step CF Step
13.0068008 MHz 13.0068008 MHz
Auto Man Auto Man

Freq Offset

Freq Offset
B.090060008 Hz

8.00000008 Hz

fimplity

On

Signal Track
off On

Signal Track
0ff

File Operation Status. C:TRACE.CSV file saved

File Operation $tatus. C:TRACE.CSV file saved

5755 MHz non HT40, 6 to 54 Mbps SISO:
Ant-2

Agilent Freq/Channel

) s Center Freq
#Att 5.66508080 GHz

jul

PASS LIMITL

Start Freq
5.60066068 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSY file saved




5755 MHz non HT40, 6 to 54 Mbps MIMO:

Ant-1

Agilent Freg/Channel

) ) Center Freq
i #Att 5.66560008 GHz

ASS LIMITL

Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

At B d Al ¢ Center Freg

dcm =
5.66500000 GHz
PASS LIMITL
Start Freq
5.60868088 GHz

StopFreq
5.73800080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
n 0ff

File Operation Status. C:TRACE.CSV file saved

5755 MHz HT/VHT40, MO to M7, M0.1 to M8.1 SISO:

Ant-2

- Agilent Freg/Channel

- Center Freq
Brm #ftte 5.66500006 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

StopFreq
5.73000800 GHz

CF Step
13.6068088 MHz

Auto Man

Freq Offset
B.6A000808 Hz

fimplity

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved

Ant-4

- Agilent Freg/Channel

Atren Center Freq
il FAtten 566506008 GHz

PASS LIMITL

Start Freq
5.60868088 GHz

StopFreq
5.73800080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

£ Agilent

#Htten 20

"PASS LIMITL

Freq/Channel

Center Freq
5.66508008 GHz

Start Freq
5.6006@80A GHz

Stop Freq
5.738006800 GHz

CF Step
136006068 MHz
Auto Man

Freq Offset
0.60866008 Hz

Signal Track
On Dff

File Operation Status, C:TRACE.CSV file saved




5755 MHz HT/VHT40, MO to M7, M0.1 to M8.1 MIMO:

Ant-1

Freg/Channel

] . WSGMRME  Center Freq
#Att dB A S C.EASO0ERE GHz

M

"PASS LIMITL

Start Freq
5.60000808 GHz

Stop Freq
5.73000808 GHz

CF Step
130686808 MHz
Auto Man

Freq Offset
6.60068008 Hz

Signal Track
On Dt

File Operation Status. C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

Wiittan 20 dB Center Freq

S
5.66500006 GHz
PASS LIMITL
Start Freq
C.60008080 GHz

Stop Freq
5.73000800 GHz

CF Step
13.0000080 MHz
Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved

Ant-2

- Agilent Freg/Channel

dBrm #Atten 20 dB Center Freq

PASS LIMITL 5.66500000 GHz

Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-4

2 Agilent Freq/Channel

Center Freq

Brm #Atte 5.66500006 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

Stop Freq
5.73000800 GHz

CF Step
13.0000080 MHz
Auto Man

Freq Offset
B.6A000808 Hz

fimplity

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved




5755 MHz VHT40, M0.4 to M8.4-BF MIMO:
Ant-1

2 Agilent Freg/Channel

Center Freq
566500800 GHz

u #AL

PASS LIMIT1

StartFreq
560006800 GHz

Stop Freq
5.73000000 GHz

Step
13.0660800 MHz
Auto Man

Freq Offset
6.600606806 Hz

Signal Track
On Qff

File Operation $tatus, C:TRACE.CSV file saved

Freg/Channel

Center Freq

#Att 5.66500006 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

Stop Freq
573006060 GHz

CF Step
13.0000080 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved

Ant-2

% Agilent Freq/Channel

Center Freq
5.66500080 GHz

Bm #Atten

PASS LIMITL

Start Freq
5.600660600 GHz

Stop Freq
0.7/3000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved

Ant-4

- Agilent Freg/Channel

. _— Center Freq
dEn FHcten 565500080 Gz

PASS LIMITL

Start Freq
5.60800080 GHz

Stop Freq
573006060 GHz

CF Step
13.0000080 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved




5755 MHz HE40, M0.1 to M11.1 SISO:

Ant-2
Agilent Freg/Channel

#fit 4B ' Center Freq

"PASS LIMITL s 61z

Start Freq
5.60800080 GHz

Stop Freq
5.73000800 GHz

CF Step
13.6068088 MHz

Auto Man

\ Freq Offset
& (.00000008 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved




5755 MHz HE40, M0.1 to M11.1 MIMO:

Ant-1

Freq/Channel

Center Freq
5.BE5RRA0R GHz

i #Att

PASS LIMIT1

StartFreq
569008800 GHz

Stop Freq
5.73006800 GHz

CF Step
13.0666808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

e : T Center Freq

PASS LIMITL 5.66506086 GHz

Start Freq
568000000 GHz

StopFreq
5.73808080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-2

- Agilent Freg/Channel

Center Freq

dBn FAtten 566506000 GHz

PASS LIMITL
Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-4

3 Agilent Freg/Channel

Center Freq

dBm #Atten 5.66560800 GHz

PASS LIMIT1

Start Freq
5.66000000 GHz

Stop Freq
5.73800000 GHz

CF Step
13.0000608 MHz
Auto Man

Freq Offset
0.80000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5755 MHz HE40, M0.4 to M11.4-BF MIMO:

Ant-1

Freg/Channel

Center Freq
5.66500000 GHz

#HEt

PASS LIMITL.

Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Freq/Channel

+Att Center Freq

ul
5.66568008 GHz
PASS LIMITL
Start Freq
568000000 GHz

StopFreq
5.73808080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-2

- Agilent Freg/Channel

Center Freq

il FAtten 566506000 GHz

PASS LIMITL

Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-4

% Agilent Freg/Channel

#Atten ) Center Freq

d
PASS LIMIT1 5.66500686 GHz

Start Freq
5.66000000 GHz

Stop Freq
5.73800000 GHz

CF Step
13.0000608 MHz
Auto Man

Freq Offset
0.80000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5795 MHz non HT40, 6 to 54 Mbps SISO:

Ant-2

Agilent Freg/Channel

& dBm # B G abrm SEfg@tﬁelB%g%qu
[PASS LIMITL -

Start Freq
5.84500000 GHz

Stop Freq
5.97560006 GHz

CF Step
13.6666006 MHz
Huto Man

\ Freq Offset
& (.60000080 Hz

Signal Track
On Dff

File Operation $tatus, C:TRACE.CSV file saved




5795 MHz non HT40, 6 to 54 Mbps MIMO:

Ant-1

Agilent Freg/Channel

v i Center Freq

THSS LIMITL 5.91000000 GHz

Start Freq
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset

#UBH 3 0.00000000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-3

Freg/Channel

PN Center Freq

I et 5.91600080 GHz

PASS LIMITLL

Start Freq
5.84500080 GHz

Stop Freq
5.97500889 GHz

CF Step
13.0000080 MHz
Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved

5795 MHz HT/VHT40, MO0 to M7, MO0.1 to M8.1 SISO:

Ant-2

# Agilent Freg/Channel

Center Freq
5.91066068 GHz

#Atten

['PASS LIMITL

Start Freq
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Amplite

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-4

15 Agilent Freg/Channel

Center Freq

Bm #ht 5.91606066 GHz

‘T PASS LIMITL

Start Freq
5.84500808 GHz

Stop Freq
5.97500808 GHz

CF Step
13.60866808 MHz

Auto Man

Freq Offset
0.008000G0 Hz

Signal Track
On Off

File Operation $tatus. C:TRACE.CSV file saved

Ant-2

Agilent

#ftten 2

Freg/Channel

Center Freq
5.91060088 GHz

Start Freq
5.84500080 GHz

Stop Freq
5.97568008 GHz

CF Step
13.0800080 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved




5795 MHz HT/VHT40, MO to M7, M0.1 to M8.1 MIMO:

Ant-1

Agilent Freg/Channel

At ; ] Center Freg

m k]
5.91000000 GHz
PASS LIMITL
Start Freq
5.84568088 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
n 0ff

File Operation Status. C:TRACE.CSV file saved

Freq/Channel

A i Center Freq
Fritten ¢ L < 5 oa0R0 GHz

il

PASS LIMITL
Start Freq
5.84500000 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Ant-2

- Agilent Freg/Channel

Center Freg
5.91900080 GHz

Start Freq
5.84568088 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-4

25 Agilent Freg/Channel

#Atten d8 Center Freq

5.910808608 GHz

PASS LIMIT1
Start Freq
5.84500806 GHz

Stop Freq
5.97500008 GHz

Step
13.00806800 MHz
Auto Man!

Freq Offset
5.60068006 Hz

Signal Track
On DFf|

File Operation $tatus, C:TRACE.CSV file saved




5795 MHz VHT40, M0.4 to M8.4-BF MIMO:
Ant-1

25 Agilent Freq/Channel

Center Freq
5.91808080 GHz

Start Freq
5.54568068 GHz

Stop Freq
5.97500000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Ant-3

% Agilent Freq/Channel

24 dBn,___ sfveen 20 5 Stamsa0e o
— . Z
PASS LIMITL
Start Freq

5.54568068 GHz

Stop Freq
5.97500000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

5795 MHz HE40, M0.1 to M11.1 SISO:

Ant-2

35 Agilent Freg/Channel

shitten : Center Freq

PASS LIMIT1

5.91060808 GHz

Start Freq
5.834506806 GHz

Stop Freq
5.97560000 GHz

CF Step
130000008 MHz

Auto Man!

Freq Offset
5.60068006 Hz

Signal Track
On DFf|

File Operation $tatus, C:TRACE.CSV file saved

Ant-4

i Agilent Freg/Channel
#Atten ) | y Center Freq

—P-HSS LIMITL 5.91008080 GHz

Start Freq
5.54568068 GHz

Stop Freq
5.97500000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

AmplitL

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved

Ant-2

Agilent

#At

CPASS LIMITL

Freq/Channel

Center Freq
5.91868088 GHz

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.0000008 MHz
Auto Man
Freq Offset
0.00800800 Hz

Signal Track
i 0ff

File Operation Status. C:TRACE.CSV file saved




5795 MHz HE40, M0.1 to M11.1 MIMO:

Ant-1

Agilent Freg/Channel

WAtten 20 i Center Freq

4B, 591008000 Gl
PASS LIMITL
Start Freq
5.84500000 Gz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

e i Center Freq

PASS LIMITL 5.91006666 GHz

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

#JBH

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-2

i Agilent Freg/Channel

fitten y Center Freq

[[PASS LIMIT1

5.91600900 GHz

StartFreq
5.34500000 GHz

Stop Freq
597500800 GHz

CF Step
13.0606909 MHz
Auto Man

Freq Offset
0.00060000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-4

# Agilent Freg/Channel

1R rtan Center Freq
Bn #Arten 551600600 Gl

['PASS LIMITL

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




5795 MHz HE40, M0.4 to M11.4-BF MIMO:

Ant-1

Freg/Channel

Wit B ] Center Freg

PASS LIMITLL

591000800 GHz

Start Freq
5.54500080 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

Freg/Channel

) Center Freq
= 591000000 GHz

PASS LIMIT1
StartFreq
5.84500800 GHz

Stop Freq
5.97506800 GHz

CF Step
13.0006888 MHz
Auto Man

Freq Offset
0.00000A08 Hz

#UBH :

Signal Track
0ff

On

File Operation $tatus. C:TRACE.CSV file saved

Ant-2

- Agilent Freg/Channel

Center Freq
5.91000000 GHz

Start Freq
5.54500080 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-4

- Agilent Freg/Channel

sfittan ) ' Center Freq

PASS LIMITL 2.91000080 GHz

Start Freq
5.84500080 GHz

Stop Freq
5.97568008 GHz

CF Step
13.0000080 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved




5775 MHz:

5775 MHz non HT80, 6 to 54 Mbps SISO:

Ant-2

Left

Freq/Channel

#Att " T Center Freg

PASS LIMITL 5.66560008 GHz

Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Agilent |Freq/ChanneI

#Atten 28 dB ' Center Freq

PASS LIMIT1

Start Freq
5.64500808 GHz

Stop Freq
5.97500808 GHz

CF Step
130686808 MHz
Auto Man

Freq Offset
6.60068008 Hz

Signal Track
On Dt

File Operation Status. C:TRACE.CSV file saved




5775 MHz non HT80, 6 to 54 Mbps MIMO:

Left

il #Htte

"PASS LIMITL] _

5

5

5

1

#VBH 3

I3

On

Ant-1

Freq/Channel

Center Freq
.GBSARRAY GHz

Start Freq
.GBARanEe GHz

Stop Freq
73000680 GHz

CF Step
30000000 MHz

Ruto Man

Freq Offset

0.00000600 Hz

Signal Track
ol

File Operation $tatus, C:TRACE.CSV file saved

Right

- Agilent Freg/Channel

" o \ Hhr2 3 1 AR Center Freq
dBm #Atten dB 31. ]
— 5.91000800 GHz
"| PASS LIMIT1

StartFreq
5.54506800 GHz

Stop Freq
5.97500800 GHz

CF Step
13.0666808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2
Left Right

Agilent Freq/Channel - Agilent Freq/Channel
. . i Center Freq ; v ) ’ Center Freq

il #Htt #fAttel 1
2.66500000 GHz — 2.91060800 GHz

PASS LIMITL PASS LIMIT1

Start Freq Start Freq
5.6OE0E0E0 GHz 5.84508080 GHz
Stop Freq Stop Freq
5.73000000 GHz 5.97500000 GHz
CF Step CF Step
13.6808000 MHz 13.6808000 MHz
Auto Man Auto Man

2

On

Freq Offset
.00680008 Hz

Signal Track
0ff

File Operation Status. C:TRACE.CSV file saved

Freq Offset
B.6A000808 Hz

fimplity

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved




Ant-3

Left

25 Agilent Freq/Channel

A Center Freq

PASS LIMITL

5.66500000 GHz

Start Freq
5.60066068 GHz

Stop Freq
0.7/3000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset

#UBH - 9.06000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Right

3% Agilent Freq/Channel

Center Freq
5.91808080 GHz

Bm #itten

[_PASS LIMITL

Start Freq
5.54568068 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

AmplitL

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved

Ant-4

Left

Agilent Freg/Channel

Center Freq

#ftten 20 d 5.66500006 GHz

PASS LIMITL
Start Freq
560008080 GHz

StopFreq
5.73000800 GHz

CF Step
13.6068088 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved

Right

& Agilent Freg/Channel

dEm #fitten 20 dB ' iem [ gf@ngt@e@r@g%iq
“[_PASS LIMITL : z

Start Freq
5.84500080 GHz

StopFreq
5.97500889 GHz

CF Step
13.6068088 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved




5775 MHz HT/VHT80, MO to M7, MO0.1 to M8.1 SISO:

Ant-2

Left

Freq/Channel

+Att Center Freq

PASS LIMITL 5.66506086 GHz

Start Freq
568000000 GHz

StopFreq
5.73800980 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset

#UBH 0.00000000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Right

2 Augilent |Freq/ChanneI

#Atten 3 o B Center Freq

ﬂss LIMITL 5.91686808 GHz

Start Freq
5.34500000 GHz

Stop Freq
5.97500808 GHz

CF Step
13.0006000 MHz
Auto Man

Freq Offset

+UBH 0.06000080 Hz

Signal Track
On DFf|

File Operation Status. C:TRACE.CSV file saved




5775 MHz HT/VHT80, MO to M7, M0.1 to M8.1 MIMO:

Ant-1

Left

Freg/Channel

Center Freq
5.66568088 GHz

Start Freq
5.60800080 GHz

Stop Freq
5.73090080 GHz
CF Step
13.6068088 MHz
Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved

Right

- Agilent Freg/Channel

. - ; Center Freq
Bim #Httel 5.91068888 GHz

ASS LIMITL

Start Freq
5.84500080 GHz

Stop Freq
5.97500889 GHz

CF Step
13.6808000 MHz
Auto Man
BT ) . Freq Offset
. : & (.0a0apaea Hz

Marker
2 $ Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved

Ant-2

Left

#  Agilent Freg/Channel

At 4 dB Center Freq

apm
5.66568008 GHz
PASS LIMITL
Start Freq
568000000 GHz

StopFreq
5.73808080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
i 0ff

File Operation Status. C:TRACE.CSV file saved

Right

#  Agilent Freg/Channel

#Arten 6.1 Center Freq

— 5.91868088 GHz
“|-PASS LIMITL

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Ant-3

Left

3% Agilent Freg/Channel

Center Freq
5.66568006 GHz

il #Htt

PASS LIMIT1

Start Freq
5.66000000 GHz

Stop Freq
5.73800000 GHz

CF Step
13.0000608 MHz
Auto Man

Freq Offset
0.80000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Right

# Agilent Freg/Channel

o
Atten Center Freq

['PASS LIMITL

5.91000000 GHz

Start Freq
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Amplite

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-4

Left

Freq/Channel

Center Freq

n #ftten 2 5.66508080 GHz

PASS LIMITL

Start Freq
5.60066068 GHz

Stop Freq
0.7/3000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

3% Agilent Freq/Channel
Areen 20 dB re Center Freq
#htten 20 cb : 5 1 A0AEAG GHz

Start Freq
5.54568068 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved




5775 MHz VHT80, M0.4 to M8.4-BF MIMO:

Ant-1

Left

Freg/Channel

Center Freq
5.66568088 GHz

Start Freq
5.60800080 GHz

Stop Freq
5.73090080 GHz
CF Step
13.6068088 MHz
Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

File Operation Status. C:TRACE.CSV file saved

Right

- Agilent Freg/Channel

y rre ‘ Center Freq
Bm #Mttel 3
— 5.910986686 GHz
ASS LIMITL

Start Freq
5.84500080 GHz

Stop Freq
5.97500889 GHz

CF Step
13.6808000 MHz
Auto Man
BT ) . Freq Offset
. : & (.0a0apaea Hz

Marker
2 $ Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved

Ant-2
Left Right
3 Agilent Freg/Channel # Agilent Freg/Channel
e S
. r4 R Z
PASS LIMIT1
StartFregq Start Freg
5.60000800 GHz 5.84500080 GHz
Stop Freq StopFreq
5.73006800 GHz 5.97568088 GHz
CF Step CF Step
13.0000000 MHz 13.0000008 MHz
Auto Man Auto Man
Freq Offset Freq Offset

0.00000060 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

0.00000000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Ant-3

Left

i Agilent Freq/Channel

+Att ; Center Freq

PASS LIMITL

5.665000080 GHz

Start Freq
568000000 GHz

StopFreq
5.73800980 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset

#UBH 0.00000000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Right

#  Agilent Freg/Channel

Center Freq
5.91868088 GHz

B #Atten

['PASS LIMITL

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Amplite

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-4

Left

Freq/Channel

Center Freq

m #Atts 5.66500000 GHz

"PASS LIMITL] _

StartFreq
5.680008600 GHz

StopFreq
5.73000800 GHz

CF Step
13.0666808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
n Off

File Operation Status. C:TRACE.CSV file saved

Right

- Agilent Freg/Channel

Center Freg

dBm #fAtten 20 dB 5.91000000 Cly

‘[ "PASS LIMITL

Start Freq
5.84568088 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




5775 MHz HE80, MO0.1 to M11.1 SISO:

Ant-2

Left

i Agilent Freq/Channel
+Att ; Center Freq

PASS LIMITL 5.66506086 GHz

Start Freq
568000000 GHz

StopFreq
5.73808080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset

#UBH 0.00000000 Hz

Ampli
5.651
B Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Right
2 Augilent |Freq/ChanneI

#Atten ; 0 Center Freq

ﬂss LIMITL 5.91686808 GHz

Start Freq
5.54500000 GHz

Stop Freq
5.97500808 GHz

CF Step
13.0006000 MHz
Auto Man

Freq Offset
086000000 Hz

Signal Track
On DFf|

File Operation Status. C:TRACE.CSV file saved




5775 MHz HE80, M0.1 to M11.1 MIMO:

Ant-1

Left

Agilent Freg/Channel

#Atten 20 Center Freq

5.66500080 GHz

PASS LIMITL
Start Freq
5.60800080 GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Right

- Agilent Freg/Channel

Center Freq
5.91000000 GHz

Start Freq
5.54500080 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2
Left Right
Freg/Channel - Agilent Freg/Channel
i CenterFreq Bin fitte ) Center Freq
5.66500008 GHz — 5.91060088 GHz
ASS LIMITL
Start Freq Start Freq
566060808 GHz 5.84568000 GHz
Stop Freq Stop Freq
5.73006806 GHz 5.97568008 GHz
CF Step CF Step
13.60866808 MHz 13.6068088 MHz
Auto Man Auto Man
+UBH snan | . Freq Offset Freq Offset

5.00000000 Hz

Signal Track
0ff

On

File Operation $tatus, C:TRACE.CSV file saved

8.00008008 Hz

fimplitude

Signal Track
On off

File Operation $tatus. C:TRACE.CSV file saved




Ant-3

Left

Agilent Freg/Channel

" At B F Center Freq
= - S 5.66500000 GHz

PASS LIMITL
Start Freq
5.6060ARAG GHz

StopFreq
5.73000980 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
n 0ff

File Operation Status. C:TRACE.CSV file saved

Right

- Agilent Freg/Channel

Center Freg
5.91900080 GHz

B #Htten

["PASS LIMITL

Start Freq
5.84568088 GHz

StopFreq
5.97500080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-4

Left

#  Agilent Freg/Channel

+Att B Center Freq

apm
5.66568008 GHz
PASS LIMITL
Start Freq
568000000 GHz

StopFreq
5.73800980 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
i 0ff

File Operation Status. C:TRACE.CSV file saved

Right

#  Agilent Freg/Channel

¥Atten Center Freq

— 5.91868088 GHz
“|-PASS LIMITL

Start Freg
5.84500000 GHz

StopFreq
5.97500080 GHz

CF Step
13.9000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




5775 MHz HE80, M0.4 to M11.4-BF MIMO:

Ant-1
Left Right

Freq/Channel % Agilent Freq/Channel
Fleean Center Freq - Flon \ e E Center Freq

{Bm #Htten B #Htte ]
5.66500808 GHz —= 5.910006808 GHz

PASS LIMIT1 PASS LIMIT1

Start Freq Start Freq
0.68080868 GHz 5.845006868 GHz
Stop Freq Stop Freq
5730066808 GHz 5.975066808 GHz
CF Step CF Step
13.60808608 MHz 13.60808608 MHz
Auto Man Auto Man
Freq Offset Freq Offset

5.00000606 Hz

Signal Track
On Dt

File Operation Status. C:TRACE.CSV file saved

5.00000606 Hz

Signal Track
On Dt

File Operation Status. C:TRACE.CSV file saved

Ant-2

Left

Freq/Channel

) ) Center Freq
#ftten 2 = 5.66508080 GHz

il

PASS LIMITL

Start Freq
5.60066068 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSVY file saved

Right

i Agilent Freg/Channel
#Atten 20 dB . Center Freq

PASS LIMITL 5.91008080 GHz

Start Freq
5.54568068 GHz

Stop Freq
5.97500000 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

File Operation $tatus, C:TRACE.CSVY file saved




Left

Agilent

#ftt

PASS LIMITL

Ant-3

Freg/Channel

Center Freq
0.66560008 GHz

Start Freq
5.60800080 GHz

StopFreq
5.73000800 GHz

CF Step
13.6068088 MHz

Auto Man

Freq Offset
B.6A000808 Hz

On

Signal Track
0ff

File Operation Status. C:TRACE.CSV file saved

Left

#AE

PASS LIMITL] _

Right

3 Agilent Freg/Channel

#Atten : ’ 6 dF Center Freq

[_PASS LIMIT1

5.91060666 GHz

Start Freq
5.84500000 GHz

Stop Freq
5.97508808 GHz

CF Step
136060068 MHz
Huto Man

Freq Offset
0.00A0BGA0 Hz

Signal Track
On Dff

File Operation $tatus, C:TRACE.CSV file saved

Ant-4

Freq/Channel

Center Freg
5.6650ARAG GHz

Start Freq
5.60868088 GHz

StopFreq
5.73800080 GHz

CF Step
130008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Right

i Agilent Freg/Channel

Center Freq
S.91068068 GHz

Start Freq
5.845680060 GHz

Stop Freq
5.975000800 GHz

CF Step
136006068 MHz
Ruto Man

Freq Offset
0.60866008 Hz

Signal Track
On Dff

File Operation Status, C:TRACE.CSV file saved




9 Annex A (Normative) — EUT External Photographs

Please refer to the attachment.




10 Annex B (Normative) — EUT Internal Photographs

Please refer to the attachment.




Cisco Systems, Inc.

11 Annex C (Normative)—- A2LLA Electrical Testing Certificate

Wy,
SN

Accredited Laboratory

A2LA has accredited

BAY AREA COMPLIANCE LABORATORIES CORP.

Sunnyvale, CA

for technical competence in the field of
Electrical Testing

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2017
General requirements for the competence of testing and calibration laboratories. This laboratory also meets A2LA R222
- Specific Requirements EPA ENERGY STAR Accredifafion Program. This accreditation demonstrates technical
competence for a defined scope and the operation of a laboratory quality management system
(refer to joint ISO-LAC-IAF Communique dated April 2017).

Presented this 10* day of March 2021.

Trace Mcinturff, Vice President, Accreditation Services
For the Accreditation Council

Certfificate Number 3297.02

Valid to September 30, 2022

For the tests to which this accreditation applies, please refer to the laboratory's Blectrical Scope of Accreditation.

Please follow the web link below for a full ISO 17025 scope
https://www.a2la.org/scopepdf/3297-02.pdf

— END OF REPORT ---
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